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How to Read Your Serial Number |

Chassis serial number

{The chassis serial number is punched on the front
right part of the chassis side member)

O S !

f
|
i
|

__MODEL_| SERIAL

YEAR CF
MANIFACTURER

Machine data plate

{On machines destinad for the Italian market, the machine data plate is
installed in the driving cab, on the right, and is well-visibie when the door
is opened. On the machines destined for foreign markets, the data plate
is applied on the front right side of the chassis)

Ganie.

ATEREX BRAND

Model Year: AAAA
Designation:

Serial Number: e

Manufacture Year: ...
Mass with Forks (Kg):  .ceees
Rated Capacity (Kg):  weee-
Nominal Power (kW): ...
Max drawbar puli provided for at the coupling hook (N}):

Country of Manufacture: ITALY

Manufacturer:
Terexlift srl z.i.Buzzacchero
06019 Umbertide, Italy

Genie
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Required Parts

The following parts are required to perform maintenance
procedures as ouilined in the GTH-40135SX-GTH-4017SX
Operator’s and Service Manuale.

Dascription Part No.
FUEH FIHTET e, 07.4501.0057
Engine Oil Filter ....ooccvviviiiiiecee e 638243
Hydraulic Oil Filter Element....................... 07.0700.0023
Ol filter (Inside the tank)................ e 09.4604.000C
Air Filter Element ..., 7.45G1.0084
Air Fiiter Eiement ..o, 07.4501.0085

Used Varnishes

Description Type
TEreX GreY oot RAL 7012
Terex White oo RAL 1013
Terex Matte Biack for Cylinders .....ccccoeeceveeens RAL 9005
Genie BlU ..o
GBNIE GIrBY. .ottt anaen
Genie Matte Black for Cylinders.....ccooocceninen. RAL 2005

Part No. 645040

X BRAND

Parts Stocking List

Manuals

Genie offers the following suppeort documents for these
models:

Title Part No.
Genie GTH-40133X - GTH-40178X

Operator’s Manual, 1 edition (Engiish)...... 57.0009.0540
Service Manual, i edition (Engiishj........... 57.4400.9205

Part iist abbreviations

ZN Zinc-plated

BRNFT Reinforced

FLNG Flanged

PSNT Heavy type

oC Eye

PSRT Through-coupling

CNTF Hole centre
Qnie
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| How To Order Parts

How To Order Parts

Please be prepared with the following information North America
when ordering replacement parts for your Terex Telephone (425) 556-6551

or Genie product: )
Toll Free (877) 367-5606 in U.S.A. and Canada

M Machine model number Fax (425) 556-8659

M Machine serial humber Toll Free Fax (888) 274-6192

B Part number

Part description and quantity Europe

Purchase order number Parts Telephone (31) (165) 519 313

© "Shipto" address Parts Fax (31) (165) 511 148

M Desired method of shipment Australia

B Name and telephone number of the Parts Telephone (61) (7) 3456 4444
authorized distributor in your area Parts Fax (61) (7) 3456 4466

Use the Service Parts Fax Order Form onthe South A .

next page and fax your crder to our Parts ou merica

Departmert. Parts Telephone (55) (11) 4082 5600
) Parts Fax (55) (11) 4082 5630

If you don't know the name of your authorized

distributor, or if your area is not currently serviced

by an authorized distributor, please call Terex or

Genie Industries.

Machine Information

Model

Serial Number

Date of Purchase

Authorized Genie Distributor

Phone Number

Gm‘e
ATEREX BRAND
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ETEREX

CORPORATION

Fax Order Form |

Service Parts Fax Order Form
Fax to: (425) 556-8659 or Toll Free: 888-274-6192

International: +1-425-556-8659

Please fill out completely
Date

Your Name

Bill To

Account Number

Your Fax Number

Your Phone Number

Ship To

Purchase Order Number Ship Via
Model(s) Serial No.(s)
Optional Equipment
Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as the original order unless Noted

below:

O Ship complete order only - No back orders

O Ship all available parts and contact customer on disposition of back-ordered parts

O Other (please specify)

nie.

Part No. 645040
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GTH-4013 SX, GTH-4017 SX



June 2013

I 100 Decals

101.1 607221 Decals
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June 2013 100 Decals |
101.1 607221 Decals
Item Part No. Description Qty. |Item Part No. Description Qty.
0946181398 Decal - Safety Pin Operation........... 1 29 0946181001 Decal - Maintenance Collar............. 1
0946181375 Decal - Truck And Attachment 30 0946181381 Decal - Forks Pitching Back............. 1
Capacity Combinations.................... 1 31 0946180986 Decal - Crush Hazard....
3A 0946180547 Decal - Tyre Inflat. P=5.5bar/80psi....4 32 0046181028 Decal - Parking Brake...................
Only for GTH 4013SX ) )
3B 0946180061 Decal - Tyre Inflat. P=4.5bar/65psi....4 33 0946181386 gggilqReSequenc'ngTheTeleSCOp'f
Only for GTH 4017SX Only for GTH 4013SX
0946180918 Decal - Falling Object Hazard.......... 3 34 0046181427 Label - Cabin Fuses & Relays
0946180919 Decal - Crush Hazard...................... 4 Board.......ccccoeiiiiieieeeee e 1
09.4616.0041 Decal - Guaranteed Sound Power 35 0946181331 Decal - Battery Cut-Out Switch....... 1
LOVEL oo 1 36 0946181423 Decal - Accumulator Hazard............ 3
0946180920 Decal - Compartment Access.......... 1 37 0946181418 Decal - Instruction - Emergency
09.4616.0040 Decal - Max Capacity..........cccccoveee.. 1 EXIto.oveeeiiiieeeeee e 1
9A 0946180989 Decal - Outrigger Max Pressure......2 38 0946181419 Decal - Biodegradable Hydraulic
Only for GTH 4017SX Ol 2
9B 0946180991 Decal - Outrigger Max Pressure......2 39 0946181029 Decal - Road Traffic Warnings......... 2
Only for GTH 4013SX Only For The Italian Market
10 0946181399 Decal - Upper Door Internal Unlock 40 09.0803.0357 Decal - Plastic Boom Tilting Degree
SYSEM.ciieee e 1 INAICALON ... 1
11 0946181369 Decal - Quick Guide And Control 41 0946160000 Road Traffic Data Plate.................... 1
LEVEI ... 1 Only For The Italian Market
12 0946180921 Decal - Use Limits Close To Electric 42 0946181458 Decal - Tip-OVer.....cccccveeeiiiiiereeeinis 2
Power Lines........cccvvvveiiiieeiniiice 1
13 0946180933 Decal - Crush Hazard..................... 4
14 0946180922 Decal - Crush Hazard..................... 2
15 0946180243 Cosmetic - GENIE Logo WHITE......1
16 0946180241 Cosmetic - GENIE Logo WHITE......1
17 0946180242 Cosmetic - GENIE Logo WHITE......1
18A (0946180821 Cosmetic - Genie GTH-4017 SX.....2
18B (0946180721 Cosmetic - Genie GTH-4013 SX.....2
19A (0946180822 Cosmetic - Genie GTH-4017 SX.....1
19B 0946180722 Cosmetic - Genie GTH-4013 SX.....1
20 0946180923 Decal - Burn Hazard...............c.c...... 2
21 0946180924 Decal - Burn/Explosion Hazard....... 1
22 0946180925 Decal - Crush Hazard...................... 1
23 0946180926 Decal - No Riders.........ccccceeeerrunnnenn. 1
24 0946180927 Decal - Burn Hazard..............cue.... 1
25 0946180916 Decal - Lift Point..........ccccvveeeerinnnenn. 4
26 0946180917 Decal - Diesel Fuel Cap................... 1
27 0946180928 Decal - Hydraulic Oil....................... 2
28 0946180807 Decal - Engine Fuses & Relays
Board.......ccccoeiiiieieee e 1
Genie
Part No. 645040 GTH-4013 SX, GTH-4017 SX 11
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‘ 201.1 607222 Telescoping/Forks Tilting And Proportional Block Valve
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June 2013 200 Drive Chassis Components |
201.1 607222 Telescoping/Forks Tilting And Proportional Block Valve
Iltem Part No. Description Qty.
1 0140010034 Screw TE M8X120 UNI 5737 8.8
4 T 2
2 0140320003 Spring Washer D 8 ZN
RINFORZ.044108........covveveeererenn. 4
3 0442360049 Hydraulic Block ITMO3..................... 1
4 07.0704.0075 SOIENOI. ... cweeeeeeeeeerseeeerrreenn, 1
5 07.07040154 VAIVE......ooooeeeeeeeeeeeeeeeeeeeeeeeees 2
6 07.0704.0155 ValVe......ocovieeeeeeeeeeeeeereeeeeeeereeeens 1
7  0L003L0055 Plain Washer D 8 UNI 6592 ZN.......4
8 0707050105 Valve HSP16-20-0U-00
HYDRAFORCE........ooiiieeeereen, 4
9 0100010011 Screw TE M 8X25 UNI 5739 8.8......2
10 0140060000 Screw TSPEI M 8X25 UNI 5933 10.9
4 T 2
11 5108114299 BraKet.....ooooiieeeeeeereeeeeeeeereseeereenennn, 1
12 044236.0093 Complete Hydraulic Block
HYDRAFORCE........ooioeeeeerereee, 1
13 07.07050106 Valve ART EP10-S35T-ON-230
HYDROFORCE........oooeeeeererreen. 4
14 0707050104 Solenoid ART 4303712......ccoun..... 4
15 0745290142 Seal Kit ART SK16-2X-T
HYDRAFORCE........ooiieeeeeerree. 4
16 0745290143 Seal Kit ART SK10-S3XX
HYDRAFORCE........ooiieeeeeereen. 4
17 0707050107 Valve ART CV12-20-ON-5
HYDROFORCE.........oitseeeersreen. 4
18 0745290144 Seal Kit ART SK12-2X-T
HYDRAFORCE........ooioeeeeeerrene, 4
19 0745290117 Seal Kit SKTXITAOOO.........cooveeen... 1
20 07.07050108 Hydraulic Block HYDRAFORCE
BOAY...uuiiiiiiiiiie e, 1
Genie

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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202.1 607223 Rear Frame Unit

TEREX BRAND
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June 2013 200 Drive Chassis Components |
202.1 607223 Rear Frame Unit
Item Part No. Description Qty. |Item Part No. Description Qty.
5110004900 Counterweight..........cccoveveeiiiiinnenen. 1 30 5108114043 SUPPOIT....ccereiiiiurrieraaiiiiieieaeeaiieeeenss 2
01.0001.0256 Screw TE M 8X25 UNI 5739 8.8 ZN 31 0100010015 Screw TE M10X20 UNI 5739 8.8.....8
00570825 ......................................... 4 32 01.%1.0154 SCreW TE M 6X16 UNI 5739 8.8
3 0140320003 Spring Washer D 8 ZN ZNOO570616........ccevvvvieiieeeeeeeeeeennnns 4
RINFORZ.044108........occmmmvvesmnnssesnns 4 33 0L00310054 Plain Washer D 6 UNI 6592 ZN.......4
4 014001.0058 i;rew TE M20x80 UNI 5737 8.8 3 34 5108114019 License Plate SUpPpOrt..................... 1
.................................................... 35 OLOOOLOLSS Screw TE M 6X20 UNI 5739 8.8
5 0100230055 Stop Nut M10 UNI 7473 6SZN...... 10 ZN e 2
6 0140320009 SPRING WASHER D 20.................. 3 36 0100310054 Plain Washer D 6 UNI 6592 ZN....... 2
7 0100310061 Plain Washer D20 UNI 6592 ZN...... 3 37 0100230053 Stop Nut M 6 UNI 7473 6SZN 4
8 51-08m-z7m Hitch ................................................ 1 38 01.4032-m4 Sprlng Washer Dlo ZN .................... 2
9 5400000027 Hitch Pin.......ccoceviiieiiiieiiiieeniieeee 1 39 5108107200 Rear Mirror SUPPOMt...........ccoomrreee.. 1
10 01.0001.0703 Screw TE M16X35 UNI 5739 8.8 40 0946100033 NC100 CONVEX Mirror 1
ZN it 2 T T e
) 41 0140060001 Screw TSPEIM 6X16 UNI 5933 10.9
11 0140320007 Spring Washer D16............cccccevee. 2 IN.
12 5108095700 Braket........cccocooiororeeveceevereererreennnen. 1 42 0140320002 Spring Washer D 6 ZN
13  (09.0803.0026 Spring SplitT Pin Wire D4................ 1 43 0100310056 Plain Washer D10 UNI 6592 ZN.....10
14 5109025400 Rear Frame COVer......c.oouvuuuweinnsen: 1 44 07.07260119 DOOF LOCK KEY....rvvveorrrrrrreeerersreenee 2
15  09.0803.0360 LOCK......cccoviiririieiiiiieeiice e 1 45 0908030651 Mirror Locking Clip............ccoovrrveeee. 2
15 09.0803.0361 Lock Cam.....cccccccvveievereeeeeeninieiiinn, 1
16  56.00100041 Complete Right Rear Light.............. 1
17 0946700001 Vibration Damping........cccccocveernnneenn 2
18 0100310055 Plain Washer D 8 UNI 6592 ZN....... 4
19 56.00100042 Complete Left Rear Light................. 1
20 09.0803.0087 RH fork M10 DX.....cccovvvvvvvvevenenennnn. 2
21  01.0031.0059 Plain Washer D16 UNI 6592 ZN...... 2
22 0100010306 Screw TE M10X60 UNI 5737 8.8
ZN i 4
23 0100310301 Plain Washer D10 (10X30) ZN UNI
B593... 4
24 0908030395 HiNGEe......ceeeiiiiiiiieeiiiiiiiee e e 2
25 5110004700 Counterweight........ccccccvvvveeiiiiivnnennn. 2
Only For GTH 4017SX/EX
26 0140230000 Stop Nut M22 UNI 7473 6SZN........ 4
Only For GTH 4017SX/EX
27 0100310062 Plain Washer D22 UNI 6592 ZN...... 4
Only For GTH 4017SX/EX
28 0140010094 Screw TE M22X210 UNI 5737
8.8ZN...cooii 4
Only For GTH 4017SX/EX
29 5108114042 FiX SUPPOIt....cccccuueiereeiiiiiieaaeeaieeenes 2
Only For GTH 4017SX/EX
29 5108114364 FiX SUPPOIt....cccciiirriiireiiiieeniieennee 2
Only For GTH 4013SX/EX
Genie
Part No. 645040 GTH-4013 SX, GTH-4017 SX 15
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‘ 203.1 607224 Left Frame
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June 2013 200 Drive Chassis Components |
203.1 607224 Left Frame
Item Part No. Description Qty. |Item Part No. Description Qty.
1 5101139027 Frame......cccooomeoieoioeoreeeeserensnenenn. 1 34 0100011493 Screw TE M14X45 UNI 5739 8.8
2 0908030638 Rear Left Mud-guard....................... 1
3 5108051600 Mud-guard Rear Left Support.......... 1 35 0140060011
4  51.0809.3400 Mud-guard Front Left Support......... 1
36 0100010356
5 0908030635 Front Left Mud-guard....................... 1
6 0100010306 Screw TE M10X60 UNI 5737 8.8 37 09.4670.0006
38 0100010254
7 0946610014 TANK CAP.....o.ooioieeeeeieseeeereeenn 1
51.0808.9000 Ladder..........cooevvvvvviiiieieeieiiieieiiiinn, 1 39  51.0903.4998
51.0600.9313 Diesel Fuel TanK.........c.cocvevceveerinneen. 1 40 540100.0020 Housing
10 51.0902.3100 Protection.....ccccoeeevveeieiiieiieiiiieeeeens 1 41 0140320007 Washer D16 ZN
11 5600120078 Fuel Gauge.......ccccovuveeerieeerieeeiinenns 1 42 5400020023 Rear Locking Cylinder Foot Pin....... 1
12 09.0803.0352 SpPring Clip....cccccoverrmeeeririrerineennne 15 43 5400020022 Rear Locking Cylinder Head Pin.....1
13 0100010564 Screw TE M14X130UNI 5737 8.8 44  510806.7400 Rear Axle Locking Bracket.............. 1
4 N TR 1
45  51.0800.0400 Axle Bracket Fixing Plate................. 1
14 0100230057 Stop Nut M14 UNI 7473 6SZN.......5
o 46 0140010000 Screw TE 22X240UNI 5737 8.8
15 54.0003.0033 Boom-Frame Joint Pin..................... 1 N 4
16 0100230060 Stop Nut M20 UNI 7473 6SZN........4 47 0100310062 Plain Washer D22 UNI 6592 ZN......8
17 0100310061 Plain Washer D20 UNI 6592 ZN......4 48 0946610016 Fuel Tank Filter.......ccoovivveverreenenn. 1
18  01.4001.0001 fgrg;VNTE M20X160UNI 5737 . 49 0100230051 Stop Nut M 4 UNI 7473 6SZN......... 6
T 50 0100310053 Plain Washer D 5 UNI 6592 ZN.......6
19 0140010078 Screw TE M8X20 8.8 ZN DIN
6923 e 15 51 0908030147 Gasket 20X5 190.205/10............ 1-m.
20  OLOOOLOBS? Screw TE M16X80 UNI 5737 8.8 52 0100310055 Plain Washer D 8 ZN........c.cc..c........ 6
ZN e 4 53 0140320003 Spring Washer D 8 ZN..................... 2
21 0140230000 Stop Nut M22 UNI 7473 6SZN.......4 54 0100010207 Screw TE M 8X60 UNI 5737 8.8
29 OLOOOLO3S6 Screw TE M10X30 UNI 5739 8.8 ZN e 2
4 N T 2 55 0100320054 Sprin Washer D 8 UNI 1751 ZN......4
23 0140320004 Spring Washer D10 ZN.................... 2 56  01.0001.0256 Screw TE M 8X25 UNI 5739 8.8
24 0L00230055 Nut M10 UNI 7473 6SZN................. 4 N, 4
25 0604420122 Bonded RING 1/2" .......ovvvvvveerrrrreeee. 1 57 0100310299 Plain Washer D 8 UNI 6593............. 4
26 0402200055 PIUG.... ovveeororeeeeseoseeeeeseseeeeseeeeeee 1 58 5113018700 Lift Cylinder Security Braket............ 1
27 0140060019 Screw TSPEI M6 X LG. 70 10.9 ZN 59 0140010034 Screw TE M8X120 UNI 5737 8.8
UNI 5933.. ... 5 ZN oot 2
28 0908030012 WaSHEr........coeivieeieeeeeeeeeeeeeeeeen. 6 60 0100230054 Stop Nut M 8 UNI 7473 6SZN......... 2
29 01.0031.0058 Plain Washer D14 UNI 6592 ZN.....10
30 0100310298 Plain Washer D 6 UNI 6593 ZN.......6
31 0100230053 Stop Nut M 6 UNI 7473 6SZN......... 6
32 01.0031.0056 Plain Washer D10 UNI 6592 ZN...... 4
33 0100310301 Plain Washer D10 (10X30) ZNUNI
8593 4
Genie

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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I 200 Drive Chassis Components June 2013

204.1 607225 Right Frame

TEREX BRAND

18 GTH-4013 SX, GTH-4017 SX Part No. 645040




June 2013 200 Drive Chassis Components |
204.1 607225 Right Frame
Item Part No. Description Qty. |Item Part No. Description Qty.
1 5108051500 Mud-guard Rear Right Support....... 1 33 5108086900 Casing SUPPOIt......cccceuruvreererrruvnnnn 1
2 0908030637 Rear Right Mud-guard..................... 1 34 0908030368 HiNGE....cocceeevvvviiieeeiiiiiiee e e 1
3 5108093100 Mud-guard Front Right Support....... 1 35 0140010000 Screw TE M22X240UNI 5737 8.8
4 5108114368 Mirror And Light Braket.................... 1 ZNesvemmrrmsssssssse s 4
5 01.4%6.%11 SCreW TSPEl M 6X20 UNI 5933 10.9 36 51.0811.4426 BraCket ............................................. 1
37 0100310055 Plain Washer D 8 UNI 6592 ZN.....10
6  09.0803.0012 38 01.0023.0055 Stop Nut M10 UNI 7473 6SZN........ 8
01.0023.0053 Stop Nut M 6 UNI 7473 6SZN......... 6 39 0100010356 Screw TE M10X30 UNI 5739 8.8
01.%31.0301 Plain Washer Dlo (10X30) ZNUNI ZN .................................................... 6
6593 17 40 01.0001.0466 Screw TE M 8X50 UNI 5739 8.8
9 0100310299 Plain Washer D 8 UNI 6593 ZN.....29 ZN v s 8
10 0100011493 Screw TE M14X45 UNI 5739 8.8 41  09.0803.0614 CyliNder.......coceeviiveiriieeiiiieeneeee e 2
ZN i 4 42 0140320004 Spring Washer D10 ZN.................... 4
11 0100310058 Plain Washer D14 UNI 6592 ZN......4 43 09.4610.0002 Driving Rear View Mirror.................. 1
12 0100230057 Stop Nut M14 UNI 7473 6SZN........ 4 44 5108105500 Stop Bracket
13 5109034999 Engine HouSINg.........ccoceveerriirennennn. 1 45  09.0804.2400 Sound-Proof Panel...........cccccceeennene 1
14 5400000157 Frame Levelling Cylinder Foot Pin....1 46  09.0804.2500 Sound-Proof Panel...........cccccveeennnns 1
15 5211009109 ENQiNe COVEr.......ccoveerrererieeennnenns 1 47  09.0804.2600 Sound-Proof Panel...........ccccccveenne 1
16 5108085100 Chassis Levelling Cylinder 48  09.0804.2700 Sound-Proof Panel
SUPPOIT...cooeieiiie e 1 49 0908042800 Sound-Proof Panel
17  54.0000.0155 Fr.ame Levelling Cylinder Head 50 0908042900 Sound-Proof Panel
51  09.0804.3000 Sound-Proof Panel
18 0707400050 Handle........cooooeeiiiiiiiiiiiiiiiieceeees 1
52 0140060019 Screw TSPEI M6 X LG. 70 10.9 ZN
19  07.0740.0192 LOCK.....ccceimiuiiiiiiiiiiiieee e 1 UNI 5933, o 2
20 OLODLIAGS SerewTEMBXAOUNISTSOBS | 53 0008030636 Front Right MUd-QUAIC............ 1
S 54 0100310062 Plain Washer D22 UNI 6592 ZN......4
21  01.0031.0055 Plain Washer D 8 UNI 6592 ZN....... 4 )
55  01.0031.0298 Plain Washer D 6 UNI 6593 ZN.....11
22 0140230000 Stop Nut M22 UNI 7473 6SZN........ 4 )
56 0140320002 Spring WasherD 6 ZN...................... 5
23  01.0023.0054 Stop Nut M 8 UNI 7473 6SZN....... 20
) 57 0707030125 KEY......oooiiiiiiiiiiiiiiiiiiiieeieeeere e 1
24 5109024500 Grille.........covvvreereereiereiereseeieneen, 1 _ _ _
) ) 58 5109035032 Inspection Door Engine Housing.....1
25 0908030352 Spring Clip M 8.......cccoviuiiiereeiiinnnnn. 6
59 0140010106 Screw TE M6X16 8.8 ZNDIN 6923...6
26 01.0001.0306 Screw TE M10X60 UNI 5737 8.8 ) ]
A N 1 60 09.0803.0516 Spring Clip M6........cccovvuvreeeeenrinnnnn. 6
27 0100010156 Screw TE M 6X20 UNI 5739 8.8
ZN oo 5
28  014001.0008 Screw TE M10X90 UNI 5737 8.8
ZN oot 2
29 0140010078 Screw TE M8X20 8.8 ZNDIN
6923MBX20......euuuiriiiiiiiiiiiieieieieeeenn 6
30 07.0740.0100 Stop Pin......cccoooiiiiiireiiiiiiieee e, 1
31 0946100028 MilTOr.....eeeieeiiiiiiieaeaiiiiieeeeeeiiieeeeens 2
32 5108089300 Plate....cccccceeivriirieiiiiiiiieeseiiiiee e 1
Genie
Part No. 645040 GTH-4013 SX, GTH-4017 SX 19
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205.1 607226 Outriggers

Genie
20 GTH-4013 SX, GTH-4017 SX Part No. 645040




June 2013 200 Drive Chassis Components |
205.1 607226 Outriggers
Iltem Part No. Description Qty.
51.0500.1200 Stabilizer.........cocoveieiiiiiiiieieeeee. 2
51.0500.1300 Stabilizer Base..........cccocveeriveennnennn 2
54.0000.0096 Stabilizer Cylinder And Frame
Stabilizer Foot Pin..........ccccccveeeins 4
4  01.0001.0308 Screw TE M10X70 UNI 5737 8.8
ZN oo 2
5 5400000097 Stabilizer Cylinder Head Pin............ 2
6  54.00000098 Stabilizer And Stabilizer Base Pin....2
7  09.0801.0000 BUShING.....c.ceevieiiiiiiiieeeiiiiieeee e 12
8 5308002001 Left And Right Stabilizer Cylinders...2
9 640537 Seal Kitoooooiiiieeiieeeneceeeen 2
10 014001.0106 Screw TE M6X16 8.8 ZNDIN 6923...4
11 044239.0007 ValVe......ccoccooeiiieieiiiiieniie e 2
12 0100230055 Stop Nut M10 UNI 7473 6SZN........ 2
13 0201170101 Grease Nipple.......cccooriereeriiirennannn. 4
14 09.0801.0021 Bushing........cccocooeeiiiiiiiiereeniiiiineeenn 4
15 5109034966 Codified Sensor Left Protection....... 1
16 5109034960 Codified Sensor Right Protection.....1
17 0140030002 Screw TCEI M 8X45 UNI5931
8.8ZN..oiiiiiiiiee 8
Genie

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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‘ 206.1 607227 Hydraulic Oil Tank

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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June 2013 200 Drive Chassis Components |
206.1 607227 Hydraulic Oil Tank
Iltem Part No. Description Qty.
1 5106009000 Hydraulic Oil Tank..........ccccovcuvveeennn. 1
2 094661.0014 TANK CAP....ccoiiiiiiiicnrieeenee 1
3 07.0700.0006 Hydraulic Qil Filter Cap................... 1
4 09.4604.0047 Complete Hydraulic Oil Filter........... 1
5 07.0700.0023 Hydraulic Oil Filter Cartridge........... 1
6 01.0001.0353 Screw TE M10X25 UNI 5739 8.8
ZN it 6
7 0140320004 Spring Washer D10 ZN.................... 7
01.0023.0054 Stop Nut M 8 UNI 7473 6SZN....... 10
01.0001.0039 Stop Nut M10 UNI 7473.................. 2
10 07.0726.0044 Hydraulic Oil Tank Inspection
DOOT ... 1
11 5333010002 Hydraulic Oil Tank Seal.................... 1
12 01.0001.0017 Screw TE M10X30 UNI 5739 8.8.....2
13  01.0031.0301 Plain Washer D10 (10X30) ZNUNI
6593, 9
14  01.0001.0014 Screw TE M10X60 UNI 5737 8.8.....2
15 0946040000 Oil Filter.....ccccoeeiviiiiiiieiiieiieeieene 1
16 0604420125 Bonded RiNg 1".......ccccocviiieriieennnnns 1
17 0402200063 Cap G 1 BSP......cccccoeerciriiieniienninns 1
18 (09.4661.0002 Hydraulic Oil Level Indicator............ 1
19 0604420127 Bonded Ring 1"1/2.......c.ccccvvviveenunnnne 1
20 0402270144 Clamp DN55/59.......cccccoviriviiiiennnns 2
21 0908050115 Sleeve D.48/58 LG.360...........cc...... 1
22 5330016724 Oil Tank Manifold............c.ceeceennrnne 1
23 0946610016 Hydraulic Oil Inlet Filter................... 1
24 07.0700.0048 Hydraulic Oil Filter Cap O-Ring....... 1
25  07.0700.0049 CaAP...cceiviiiiieriieiriiirieneeareesnenneenes 1
26 07.0700.0050 O-RiNG....ccoivririeriiiiiieniieniesieenieens 1
27  07.0700.0051 O-RiNG....cciieimiueeriiiaiienieenieesieenieens 1
28 0100310055 Plain Washer D 8 UNI 6592 ZN.....10

Part No. 645040

Ganie

GTH-4013 SX, GTH-4017 SX
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208.1 607229 Rear Axle And Chassis Levelling Cylinders

Genie
24 GTH-4013 SX, GTH-4017 SX Part No. 645040




June 2013 200 Drive Chassis Components |
208.1 607229 Rear Axle And Chassis Levelling Cylinders
Iltem Part No. Description Qty.
1 5306001200 Sway Cylinder.........ccccveeeeiiiiinennenn. 1
2 0201170101 Grease Nipple.....ccccceevviiieeeeesiinnnnn. 4
3 640537 Sway Cylinder Seals Kit................... 1
4 628924 BUSNING......ceiiiiiiiiii 2
5 0140030002 Screw TCEI M 8X45 UNI5931
8.8ZN..eiiiiiiiiie 4
6 0140010106 Screw TE M6X16 8.8 ZNDIN 6923...4
04.4239.0007 Sway Cylinder Block Valve
A-VBSO-DE30-FCB-CSL-1235A.....1
07.0721.0101 BUShiNg......ccceeiviiiiiieieeiiiiieee e 3
5109023800 Sway Cylinder Valve Guard............. 1
10 5307000301 Rear Axle Locking Cylinder............. 1
11  074529.0003 Rear Axle Cylinder Seals Kit........... 1
12 04.0600.0092 Bleeding SCreW........ccccuveeeeeiiiveenennn. 1
13 5109034995 Rear Axle Lock. Cylinder Valve
GUAI...cciiiiiiiie e 1
14 0140030028 Screw TCEI M6x80
UNI59318.8ZN......eevivieiirieeiiieenne 4
15 0442390115 Rear Axle Lock. Cylinder Block
ValVe. ..o 1
16 0707410172 Rear Axle Lock. Cylinder Electric
ValVe. ..o 2
17  07.0704.0184 Rear Axle Lock. Cylinder Solenoid...3
18 0707410171 Rear Axle Lock. Cylinder Electric

If The Part Is Squared You Have to
Buy Both The Item 17 - 18

Part No. 645040

Ganie

GTH-4013 SX, GTH-4017 SX
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209.1 607230 Driveline And Wheels

Genie
26 GTH-4013 SX, GTH-4017 SX Part No. 645040




June 2013

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 0946320061 Front Steering AXIe........ccccovvuveeeennn. 1
2 0946320081 Rear Steering Axle.......cccoceveeivnnnnn. 1
3 0946350037 Short Cardan Shaft............ccccccuveene 1
4 0946350041 Long Cardan shaft............ccccceernnnns 1
5 0707380000 U JOINT...cccovviririiriiiiienrieniee e 4
6 0946350014 CARDAN JOINT ASSY KIT............. 4
7 0946330031 Reduction gear..........ccccveeeeeinunnnen. 1
8 0946270017 TIRE 405/70-24 PR14 4LR1............ 4
9 0946290003 RIM...coiiiiiiiiiiieiiiie et 4

10 5504030044 Complete Wheel 20"...........cccuveeeennn. 4
11 07.0706.0601 O-TiNQG...cccvevieeiiiiiiiieeeeiiiiieeeeesiiveneaea 1
12 01.0031.0059 Plain Washer D 16 ZN..................... 4
13 0140320007 Spring Washer D16 ZN.................... 4
14  01.00030405 Screw TCEI M16X50 UNI5931
8.8ZN...ciiiiiiiiie 4
15 0707010261 Motor Seal Kit.........cceeevverercreeennnnennn 1
16 0442350044 Hydraulic MOOr.......ccuvveveeriiiiieeennn. 1

Part No. 645040

Ganie

209.1 607230 Driveline And Wheels

GTH-4013 SX, GTH-4017 SX
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210.1 607231 Front Axle - Differential Part 1

Ganie

28 GTH-4013 SX, GTH-4017 SX
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June 2013

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 632383 Y=Y | 3
2 639668 COVEI et 1
3 07.0709.0721 HOUSING....cccvreeririiarrieeiiiee e 1
4 07.0709.0084 COVEI....cciiiiiiiiiiniieiieieeeee e 1
5 639670 PlugG ,Breather.........cccccevveeiinnnenn. 1
7 0707090113 PlUQ..cciciieeiiieeeiiieeiieeesee e 1
8  07.0709.0371 PlUQ..ccccceeiiireeiiie e e eiee e 1
9 07.0709.0441 Snap RiNG.......cccccvveeeeeiiiivieeeesiirnnne 1
Genie

Part No. 645040

210.1 607231 Front Axle - Differential Part 1

GTH-4013 SX, GTH-4017 SX
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I 200 Drive Chassis Components

211.1 607232 Front Axle - Differential Part 2
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*@: Position Kit = e@@@@@@

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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June 2013

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 639802 NUE et 1
2 0707090426 Flange.......ccccccoviiiurireeeeiiineeeeeseiveenn 1
4 633098 Seal, Differentiall.............ccccoeveeennns 1
5 639650 SCIEW..ceiiiiieeie e 4
6 639651 Snap RiNG....ccvveeiiiiiiiee e 4
7 639652 O-RiNG..iiiecieeccee e 1
8 630693 RING NUL....ooiiiieiie e 1
9 639653 SPACET .. ittt 1

10 639300 SPACET it 1
10 639301 SPACET ..o 1
10 639302 SPACET .. ittt 1
10 639303 SPACET i 1
11 634499 SPACET ..ot 1
11 634501 SPACET . it 1
11 639297 SPACET i 1
11 639298 SPACET ... 1
12 626544 Bearing......cccoeevvieeeeeiiiiiee e 2
13 07.0709.0216 Bevel Gear Set.......ccccveveeviiiiennennn. 1
14 639657 SCIEW..ceiiieiee e 2
15 633099 Bearing......cccoevvvieeeeeiiiiiee e 2
17 641090 Satellite.....oeveeeeiieeei e 2
18 07.0709.0724 Satellite.......ccovceveeviieeiiiieeiieeeiieennn 4
19 0707090722 PiN..cccoiiiiiiiiiiieeeiiie e 4
20 639661 SNAp RiNG..ooovieeeiiee e 4
21 639662 Wacher, Friction.........cccooeevvvveienennen. 4
23 07.0709.0057 SCreW.......ccoiuueeiriveeeriieeeriieeeanneeannes 12
24 639664 RING NUL...oooiiiieeiiee e 2
27 641089 Differential Case...........cccceveeviinnnen. 1
28  07.0709.0374 Compl. Front Differential Gear......... 1
29  07.0709.0059 Clutch DiSC......cccccvrviureeiiireniirennne 2
Genie

Part No. 645040

211.1 607232 Front Axle - Differential Part 2

GTH-4013 SX, GTH-4017 SX

31
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212.1 607233 Front Axle - Steering Axle

WITH BUSH SOLUTION

OPTIONAL

*(65): Position Kit = (22(12)
"(68): Position Kit = (27)12)

Genie
32 GTH-4013 SX, GTH-4017 SX Part No. 645040




June 2013

200 Drive Chassis Components

Iltem Part No.

1 633174
2 640718
3 640214
4 07.0709.0377
5  07.0709.0202
6 640720
7 630846
8 633202
9 633203
10 640216
11 07.0709.0945
12 639289
13 07.0709.0753
14 640909
15  07.0709.0060
16 638548
17 633176
18  07.0709.0061
19 640908
20 639630
21 639631
23 07.0709.0215
25 07.0709.0371
26  07.0709.0113
28  07.0709.0205
29 639637
30 07.0709.0117
31  07.0709.0064
32 632383
33 639639
34 639640
35 639641
36 639642
37 639643
38  07.0709.0118
40  07.0709.0065
41 07.0709.0724
42 639645
43 637567
44 639646

Description

Bearing........cccovveeeiinnnnn,
Wheel Stud........c........

Ring Gear.........ccocvevnnen.
Support, Ring Gear.........
Snap RiNG....ccceeeevvivennennn.
Pinion, Differentiall..........

212.1 607233 Front Axle - Steering Axle

Part No. 645040

Qty. | Item Part No. Description Qty.
................ 2 45  07.0709.0104 SCIrEW.....ccevevieeeeeriierennieeeeneenasneeennnd
................ 2 46 634546 Nut, DIN439 JAM M16-2.0 P...........4
................ 2 49 639647 Plate, Locking.......c.ccceeviviiniiinnnn .2
.............. 32 50 07.0709.0441 Snap RiNG.....ccccocoovermiieeriiireniinennnnn2
.............. 32 52 07.0709.0068 SPACEN.....ccccvrirrrrrririieiiiiiniainenennnnnnnndd
................ 2 53 0707090119 Stud.......ccccceriieriiiriieeriieniieenieeneennn8
................ 2 54 07.0709.0070 NUL...ociiiiieiiieeeniieesieeeniieeesieee e 8
................ 2 56  07.0709.0071 Washer.........occcvviviiiininceennnn .8
................ 2 57 640728 SPACET i 2
................ 2 57 640729 SPACET ..ot
................ 2 57 640730 5] oF- o =Y SO OPPPPPPPPPRP I
................ 1 58  07.0709.0072 Grease Nipple........cccoevriireniniennnnn2
................ 2 60  07.0709.0726 SUPPOTt...cceiiueeeriiireeiiieeiiieeeniieeeneenn 2
................ 8 65  07.0709.0219 HOUSING.......cccvvveeeiiiirireeeiiiiineeennn d
................ 2 66  07.0709.0121 HOUSING....ccesierreenieeriienieesieeneennc 1
................ 4 72  07.0709.0365 SCreW......cccoveveevveeerieneniieaenieneennenn b
................ 2 76  07.0709.0727 SUPPOIT..cccciceeririririiiiiiiiieieieieiaeeeeennn
................ 2
................ 2
................ 2
................ 2
................ 2
................ 2
................ 4
................ 2
................ 4
.............. 16
................ 2
................ 2
................ 2
................ 2
................ 8
................ 8
................ 8
.............. 16
................ 4
................ 2
.............. 16
.............. 16
................ 2

Genie
GTH-4013 SX, GTH-4017 SX 33
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June 2013

213.1 607234 Steering Cylinders

Ganie

34

GTH-4013 SX, GTH-4017 SX

Part No. 645040



June 2013

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 639671 SCIEW...coi i 8
2 640270 GASKET KlT..ooiiiiiiiieniiiieneeenen 4
3 641109 SHAFT,TIE ROD......coccovvirieieiiieenns 2
4  07.0709.0001 Front Steering Axle Cylinder............ 1
5 641108 SHAFT,TIE ROD.......cccceovvirieiirnee. 2
6 07.0709.0889 Rear Steering Axle Cylinder............ 1
Genie

Part No. 645040

213.1 607234 Steering Cylinders

GTH-4013 SX, GTH-4017 SX
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June 2013

214.1 607235 Support

\

Ganie

36

GTH-4013 SX, GTH-4017 SX

Part No. 645040



June 2013

200 Drive Chassis Components

Item Part No. Description
1 0707090218 BUSHING............
2 637850 Bushing................
3 07.0709.0386 Support................
4 633176 GREASE NIPPLE
5 638548 CAP..coovieiins
6 0946320002 Support................

Ganie

Part No. 645040

214.1 607235 Support

GTH-4013 SX, GTH-4017 SX
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215.1 607236 Rear Axle - Differential Part 1
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June 2013

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 632383 SEAL / DIFFERENTIAL........c.cvvvveee. 3
2 639668 COVET ittt 1
3 0707090721 BOX...iievuuriiuiiiiieeeeeeeeeeiiiiiiiaaeaeaeaaennns 1
4 0707000084 PLUG.......cuuiiiiieeieeiieeeiiiiie e 1
5 07.0709.0912 PLUG,BREATHER.......ccccccvvvrirnrnnnnn. 1
7 0707000113 PLUG......cccoiiicieeee e 1
8  07.0709.0371 PlUQ...cuveeeiiiiiiiiiee e eiieeee e 1
9 07.0709.0441 Snap RiNG.......cccccvveeeeeiiiivieeeesiirnnne 1
Genie

215.1 607236 Rear Axle - Differential Part 1

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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June 2013

‘ 216.1 607237 Rear Axle - Differential Part 2

R
«

Ganie

40 GTH-4013 SX, GTH-4017 SX

Part No. 645040



June 2013

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 639652 O-RING......ooiieeeiiee e 1
2 626544 Bearing......cccevvvieeeieiiiiiiee e 2
3 07.0709.0372 Bevel Gear.......cccoeeeeeeiiiveeeeeseiiennn 1
4 633099 Bearing.....cccoecuuvieieiiniiiiee e 2
5 639664 RiNG NUL......ooooii e, 2
6 639650 SCIEW..coii i 4
7 07.0709.0884 SCIEW.......cooecuiiiiniiinenieeeieieeeaeeeaeeeenns 2
8 (07.0709.0057 FLANGE BOLT W/ NYLON

PATCH...ooiiiiiie e 12
9 639684 Washer......ccoooiiiiiiiiee e 2
10 07.0709.0897 GEAR,DIFFERENTIAL SIDE.......... 2
11 639661 Snap RiNG.....evveeiiiiiiieee e 4
12 639651 SNAP RiNG..oooeeeieeeeee e 4
13 07.0709.0722 PiN..ccoiiiiiieeiiiee e 4
14 639662 WASHER,FRICTION.......cccccverrirenne 4
15 639686 CASE,DIFFERENTIAL.......cccvvren.e. 1
16 634499 SPACER ...t 1
16 634501 SPACER ...t 1
16 639297 SPACER ...t 1
16 639298 SPACER ...t 1
17 639653 SPACET .ttt 1
18 639300 SPACER. ...t 1
18 639301 SPACER ...t 1
18 639302 SPACER ...t 1
18 639303 SPACER. ...t 1
19 630693 RING NUL....ooiiiiiiiieeeee e 1
20 633098 SEAL,DIFFERENTIAL........cccccvveennee 1
21 07.0700.0426 Flange.........cccceemvuvreriuresiieeenennennnens 1
22 639802 NUE et 1
23  07.0709.0898 Differential Pinion...........c.cccocvvennee. 4
25 07.0709.0899 COMPL. REAR DIFFERENTIAL

GEAR ...t 1

Genie

216.1 607237 Rear Axle - Differential Part 2

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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217.1 607238 Rear Axle - Steering Axle

WITH BUSH

e o @ e \?@C\TOLUTION

il

04 9

OPTIONAL e @
%% ©

>

Ganie

42 GTH-4013 SX, GTH-4017 SX Part No. 645040
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200 Drive Chassis Components

Iltem Part No.

1 633174
2 640718
3 07.0709.0952
4 07.0709.0394
5  07.0709.0202
6 640720
7 630846
8 633202
9 633203
10 640216
11 07.0709.0947
12 639289
13 639625
14 640909
15  07.0709.0060
16 638548
17 633176
18  07.0709.0061
19 640908
20 639630
21 639631
23 07.0709.0215
25 07.0709.0371
26  07.0709.0113
28  07.0709.0205
29 639637
30 07.0709.0117
31  07.0709.0064
32 632383
33 639639
34 639640
35 639641
36 639642
37 639643
38  07.0709.0118
40  07.0709.0065
41 07.0709.0724
42 639645
43 637567
44 639646

217.1 607238 Rear Axle - Steering Axle

Part No. 645040

Description Qty. |Item Part No. Description Qty.
NUE. e 2 45  07.0709.0104 SCREW.....cccoiiiriiiiiieiiieniie e 4
SCIEW...ceiiiiiiiire e 2 46 634546 NUT,DIN439 JAM M16-2.0 P........... 4
AN 2 49 639647 PLATE,LOCKING.......cceevvieienrineene 2
SCIEW..cooiiiieiei e 24 50 07.0709.0441 Snap RiNG........cccooeereriniiieenenniiinenn. 2
WASHER.......cooiiinc, 8 53 07.0709.0119 StUd.......cccoiemiiririeiiieiienriesee e 8
BUSHIN.....cooiiiiiienieicceiee e 2 54 07.0709.0070 NUL...cueeiiiiiiieiieeiiie e 8
SEAL,PLANETARY .....cccovvviieninnnneen 2 56  07.0709.0071 WaSKhEr......cccoouviiiiiiiieiieiiiesee e 8
BEARING......ccccooviiiieiiiiicieee 2 57 640728 THICKNESS.......cooiiiieiicrceec 1
SNAP RING/CIRCLIP..........cccuennee. 2 57 640729 THICKNESS.......ooiiiiieeieeeeee, 1
SEAL oottt 2 57 640730 THICKNESS.......ooiiiiieeieieeiee e 1
JOINt. i 2 58  07.0709.0072 GREASE NIPPLE...........ccccvvviennnne 2
BUShING.....ooiiieiiie e 2 60  07.0709.0726 SUPPOIT.....coeeiriimrrieeeeiririeieeennireeeens 2
BUSHING......cceiiiiiiiniieniceieenie 2 65  07.0709.0219 JOINT BOX....ccceriveerirerieeririaieeeninens 1
SCIEW...ciivieieieiie e 16 66  07.0709.0220 JOINT BOX.....ccescviervirrieriiiirienenns 1
COVET ittt 2 72 0707090365 SCREW.....ccccciiiiiiiiienieiiiesieeieee 4
CAP e 4 76 07.0709.0727 SUPPOIt....ccceerriariieiieeniieiieeseeeieens 2
GREASE NIPPLE........cccccvveiienee. 2
PIN oo 2
PIN oo 2
Seal .o 2
JOINT,ARTICULATED..........ceuernne. 2
SEAL oottt 2
PlUG. e, 2
PLUG. ...t 4
SEAL oot 2
Bearing......cccoeevvieieeiiiiiiice e 4
WHEEL STUD.......ccoiiiiiiieieeniene 16
HUB ..ot 2
SEAL / DIFFERENTIAL........cccvenne.. 2
RING GEAR.......cooiiiieeiieiieeee 2
SUPPORT,RING GEAR........cc.c...... 2
SNap RiNG....evveeiiiiiiieee e 8
PINION,DIFFERENTIAL.................. 8
Bearing.....ccccoeuueieeeiiiiieiee e 8
NUT .o 16
SCIEW...oieiiieie e 4
SUPPOIt....cooiiiiieeeee 2
StU. e 16
NUL. e 16
SNap RiNG....oeeviiiiiiiiieeeiieceees 2
Genie
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Iltem Part No. Description Qty.
1 07.0709.0398 SPACER......coiiiiiiiciiie e 2
2 0707090399 SPRING......cccevvvriiieriieniiesieeniee s 4
3 0707090400 PISTON.....ccoviiiiiiiiiieee e, 2
4 0707090402 O-RING.....ccoiviiiiiiiiieiiiiiiee e 2
5 07.0709.0401 O-RING......ccoiiiiiririririiiiieieieieee e 4
6 0707090403 BACK - UP RING.........ccvvviiiiieeeenns 4
7 0707000404 COVER.....ooiiiiiiiiiieeeeeeeee 2
8 633111 O-RING......ccoviiiieieiiere e 2
9 0707090405 BACK - UP RING........covvvvciiiiieeenns 2
10 0707090406 PISTON.....ccoiiiiiiiiiiieie e 2
11  07.0709.0407 INTERMEDIATE BRAKE DISC....... 2
12 637622 SPRING.......oiiiiieeeereeiie e 6
13 07.0709.0408 BOLT....ccoiiiiiiiiiiiieee e eees 6
14 0707090046 DISC..cccoiiviiiiieiieiiieniee e siee e 8
15 639683 INTERMEDIATE BRAKE DISC....... 8
16 0707090409 SPACER.....ooiiiiiiiiie e, 2
17 0707090410 BOLT....uuuuiriiiriiiiieieiiieeeeeeeaeaeasannnnnnns 4
18  07.0709.0953 ADJUSTING BOLT......coevvvviiiieeeannns 6
19 0707090106 SPRING.......covvviiiiiieeieeeeeiiiiiieeeeeees 6
20 638566 NUT e 4
21 0707090149 LOCK WASHER........ccccooviiiiiirieennns 4
22 630328 BLEEDING BOLT.........covvvvvviiiinnnn. 4
23 638548 PLUG. ..ot 4
24 0707000412 SHIM....ccoovmiiiiiiiieeeeeeeeeeice e 2
24 0707090413 SHIM.....oooviiiiiiiiieieeeieeeeeceee e 2
24 07.0709.0414 SHIM......ooooiiiiiiiiiiiiiieereeecee e 2
25 0707090352 BOLT...ciiieiiiiiiiiiii e e e 4
26 0707090351 SEAL WASHER........ccccoviiiiiiiieninnnns 4

Genie
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219.1 607240 Front Axle - Brake
Iltem Part No. Description Qty.
1 0707090946 DIiSC......uvvvrrrririiirieiiiieieeaeeeeeanaeieasinnns 6
2 07.0709.089% Adjusting Bolt..........c.ccoevvviereeniinnnn. 6
3 07.0709.0106 SPriNG...ccceeerreeeririerieeeenrieenireennees 6
4 0707000424 PiStON.....ccceeeeeeeeeeiieiiieeccciiiinieees 2
5 639676 SPrHNG oo 6
6 639679 Back - Up RiNG.....ccoovviiiiieiiiece 2
7 639695 O-RiNG..iiiiiiieiiiiee e 2
8 639681 Back - Up RiNg.....ccceovvvviieeeeiiiie, 2
9 639682 O-RiNG..ccviiiieiie e 2
10 639683 Intermediate Brake Disc.................. 8
11 630328 Bleding Bolt.......ccccceeviiiiiiiieeiie, 2
12 638548 PlUG. e 2
13 633069 DOWEL....eiiiiiiiiiieeee e, 2
14 07.0709.0074 PiStON.....cciiiiiiiiiiiiiiieeeniiee e 2
Genie

Part No. 645040
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Iltem Part No.
1 07.0709.0733
3 07.0709.0954
4 635324
5  (07.0709.0955
6 631293
7 633156
8  (07.0709.0736
9  07.0709.0179
10  07.0709.0956
11 639802
12 633161
13 07.0709.0734
14 639317
15 635234
16  07.0709.0188
17  07.0709.0131
18 629733
18 629735
18 639328
18 639329
19  07.0709.0957
20 633208
21  07.0709.0738
22 628275
23  07.0709.0739
24 07.0709.0740
26  07.0709.0958
27 633138
28  07.0709.0182
29  07.0709.0959
37 639324
38  07.0709.0961
39  (7.0709.0960

Description

Ganie
AR b

220.1 607241 Reduction Gear

Part No. 645040
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301.1 607242 Diesel Engine And Accessories
Iltem Part No. Description Qty.
1 0946010054 Diesel Engine Perkins 1104D-44T....1
2 5108108300 Engine Support - Flywheel Side......1
3 5108108400 Rh Engine Support - Fan Side......... 1
4 5108108500 Lh Engine Support - Fan Side......... 1
5 0946700004 SUPPORT/INSULATOR
DAMPER......cccooiiiiiiiniicieie 4
6 0140010012 SCREW, HCS 14-2.0X100 Z 8.8.....4
01.0031.0058 PLAIN WASHER.........ccccvvivieneennnenn 8
01.0001.0357 SCREW, 8.8 HCS
10MM-1.5X35Z......cccovemiririenirnnne. 16
9  01.0023.0057 STOP NUT...cceviiiiriiiiiinnieeniee e 4
10 01.00230055 NUT,SELFLOCK,M10,UNI7473,ZN.16
11  01.0031.0057 WASHER,MM FL WASH 12 Z....... 14
12 0140320005 WASHER.......ccoootiiiiiiiiiiiciieenees 14
13 0100010401 SCREW.....cccooiiiiiiiniiiiienieeieeen 14
14 0908050000 CARBONPRES PIPE,D8X15
(39.37") e 8,4-m
15 0745010158 AIErNator.........ccccovveeerirvreriieenrineens 1
16 0745010090 STARTER MOTOR.........ccvriieerinnnne 1
17 0745010057 FILTER, DIESEL FUEL...........cc...... 1
18 638243 FILTER, ENGINE OlIL........c.cccceennee.. 1
19 0702270051 Clamp DN 10/16 L=9........cccccverurrnne 6
20 09.0804.3100 Handwheel Complete
Arrangement.........cveceereriieenneene 1
21 0100030957 Screw TCEI M12X35 DIN 12.9........ 1
22 0707130066 LOCK SpacCer........ccccceerrnuvreeeeeniinnnnn. 1
23 0707130058 Flange......cccccccvvuviieeeeiiiiieeee e 1
24 07.07130065 Pump HUb......cccoooiiiiiiiiiiicieee 1
25 0140320004 Spring Washer D10 ZN.................. 20
26 0140050000 Screw TE M10 3/8 UNF X 11/48.8
ZN.iiiiiiee 8
27  09.0804.3416 HOUSING.....cveemrieeerrieeeiree e 1
28 01.0001.0356 Screw TE M10X30 UNI 5739 8.8
ZN it 12
29 640546 Fan. ..o 1
30 0745010222 SPACET.....cccoiiirriiieeiiiiieeeeeeireeee 1
Genie

Part No. 645040
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302.1 607243 Diesel Engine - Engine Cooling System
Iltem Part No. Description Qty.
1 0707120093 Radiator COore........cccccovveveeeriireeeannn 1
2 0707120094 RADIATOR CAP....coveiiiiiiiiieeiiieeen. 1
3 07.07120095 CONVEYOI......ccvrrieeeriiireeeeeaninreeeennns 1
4 07.07120096 protection Grille.........ccccovvvieiiannnns 1
5 5332000029 Complete Air-Oil Cooler................... 1
6  09.0803.0351 Seal....ccccoeeeeiiiiiiiiiiiiiiiiieeeeeeeeen 0,7-m
7 0908030245 SEAL (UM = 39.5 INCHES)...... 0,8-m
8  09.0803.0351 Seal......cccccovervriirieniriiienieenen 0,9-m
9 0946700002 PUFFER/INSULATOR.........ccuuvee... 2
10 01.0031.0301 WASHER,CHMFRD,D10 10X30
ZN oo 2
11  01.0023.0055 NUT,SELFLOCK,M10,UNI7473,ZN..2
12 0100230054 Stop Nut M 8 UNI 7473................... 2
13 0402270051 CLAMP DN 10/16 LG 9......ccvveeeen.. 2
14 0100310299 Plain WASHER,D8,UNI 6593,ZN.....4
15 0140320003 SPRING WASHER,D 8,ZN.............. 2
16  01.0001.0254 SCREW, 8.8 HCS 8MM-1.25X20Z...3
17  01.0001.0466 Screw TE M 8X50 UNI 5739 8.8
ZN. oo 1
18  04.0227.0067 CLAMP, 50/70.....ccccumiuieriaaiiiiienannn. 6
19 5108088100 Radiator Side Support.........ccceeeee... 1
20 5330016704 Manifold........ccccooovvenviniiiiiiieieennens 1
21 0100011465 Screw TE M 8X40 UNI 5739 8.8
ZN oot 1
22 0908050102 Manifold..........ccveeeeeiiiiiiiieeiiiiieeen, 1
23 0908050164 Manifold..........cccovvemeeririeiiiiiiennens 1
24  09.0805.0000 Hose D8XIS......ccccovmrrrmererrrieieaenaann 1
25 0908030351 Seal.....cccceurirriireiiiiiiiiieee e 0,7-m
Genie
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Iltem Part No.

53.3100.0048
07.0726.0117
07.0726.0118
53.3001.6000
09.0803.0348
01.0031.0301
01.4032.0004
01.0001.0356

0 N oo o0~ WN P

9  54.0100.0096
10 04.0227.0152

Description

Complete Muffler...........cccceeee.
Exhaust Pipe......c.cccccooiiineenninnns
MUFfEF ..o,
Stainless Steel Exhaust..............
Metallic Clamp......c.cccecvveveennnns
Plain Washer D10x30 ZN...........
SPRING WASHER,D10 ZN........
Screw TE M10X30 UNI 5739 8.8

303.1 607244 Diesel Engine - Exhaust System

Ganie
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Iltem Part No. Description Qty.
1 5108102000 SUPPOIt..ceeieeiiiiiiiiiieeaaaeeeaeaeeaieinens 1
2 0100310053 Plain Washer..........ccccccvevniieeiiinennns 2
3 0100230052 NUL..c.utieriireiiieeesiieeeieeessireeesieee e 2
4 0946550000 Gas Lever........ccccooeiiiiiiiiinininininnns 1
5 0946450033 Hand gas control cable.................... 1
6 0946450000 Gas Cable.......c.cceviviriinriieniinieen 1
7 0946560000 Gas pedal........cccueeeeeiiiiiiieieniiiienn. 1
8 09.0803.0008 Articulation D6 AMA Art. 2790......... 1
9 0100230053 NutM 6 UNI 7473 6SZN.................. 1

10 (09.0803.0008 Toggle joint D6.........ccuvveeeeeriuireenannn. 1
11 5108102500 Gas Cable Support......ccccccevvvveeeennn. 1
12 09.0803.0007 Cable Fixing Kit........cccocvvrerciveernnennn 1
13  01.0031.0053 Washer D5 UNI 6592 ZN................. 2
14 0100230052 Nut M5 UNI 7473 6SZN................... 2
15 01.0023.0053 Nut M6 UNI 7473 6SZN........c.cu.... 1
16  01.0001.1438 Screw TE M5x20 UNI 5739 8.8

ZN ittt 2

Part No. 645040
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305.1 607246 Diesel Engine - Injection System
Iltem Part No. Description Qty.
1 0402270058 METALLIC CLAMP DN 40/60
LGL2...iiiiiieeeee e 2
09.0805.0018 RUBBER PIPE..............couuvee.. 1,6-m
01.0023.0054 NUT,M8,UNI 7473.......cccccininiririnnnns 2
4 0100310299 WASHER,CHMFRD,D8,UNI
6593, ZN....coiiiiiiieee 4
5 0100010257 SCREW,8.8 HCS 8MM-1.25X30Z....2
6 0442270025 METALLIC CLAMP 200/220 LG12...1
7 533001.2100 Filter Intake Manifold....................... 1
8 0442270000 METALLIC CLAMP DN 60/80

LG12... i 1
9 5330016700 Filter-To-Engine Manifold................. 1

10 0442270001 METALLIC CLAMP DN
80/100LG12.....cciiiiieieeeeeiieeee e 1
11  094604.0045 SENSOR.....cccoomiiimiiiiiiiciiieeiee 1
12 0745010085 CARTRIDGE..........coiiiiiiiiiiiiiies 1
13 0745010084 CARTRIDGE..........coiiiiiiiiiiiiiee 1
14 0745010130 Cover Air Filter........cccvviiiieriieninns 1
15 094604.0044 Complete Air Filter..........cccocevevnneen. 1

Genie
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306.1 607247 diesel Engine - Hydraulics Pumps
Iltem Part No. Description Qty.
1 0442380067 Hydraulic Pump 1......ccccccoeiiiinnnnennn. 1
2 0100310059 Plain Washer D16 UNI 6592 ZN......2
3 0140320007 Spring Washer D16 ZN.................... 2
4 010001.1506 Screw TE M16X40 UNI 5739 8.8
ZN ittt 2
5 0100310097 Plain Washer D12 UNI 5714 ZN......6
01.4032.0005 Spring Washer D12 ZN.................... 6
01.4001.0085 Screw TE M12X 35 UNI5737
L10.9ZN. .o 6
07.0701.0262 Hydraulic Pump 2 Seal Kit............... 1
04.4238.0077 Hydraulic Pump 2........ccccovcvveinneen. 1
10 074529.0102 O-RiNG..cccioereiiiieeiiieeenieeenieaeseeens 1
11 0442380053 Hydraulic Pump 3.....cccoceveeviiiiennnn. 1
12 0745290115 Hydraulic Pump 3 Seal Kit............... 1
13 0707220053 Flange........ccccemvvreiiireaniieenieee e 1
14 0707010268 Complete Solenoid Valve................. 1
15 0707010267 Solenoid.........ccccceeeeiniiiiereeniiiieeeenne 2
16  07.0701.0266 Control BIOCK.........cccccuvereeniiiieenennn. 1
17 0707010270 Max Pressure Valve............cccccouee. 2
18 0707010269 Pressure Set Valve............ccccueeeen.. 1
19 0707010271 Supercharging Valve.............c.......... 1
20 07.0701.0272 DA ValVe........cccooviimniiiiiiiieniieeee 1
Genie

Part No. 645040

GTH-4013 SX, GTH-4017 SX

61



I 400 Cab Components June 2013

401.1 607248 Cab - View 1

TEREX BRAND

62 GTH-4013 SX, GTH-4017 SX Part No. 645040




June 2013

400 Cab Components

Iltem Part No. Description Qty.
1 0707400000 PiN.cccociiiiiiiiiiieeeiee e 3
2 0707400001 Split PiN..cccoeiiiieeiiieeniieeieeesiiee e 3
3 07.0740.0002 Greaser.......cccooeuueriririiiiieieieeeaeaaaaanns 3
4 (07.07400022 Adhesive Profile........ccccoeennenn. 0,8-m
5  07.0740.0004 SCIrEW......cevvieeiiiiriiieeeniiiiieeeeanineees 2
6  07.0740.0005 StOp NUL....ccovvieeriiieeeiiieeiiieesiieeenns 2
7 07.07400006 WasSher........ccoueeieiiiiiiieieeiiiieeeeee 2
8  07.0740.0007 SCIrEW.......cvvvieeiiirinieeeiiiineeeeeeniireees 4
9 07.07400128 Screw KN TC+ 4.2x9.5 ZB............... 4
10 07.0740.0009 Feedthrough.........ccoooviiiiiiiiiinannis 3
11 0707400010 Flashing Beacon Bracket................. 1
12 01.0001.0254 SCrEW....ccciiveeerereerrreessineesnsenessseeens 2
13  01.0031.0055 WaSher......cccoooveiiieeeniieeeieee e 9
14 0100230054 StOp NUL.....cveeiriieieiiiieeniieenieee i 2
15 0707400014 Hex-Head Cap........ccccvivvrercuveennnnnnnn 8
16  07.0740.0015 RuUbbDEr.......cccoiiiiiiiieeiii e, 1
17 0100230054 WaSher.......cccoovveiiieiiniiienieeenieennn 2
18  01.0031.0299 NUL.eieiiirieiieresiieessiieeesieeeeneeeeeseeeeens 1
19 0707400018 Non-Skid Coating................... 0.07-m
20 07.0740.0235 Rubber Platform.........ccccccevinirnnnen 1
21 0707400020 COAtiNG....cccvvrerrirreaiiereniiresieneeieeeens 1
22 0707400021 COAtING...cciivereriereaiiiieenieeesieeeeieeens 1
23  09.0803.0560 Cable Gasket..........ccccevvrveeeniriennnen. 1
24 07.0740.0054 Stop Belt......cceevcvvveviieeeiiieeeiee e 1
25  07.0740.0027 CaP.ciiiceeeiiiiieeiieeeiieeeanieeeeneeeesieeens 4
26 07.07400028 Hex-head Cap.......ccccccocvveveeerrinnnnnn. 2
27 0707400236 SUN ViSOr......cceiiiuiiiaaaiiiiieaa e 1
28 0707400128 Screw KN TC+ 4,2X9,5 ZB.............. 4
29  07.0740.0022 Adhesive Profile........cccceenee. 0,87-m
30 07.07400022 Adhesive Profile..........c...o....... 0,5-m
31 07.07400178 Brake SUPPOIt.......cccceemruvreeeeeriirnnnn. 1
32 07.0740.0095 SCIrEW.......ceevieriiirreieeeniirereeesanieneeens 4
33 5108114078 CaArter......cueieeeeieieiiiiieaeaaeeieaeeeeeeae 1
34 5108114079 Carter...cccocoeeeiieeeiiieeeniieesiieeesiieeens 1
35 07.07400091 GaSkKet......ccccoovvivvrreeiiiirireeeeeinen 2-m

Part No. 645040
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400 Cab Components

Iltem Part No. Description Qty.
1 0707400275 SCrEW......eeiiueeiueeririerieenreenireenieenineas 4
2 0707400274 CoatiNg.....ceceviiurieeeeeiiiiereeeiiivreeeeen 1
3 07.07400014 Hex-head Cap.......ccccoocveirirveeiiineennns 8
4 0707400026 WaSher........cccooiiniiniinniiiiieneee 6
5 0707400048 Seal.....cccocvemiiiiiiiiiiiiiiiciiceee 1
6  07.0740.0049 Seal....ccccooiieriiiiiiiiiiiie e 1
7 0707400050 Handle........ccoooiiiieiieeniiiiieieenneen 1
8 07.0740.0051 Lever-fitted LOCK.........cccrcvierverrenne 1
9  07.0740.0052 Seal....cccoerviiieeiiiiiiieiieenieens 3.05-m
10  07.0740.0053 ABS COVEN......cecsvieiieriieniienreenieens 1
11 0707400035 Bushing.........cccocooeiviiiiieneeniiiieneeen, 1
12 0707400249 Frame......cccocemiriiuienieeninienieesneenenes 1
13 07.07400058 Seal.....ccccceoiiemreriiieiiienieeninen 4.05-m
14 01.4006.0007 SCrEW........ccevivviiiiriieiiiiieiiniessineens 2
15 0100190104 NUL...cooiiiiiiieiieniee e 2
16 0140320015 Washer 8.4X142........cccccoevvvrieennnnns 2
17 0707400060 SCreW........cccervviiiriiieiiiiieiiiiesnneens 1
18  07.07400231 PlUQ.ccciiiiriiiiiiiieniieeiee s 1
19  07.07400062 WaSher.......c.cccooiiiiiiieiniiiiieeseee 1
20  07.07400276 HINQE.......ccoveriieiiiiiiienie e 2
21 0707400373 Complete upper door section.......... 1
22 07.07400029 Handle.........ccccvviinieniiiiniieiieeniens 1
23 Figure 607250 - Position 36
24 07.0740.0228 RUDDEr.......ccoviiiiiiiiiiciicieee 6
25  07.07400227 SCrEW......ccrviirieeniriaiienneeieesnesineenes 2
26 07.07400279 GlasS......ccovmmeiririiniieniie e 1
27 07.0703.0125 DOOI KEY......covveviveerrieesiirieenieeennees 1
28 5108114092 Frame......cccooeriviemeenirierieenneenineanne 1
29  07.07400223 WaSKhEr......cccooviiriiiiieiiiiiieiieene e 6
30 0707400272 Handle.........ccccevviinieniiiiieiieenens 1
31 07.07400250 Complete lower door section........... 1
32 0140010116 Screw TCBT3,9 x 16 UNI 6954....... 2
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403.1 607250 Cab - View 3
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0707400066 Paper filter..........ccconniiiiiniiinnnenn. 1 41 07.0740.0005 StOP NUL.......eveeieeiiiiiiieeeeiiiiieeee e 3
2 0707400067 Airgrille.......cccccoevvviereeiiiiiieee e 1 42  07.0740.0247 Rear wiper Kit.........coooveeeeiiiiieneeninnns 4
3 0707400130 KNOD...ccoooviiiiiiiiiiieeeieeee e 2 43 07.0740.0156 WIpEer arm......cccccceccuveeeeeeiiiiieneannnens 1
4 5111000025 Cab frame............cccoooviiiiiiiniiinninns 1 44 07.0740.0163 SCreW.....cuvuiiieeeeeeeieeeeiiiiiianeeeeeeeeeeenens 2
5 07.07400028 Hex-head cap.......ccccccoevrvvvreesrinnnnnn. 6 45  07.0740.0117 BUShING......ccvevieeiiiiiiiie e 2
6  07.07400006 Washer........ccccooeieiiiieneeniiiiieeen 10 46 07.0740.0105 SCIEW......ccevieeeieeiiiiiiiiiiiininiririeneeees 3
7 0100010254 SCrEW.....cccecuueernrrennnneeeeeirireeaaaaaaans 18 47  07.0740.0014 Nut Protection.........ccccceeeviiieeeeennnnnns 2
8  07.0740.0072 Wiper mMotor.......cccvvveeeiiiveeeeesrirnnne 1 48 5108114259 Bracket.......cccocveeiiiviiiieeeiiiiieeeeeeins 1
9  07.07400073 LH side glass......cccccccevviiveereenininnnnn. 1 49  014006.0002 Screw TSPEI M 4X15 UNI 5933 10.9
10 07.07400074 Rear lOWer glass............coovvvecomrree. 1 DN o 4
11 07.07400246 Rear glass........cccowvrovorveverererennn. 1 50 0946100038 Bubble Level............vvviinnn 2
12 07.07400052 S€al......oorovoveeeeeeereeremersrerrenee 2.05-m 51 0140320002 Spring Washer D 6 ZN..................... 4
13 07.07400076 HaNIE.....ovvvooeeeeeeeeeeeeeeeeceeseese 2 52 0140010026 g;reWTEMGXN UNI 5739.8.8 .
14 0707400217 PLUG....cccvvviiiiiiiiiieieieeeeeeeeseiiins 2 53 0LO0230051 NutM 4 UNI 7473 6SZN........ 4
15 0707400078 HiNQe...ooiiiueeiieeiiiiieee e 2 .
16 07.07400079 SCIEW.......oo.orveevereeeeeereerreesseeeneeenens. 7 >4 0LO0SLO0S3 Plain Washer D 5 UNI 6592 2N......4
55 5108114244 Bracket........ccccoccueieeeeiiiuiiieeeeeeiieenn 1
17 0707400046 StOP NUL.....cvvviiiiiiieieiiieieeeeeeeeeeeeninnns 7
18 0707400014 Hex-head cap.........ccccovvreriveerinnenn. 7
19  07.0740.0080 RUbDEr.......cvvviiieiiiiieeeeeiiieiecien, 2
20  07.0740.0081L Washer........cccocoiiniieeiiiiiiiieciieen 3
21 0707400082 Loudspeaker COVEr.........cccccvcvveennnen 2
22 0140010116 SCIreW.....ccevvrrrruiiieeeeeiieererniniinaeaaaeaas 10
23 07.07400084 Ceiling lamp......cccocceeeeiiiirieeeeniiinenn. 1
24 07.0740.0203 Mirror Bracket.........c.ccoocvveeeeeniinnnnn. 1
25 0707400026 Washer..........cccccociiiiiiiiiiciiiiiiinnns 12
26 0100030203 Screw TCEI M 8X20.........cccceverunnne 2
27 0100010299 WasSher......ccoocveeiiiiiiiieeiiiieieee e 16
28 0707400103 NUt MI2X1....ccoiiviiiiiiiiiiiiiiiiinieeeeeeees 1
29 0707400102 Washer........ccooooiiniiiiiiiiiiieeieen 2
30 0707400100 StOp Kiteoevrerouererireeiieeecieee e 1
31 07.07400097 Complete Mirror........ccocvveeeeeriinnnnn. 1
32 07.0740.0202 MirFOr....cociiiiieiiiieiiiee e 1
33 0100230054 Stop NUt M8.......cccevieeriieeriiiiieeniiens 2
34 0707400093 CaASE...ccceiiiiiiiiiiiiiiieeeeeeeeeiiiiin s 1
35 0140010116 SCIeW......ccoviicuviririririririeieeeirieaaaaaaenns 4
36  07.07400030 Door catCh........ccocevereeiiiiiieneeriiie, 1
37 0707400106 Gasket......ccocvreeeeirieiiieeeeeeeeeeeieieinnns 1
38  07.0740.0248 Wiper blade..........cccoeviriieeniniennnn. 1
39 0707400098 Windscreen washer tank................. 1
40 07.07400016 RuUbbEr..........coooiviiiiiiirieeeee 4
Genie
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Iltem Part No. Description Qty.
1 0707400069 Gasket.........cccoeriviiieeriiiiiiieiiienieens 1
2 0707400070 Sheel......cccoverirririiiiinrienrceiee e 1
3 0100310055 Washer........cccooiiriiieiniieenieee 12
4 01.0001.0254 SCreW......cccvrireeririenieerreenireanieeninens 16
5 07.0740.0079 SCIEW......ccceiririieiiiiiiiiiieniiiie i 7
6  07.0740.0046 StOP NUL......coovirnirrireeeiinrieeee e 7
7 07.07400014 Hex-head cap.......ccccccemiiveeieeniiinnnnn. 7
8 07.0740.008L Washer.........ccocviriiiiiniiiniiiiecnnn 3
9  07.0740.0088 WIipEr @rM......cccceviuveerineeiireeenineennes 1
10 07.0740.0087 Windscreen glass.........cccccovvvveeeennn. 1
11 07.07400085 SKylight.......ccooeriviiniiriiiiiiiiieneen 1
12 07.0740.0009 RUDDEr......ccccoviiriiiiiiiee e 3
13 07.07400086 RUDDEr........cccoevriiiriiiiiieiiciiee 1
14 0707400032 WasSher.......c.cccoviiriiiiiicniiiiiieneene 1
15 0707400099 RH side glass.........ccccovivririveeninnennn 1
16  07.0740.0090 Through-coupling........ccccccevviuivennnnn. 1
17  07.0740.0089 Wiper blade.........ccccovuvverieiiiiivnnnnnnn 1
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405.1 607252 Seat Assembly

Iltem Part No. Description Qty.

1 0707400363 BacK Cover Assembly..........cccccc..... 1

2 07.07400364 Seat Cover Assembly...................... 1

3 07.07400365 Back Foam Kit........c.ceevvveereerinnnnnn. 1

4 07.0740.0366 Seat Foam Kit........cceeeeeeiiiiieneennnnns 1

5 07.07400367 Seat Frame Assembly..................... 1

6  07.0740.0368 Suspension Cover Kit.............c........ 1

7 0707400369 Handle Kit........ccoooveeviieeeiineiiieeene 1

8 07.0740.0370 Weight Adjuster Kit..........ccceevvnnnene. 1

9  07.07400371 Damper Kit.......ccocveernnieiiiieeniieens 1

10 07.0740.0372 Height Adjustment Kit...................... 1

11 07.0740.0003 Se€atl.....ccocoeviiiieieiiiiieiiiieerieee s 1

12 0707030484 Seat MicroswitCh........cccccceevivvennennnn 1

Genie
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Iltem Part No.
1 5212005501
2 07.0740.0220
3 07.0740.0141
4 07.07400142
5 07.07400116
6  07.0740.0117
7  07.0740.0037
8 07.07400143
9 07.07040134
10  07.0703.0532
11  07.0703.0531
12 07.0740.0251
13  56.0017.0067
14 (09.0803.0370
15 56.0016.0109
16  56.0016.0108
17  07.0703.0420
18  07.0704.0111
19 07.0703.0441
20 07.0703.0423
21 0707400152
22 0707410011
23  07.0704.0185

Description Qty.
Main Dashboard............cccccceernnnen. 1
Side Dashboard..........ccccovceveiiinennne 1
Central Lock

Control Unit Cover........coccuveveeennnns 1
SCIEW...coiiiiiee et 15
Washer......ccccovveiieeiiee 15
Washer.......coccoiiiiie e 3
Radio Hole Cover...........cccccoevvennnee. 1
Rubber Protection...........cccccceeeeneee. 1

Control Lever.......cccvvvveerieeeiiieeene 1
Forward Revers Lever...................... 1
Road Ligths Lever..........ccccceeviinneen. 1
KBY et 1
Rubber Protection Button................ 1
Emergency Button..........cccccceeeeeen. 1
Switch COVEr.....coovviiiiiiiiieeeiee e 1
KNOD ... 1
BULON....eiiiiiiiiiiiiii 1
Completely Button...........ccccveveeeinns 1

Iltem 18 + Item 22
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407.1 607254 Main Valve
Iltem Part No. Description Qty.
1 0442360086 Main Valve........cccoccorniiieiieiinininnaenn. 1
2 5108114308 Main Valve Support........cccceeeeevunnnn. 1
3 5403000014 Connection
4 0100190105 NUT .ccoiiiiiiiiiieeiiiiiee e
5 5403000013 CONNECION......cccuvrerreeiiiriiieeeraireeeeen 2
6 0100010207 SCREW TE M8 1.25X60 8.8HCS
e 3
7 0140320003 SPRING WASHER,D 8,2ZN.............. 3
01.0031.0055 PLAIN WASHER,D 8,UNI 6592
ZN i 3
9 0100010355 SCREW, 8.8 HCS 10MM-1.5X25Z...4
10 0140320004 SPRING WASHER,D10 2N............. 4
11 0100310301 WASHER,CHMFRD,D10(10X30)ZN.4
12 5108114051 Bracket........cccoooieeiiiiiiieieeiiiiieeen 1
13 5108114052 Bracket.......cccoovcererrieiieeeeeeeeeeeeieininnn, 1
14 5108114053 Bracket.........cccocveeriueeeininieinieeeninennn 1
15  07.0704.0177 MiCroSwitCh.........cccooiiiiieeiiniiieneene 6
16 07.0704.0156 ValVe.....ccvvvvevieeieeeeeeeieieieeeccciiians 1
17 07.0704.0142 solenoid........ccccceeiiiieeiniieieniieeniiennn 1
18 0707040141 Complete solenoid valve.................. 1
19 56.0012.0000 proxmity SWItCh.........cccvevieriiiiinnenn. 3
20 0604420105 WASHER,JC 27,SP2,5......cc.ccnn.e. 1
21 0406000013 FITTIN,3/4M X 3/8 F...eevvveeeeee 1
22 0442100006 PRESSURE TUBE........ccccoovviviienns 1
23 09.0803.0049
24 (09.0803.0131
25  09.0803.0049
26 09.0804.1700 Soundproof Panel..........ccccceeevvunnen.. 1
Genie
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Iltem Part No.

1 0707400119

2 07.0740.0120

3 07.0740.0120

4 07.0740.0120

5 07.0740.0120

6  07.0740.0120

7  07.0740.0120

8 07.07400121

9  07.0740.0122
10  07.0740.0122
11  07.0740.0122
12 07.0740.0123
13 07.0740.0124
14 07.0740.0125
15  07.0740.0126
16  07.0740.0127
17  07.0740.0128
18  07.0740.0129
19  (07.0740.0006
20  07.0740.0005
21  07.0740.0028
22 07.0740.0130
23  07.0740.0219
24 07.0740.0118
25  07.0740.0016
26 07.0740.0132
27  07.0740.0012
28  07.0740.0071
29  07.0740.0133
30 07.0740.0218
31  04.0227.0068
32  04.0600.0196

Description Qty.

Air HOSE.....ooiiiiiiiiiceiieee 1.55-m
Air HOSE....oooviiiiiiieieee e 0.33-m
AIr HOSE....oeevieiiiieee e 0.32-m
AIr HOSE. ..o 0.4
3-Way Fitting.........coooveeeiiiiieneeeeis 1
Heater Pipe 15x23..........ccccueee. 6.0-m
Heater Pipe 15x23............c...... 0.8-m
Heater Pipe 15x23.................... 5.0-m
MEB Hose-Clamp 19x28................. 4
Screw KN TC+ 3.5x16 ZN............... 4
Air INlet D76........coooveeiiiieiiiiceiienn 5
Reduction D48.5.........cccocvvevineine 5
MEB Hose-Clamp 40-60 H12.......... 8
Screw KN TC+ 4.2x9.5 ZB............... 2
Air Circulation Frame....................... 1
Washer 6.4x12

StOP NUL..coeeeeieeeiiiiiiie
Hex-Head Cap.........cccceervveeniineennn. 1
Knurled Knob D26 M6x15............... 1
Name Plate.........cccoovviiiiieeniniene, 1
SCIEW...ciiiiiieei e 2
Washer 6.5x18.........ccccceevviiiieeennns 2
Heater Support
Washer......ccccoiiiiie e
SCIeW..coeiiiiieeieiieee e 2
Hose-Ring Rubber D31................... 2
Water Tap D16 C/pomello................ 1
LIGHT CLAMP......cooviieiiieeeiiee e 2
Reduction adapter.........cccccceeevuvvnenn. 2
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409.1 607256 Complete Cab Heater
Iltem Part No. Description Qty.
07.0740.0360 Electrical Fan............ccccvvvvveeeeeeeennns 1
07.0740.0361 DiffUSEUr.....cccoviviiireeciiiiiiie e, 1
07.0740.0359 Heater........covvvvvvieiieeeeeeeeeeeicie e 1
Genie
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June 2013 500 Boom Components |
501.1 607257 Boom 1st Section - GTH-4013
Iltem Part No. Description Qty.
1 5102008400 1st Telescope Boom.........c.ccouueeennn. 1
2 5407020000 Pad 200X60X20........cccccverrrereiiineannns 4
3 5402000001 Pad Fixing Bushing M10x13.5......... 8
4 5407020001 Front Lateral Pad 100x60x12........... 4
5 51.0801.9000 1st Telescope Front Bottom Pad
SUPPOIt...ccoeieiiieireee e 2
6 0140320004 Spring WasherD10 ZN................... 16
01.0001.0357 Screw TE M10X35 UNI 5739 8.8
4 PSSR 12
8 01.0001.0304 Screw TE M10X50 UNI 5739 8.8
ZN ettt 4
9 54.0201.0003 Bushing 70/80X70.......cccccocvveeriureennns 2
10  520900.0200 Bushing D79 - D72 Lg=50............... 2
11 5402010004 Bushing 70/80X70.........cccccevuveerunennn 2
12 020117.0101 Grease Nipple G 1/8.........ccccvvevnneen. 1
13 5402000000 Bushing M10x8.5..........cccceecuerernnnnnnn 8
14  51.0804.9000 Pad Shim 200 X 58 Sp.1................. 4
15 5108094000 Boom Shim 100x60x1..................... 4
Genie
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502.1 607258 Boom 2nd And 3rd Section - GTH-4013
Iltem Part No. Description Qty.
1 5102008500 2nd TeleSCope......ccccouvuvveireriiireenann. 1
2 5407020000 Pad 200X60X20........cccccverrrereiiineannns 8
3 5402000001 Pad Fixing Bushing M10x13.5....... 20
4 5407020001 Front Lateral Pad 100x60x12........... 8
5 5108019100 2nd Telescope Front Bottom Pad
SUPPOIt...ccoeieiiieireee e 2
6 0140320004 Spring Washer D10 ZN.................. 16
01.0001.0356 Screw TE M10X30 UNI 5739 8.8
4 PSSR 12
8  01.4006.0005 Screw TSPEI M10x20 UNI 5933 10.9
ZN ettt 4
9 5102008600 3rd TelESCOPE.....ccvvervireeirireeeiiieenns 1
10 5407020003 Rear Bottom Pad 80x30x20............. 2
11 5402000000 Pad Fixing Bushing M10x8.5......... 16
12 01.0001.0304 Screw TE M10X50 UNI 5739 8.8
ZN oottt 2
13 0100010355 SCREW, 8.8 HCS
10MM-1.5X25Z....cccvciviiieaeiiieenne 10
14 0100010353 Screw TE M10X20 UNI 5739 8.8
ZN ettt 8
15 5407020004 Rear Bottom Pad 60x60x20............. 2
16 51.0804.9000 Boom Shim 200 X 58 Sp.1.............. 8
17 5108094000 Boom Shim 100X60X1...........c......... 8
18 5108094600 Pad Shim 80x30X1.......ccceeviiuvverennnn 2
19 51.0809.3900 Boom Shim 60x60xX1............ccccee..... 2
Genie
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503.1 607259 Boom 1st And 2nd Section - GTH-4017
Iltem Part No. Description Qty.
1 5102013901 1st Telescope Boom...........ccueeeennn. 1
2 5407020066 Slider Guide 60x100X25.................. 4
3 5402000001 Pad fixing Bushing M10x13,5.......... 8
4 5407020062 Lateral pad 60x100x9.........c...c...e. 10
5 5108114132 Pad shim 60x250 sp.1.......c..c.ccuvuee.. 2
6 0100310056 Washer D10 ZN RNFT........cccecuennee. 8
7 0100010356 Screw TE M10x30 UNI 5739 8.8
ZN it 8
8 01.0001.0252 Screw TE M 8X16 UNI 5739 8.8
ZN it 4
9 54.0201.0003 Bushing 70/80X70.......cccccocuveeriureenns 2
10 540200.0004 Pad fixing Bushing M14................... 6
11 540201.0004 Bushing 70/80X70........cc.ccceercvrerunrnne 2
12 020117.0101 Greaser G1/8.......cccccevivririveeninnnnnn 1
13 5402000005 Bushing M8...........cccoeervriniennnnnne. 24
14 5108114131 Pad shim 60x100 sp.1.......cc.ce...... 12
15 0201170051 Greaser M6........cccccooiuveeeeennicirnnnennn. 6
16 5407020068 Front Pad 60x250x38 sp.1............... 2
17  01.00030353 Screw TCEI M14X40 UNI 5931 8.8
ZN. i 6
18 01.0031.0058 Washer D14 ZN RNFT WAR 74.....12
19 01.0031.0055 Washer D8 UNI 6592 ZN............... 22
20 5407020063 Lateral pad 60X60X9.........c...ccouvnuee. 2
21 5108114133 Pad shim 60x60 sp.1l........cccccceerunnne 2
22 5209000200 Bushing D79 - D72 L=50................. 2
23 0100010256 Screw TE M 8X25 UNI 5739 8.8
ZN .ot 16
24 5407020069 Front Pad 45x250x28...........cccceueene 2
25 695962 Bushing M14..........ccoceviiiiienneen, 12
26 5108114134 Pad Shim 45X250 - SP.1................. 2
27 5407020064 Rear Pad 60x250x25............cceenunee. 2
28 5407020071 Rear bottom pad 60x100x38........... 2
29  01.0001.0353 Screw TE M10X22 UNI 5739 8.8
ZN i 4
30 5102013923 2nd Telescope Boom............cceeunuee. 1
31 0140030052 Screw TCEI M14x30 UNI 5931 8.8
ZN it 4
32  014003.0053 Screw TCEI M14X25 UNI 59318 8.8
ZN i 2
33 0140320004 Spring Washer D10 ZN.................... 2
Genie
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504.1 607260 Boom 3rd And 4th Section - GTH-4017
Iltem Part No. Description Qty.
1 510201.3903 3rd Telescope Boom...........cccuveeeennn. 1
2 5407020067 Slider Guide 60x100x20.................. 2
3 5402000001 Pad fixing Bushing M10x13,5.......... 8
4 5407020062 Lateral pad 60x100x9.........c...c...e. 12
5 5108114132 Pad Shim 60X250X1.........cccccrcveene 4
6  01.0031.0056 Spring washerD10 UNI 6592 ZN.....8
7 0100010356 Screw TE M10x30 UNI 5739 8.8
ZN it 4
8 01.0001.0252 Screw TE M8x16 UNI 5739 8.8
ZN .ot 16
9 51.0201.3921 4th Telescope BoOM.........cccccecvveennee 1
10 020117.0051 Greaser MB........cccccevvveeeeeeeeeieinnnnnn, 2
11 5108114136 Pad Shim 200X60X1..........cccceeruernne 2
12 5108114132 Pad Shim 60x100X1..........cccceennee.. 12
13 5402000005 Bushing M8...........cccoeervriniennnnnne. 24
14 5108114135 Pad Shim 100X50X1........cccccoeerunrnne 2
15 0201170053 Greaser M6-45°........cccccvvevviinnnnennn. 4
16 5407020070 Front Pad 60x200x28.............cccue... 2
17 5407020073 Rear Bottom Pad 50x100x28........... 2
18 01.0031.0058 Washer D14 UNI 6592 ZN............. 26
19 01.0031.0055 Washer D8 UNI 6592 ZN............... 24
20 0140030049 Screw TCEI M14x25 UNI 5931 8.8
ZN.iiiiiie 6
21 5407020072 Rear bottom pad 60x150x28........... 1
22 0140320004 Spring Washer D10..........cccccevuunneee. 8
23  01.0001.0256 Screw TE M8x25 UNI 5739 8.8
ZN. i 8
24 5407020065 Rear Pad 60x250x20............ccceennnee. 2
25 695962 Bushing M14..........cccceviiiiiieninnnn, 6
26 01.0001.0355 Screw TE M10x25 UNI 5739 8.8
ZN.iiiiiiee 7
27 5407020064 Rear Pad 60x250x25............ccoeennee. 2
28 0140030052 Screw TCEI 14X30 UNI 5931 8.8
ZN it 10
29 5108114137 Pad Shim 100X50X1......ccccccccvuvrnen. 2
Genie
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505.1 607261 1st Boom Section Chain Unit - GTH-4017
Iltem Part No. Description Qty.
1 0100310100 Spring Washer D18 UNI 5714 ZN....4
2 0100190179 Nut M18 UNI 5589 8G ZN............... 6
3 0908030511 Fleyer Chain 3/4 259.........c.ccccuuuee. 4
4 09.0803.0257 Cotter Pin D2x25 UNI 1336 2ZN.....16
5 5407260054 Chain Pin.......cccccoiiiinniieiiiieeiiieens 8
6 5403000019 Chain Terminal........c.ccccccvvreeriinnnnn. 2
7 0908030403 Fleyer Chain 3/4 253........cccccoeuveee. 4
8 0140010069 Screw TE M16x40 UNI 5737 10.9
ZN i 4
9 01.0031.0099 Washer D16 UNI 5714 ZN............... 4
10 540300.0023 Stretch Chain Terminal.................... 2
11 5403000026 Chain, Pivot Plate...........cccoccvvernnen. 4
12 5403000025 Chain Terminal........ccccccceveeriicivennennnn 4
13 5400000204 PiN.ccciiiiiiieeeieiiiiec s 6
14 0241260011 Snap RiNG.....cccoccveeviiiiiiiieeiiiiieeenn 12
Genie
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506.1 607262 2nd Boom Section Chain Unit - GTH-4017
Item Part No. Description Qty. |Item Part No. Description Qty.
1 5400010068 Pulley Front Pin.......cccooceeeiiiininnenn. 1 37  54.0001.0065
2 020117.0051 Greaser MB.........cccceveerniireeeeeninnnnnn. 1 38  54.0500.0038
3 09.0803.0511 Fleyer chain 3/4 259..........cccccvuennee. 2 39 5108114203
4 09.0803.0257 Cotter Pin D2x25 UNI 1336 ZN....... 4 40 5108114254
5 5400020034 Chain Pin.......ccccooiiiimniieiiiieeiiieens 2
6  01.0031.0055 Spring Washer D 8 UNI 6592 ZN.....1
7 0908030403 Fleyer Chain 3/4 253........cccccoeuveee. 2
8 5400040109 PiN..cciiciiiiiiiiiiiieiiiiee e 1
9 0241260011 Snap RiNG.....ccccovieriiirnieniieniienieeens 4
10 01.0001.0466 Screw TE M 8X50 UNI 5739 8.8......8
11  01.0031.0055 Washer D 8 UNI 6592 ZN.............. 23
12 5404000035 Front Pulley..........cccooeeniiriniieeennnnennn 1
13  (09.0801.0031 Bushing GLY-PG 353950 A.............. 4
14 5404000036 Rear Pulley......c.cccccovivierieiiiciinnnnnn. 1
15 5403000022 Stretch Chain Screw...........cccueee... 1
16 5108114201 Pulley SUPPOIt......ccooivveereeriiiiieeannns 2
17  014041.0000 Dowel M8BXL6........cccevevvererveeeiinennn 2
18 0140030034 Screw TCEI M10 X 40 12.9 ZN UNI
5931 - 5932, i 8
19 5403000021 Stretch Chain Block.............ccueee.... 2
20 54.0001.0056 Rear Pulley Pin.......c...cccveveeeiinnnnn. 1
21 0100190179 Nut M18 UNI 5589 8GZN................ 2
22 5403000018 Stretch Chain Terminal.................... 1
23 0140010040 Screw TE M12X50 UNI 5737
L10.9ZN. i 2
24 0100190106 Nut M12 UNI 5588 6SZN................. 2
25 0140010011 Screw TE M12X40 UNI 5737
T10.9ZN. i 4
26 5407020060 Half Pulley......ccccocmiiiiniiiiniiiinnn, 2
27 51.0810.8000 Slider Guide Support........cccccvvernee. 2
28  01.0001.0254 Screw TE M8X20 UNI 5739 8.8
ZN oottt 17
29 0100310057 Washer D 12 UNI 6592 ZN.............. 6
30 0100310100 Washer D 18 UNI 5714 ZN.............. 2
31 5403000028 Stretch Chain Support..................... 1
32 0100011539 Screw TE M 12X55 10.9 ZN UNI
..................... 4
33 020117.0053 Greaser MBX45........cccccccveercivrennnnn 1
34 5403000024 Chain, Pivot Plate...........c.cccccuvvennee. 1
35 5400000204 PiN...ccooiiiiiinieniee e 2
36  54.0300.0025 Stretch Chain Terminal.................... 2
Genie
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507.1 607263 3rd Boom Section Chain Unit - GTH-4017
Iltem Part No. Description Qty.
1 5400010069 Front Pulley Pin.......ccccoceeiiiininnenn. 1
2 020117.0051 Greaser MB.........cccceveerniireeeeeninnnnnn. 1
3 5400010055 Rear Pulley Pin.......ccccoveiiiieeniieenne 1
4 09.0803.0257 Cotter Pin D2x25 UNI 1336 ZN....... 8
5 5400020034 Chain Pin.......ccccooiiiimniieiiiieeiiieens 4
6 5403000020 Chain Terminal........c.cccccvveeerinnnnen. 2
7  014041.0000 Dowel MBXI16.......ccccvvveveveeeerereneaannn. 2
8 0140010125 Screw TE M16x45 UNI 5737 10.9
ZN i 8
9 01.0031.0099 Washer D16 ZN RNFT.................... 8
10 01.0001.02%4 Screw TE M 8X20 UNI 5739 8.8...... 2
11 0100310055 Washer D 8 UNI 6592 ZN................ 2
12 540400.0034 PUlIEY......covoviiriiieiiiieiee e 1
13  (09.0801.0026 Bushing GLY-PG 303430 A.............. 4
14 5108110000 Pulley SUPPOrt.....cccccccviereeeiiirineannn 2
15 0140030051 Screw TCEI M 8X30 UNI5931 12.9
A | 8
16 0201170053 Greaser M6X45.........ccovvvveeiiieeeennns 1
17 5403000019 Chain Terminal........ccccoovrerieeernnnenn. 2
18  54.0400.0037 PUlEY.....ccovciviiiiiiiiiiieeee e 1
19 09.0803.0511 ChaiN.....cccccceeeeeeiiiiiiiiicicciiiiiienes 4
20  09.0803.0403 ChaiN....cccoceerieeiiiiiiieniraiie e 4
21 5108114254 Pin Lock Bracket..........cccveeveeiiinnnn. 1
Genie
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Iltem Part No.

09.0803.0257
54.0002.0034
54.0300.0020
01.0001.1537

A W N P

ol

01.0031.0099
54.0300.0019
01.4001.0069

09.0803.0403
09.0803.0511
10  01.4003.0013

11  01.0031.0055
12 54.0702.0079

508.1 607264 4th Boom Section Chain Unit - GTH-4017

Description Qty.
Cotter Pin D2x25 UNI 1336 ZN....... 8
Chain Pin.......ccccoviiiiniiiiiieeieee 4
Chain Terminal.........cccccoovviieneennnns 1
Screw TE M16x50 UNI 5737 10.9
ZN ittt 4
Spring Washer D16 ZN.................... 4
Chain Terminal.........cccccoovviieneennnns 1
Screw TE M16x40 UNI 5737 10.9
ZN ittt 2
ChaiN....ccooi 2
Chain.....ccooeiieie e, 2
Screw TCEI M 8X16 UNI5931

8.8ZN..oiiii e 4
Washer D8 UNI 6592 ZN................. 4
Pad 135X100X22......cccceevveeenienrennne 1

Genie

Part No. 645040
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509.1 607265 Boom Sections Stop Spacer - GTH-4017

Iltem Part No. Description Qty.

1 01.0023.0058 Stop Nut M16 UNI 7473 6SZN........ 4

2 0100310059 Washer D16 UNI 6592 ZN............... 4

3 5108114059 ShiM...ccccciiiieiiiieiiiie e 2

4 5108114129 Shim 1 MM.....ccooeiviieeeiieeceee e 2

5 5108114130 Shim 2MM.....c.cccoiiiiriiieiiiieeiiiee e 2
Genie
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Iltem Part No.

1  014001.0003

2 01.0023.0056

3 54.0002.0031

4 54.0201.0017

5 020117.0101

6  01.0001.0104

7  54.0001.0022
01.0023.0053
01.0031.0054

10  01.4032.0002

11  01.0001.0156

12 (9.0803.0406

13 024102.0012
14  01.0023.0055

15  54.0000.0122

16  01.4001.0008

17  51.04004700

18  54.0000.0200

Description Qty.
Screw TE M12X100UNI 5737 8.8

ZN ittt 1
Stop Nut M12 UNI 7473 6SZN........ 1
Pin. e 1
Bushing 50/60X60............cccceeruuvnen. 2
Grease Nipple.......cooovveeeiiciieneecis 1
Screw TE M 6X40 UNI 5739 8.8

ZN ottt 2
Pin. 2
Stop Nut M6 UNI 7473 6SZN.......... 2
Plain Washer D6 UNI 6592 ZN........ 1
Spring Washer D6 ZN..................... 1
Screw TE M6X20 UNI 5739 8.8

ZN ottt 1
ROPE....ooiiieii 1
LOCK CliP..eveeiieiiiiiieee e 1
Stop Nut M10 UNI 7473 6SZN........ 1
Pin. 1
Screw TE M10X90 UNI 5737 8.8

4 SRR 1
Fork Coupling Attachement............. 1
LOCK Pin......coiiiiiiiiieiiieeee e 1

Genie

Part No. 645040
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511.1 607267 Forks

Genie
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500 Boom Components

Iltem Part No. Description Qty.
51.1300.5300 Floating Fork Mounting Plate........... 1

2 51.1301.2500 Floating Fork 2250Kg/600 Sez.120X50
L=1200.....ccccciiirrienierrienre e 2

3 5400000083 Pin For Floating Forks.............c....... 1
4 5401000056 Washer D88.9/58 Sp.8..........cccueunee. 1
5 0100010409 SCREW, HCS 12-1.75X90 Z 8.8.....1
6 0100230056 NUT,M12,UNI, 7473 6SZN............... 1
7 09.0803.0055 Chain Filo D.3.......ccocvveiieeninene 0.20-m
8 09.0803.0026 SPRING SPLIT PIN,WIRE,DA4......... 2
9 07.0726.0051 PiN...cccoiiiiiiiiiiiieiiiiiiesee e 2
10 0140410005 SECURITY DOWEL 55109............... 2
11 0241150000 RIVETTO A STRAPPO.........cceeuerne 2
12 0946160109 Forks CE Plate........ccccccoveriiveennnnenn. 1

Part No. 645040
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512.1 607268 Lift, Tilt And Forks Levelling Cylinders
Item Part No. Description Qty. |Item Part No. Description Qty.
1 01.0001.0505 SCREW TE M12X25 UNI 5739 8.8 36 5400000208 Fork Levelling Cylinder Head Pin
ZN oo 2 GTH-4017....coiiiiieeeees 1
2 0908010025 BUShING......cccvemuirririieiiiienieseenieanees 2 37 010001.0306 Screw TE M10X60 UNI 5737 8.8
3 5400000099 Lifting Cylinder Foot Pin.................. 1 T 1
4 0101170101 GrEASET.........oooroooeoeoeeereoeesessssssssese 2 38 5402010017 Bushing 50/60X60............coooesueeee 1
5 01.4001.0003 Screw TE M12X100UNI 5737 8.8
ZN. oo 1
6 0100010413 SCREW...ccooiiiiiiiiiiiiiiiiiie 1
01.0003.0210 SCREWTCEI M8X50,UNI
5931,8.8ZN....ccoiiiieee 2
04.4239.0005 LOAD HOLDING VALVE / LIFT....... 1
53.0000.3600 Lifting Cylinder GTH-4017............... 1
10 0745290110 SEAL KlIT...uuiiiiiiiiiiieiiiiieieeeeeeeieeee 1
11  09.0801.0001 Bushing........ccccocooveiiiiiiiiereeniiiiineeennn 2
12 5400000126 Lifting Cylinder Head Pin................. 1
13 0745290072 SEAL...cooiiiiiiiiiiiiiie 1
14 0140320005 WASHER D12 ZN......cccccveeviiirnnnennnn 2
15 530000.2700 Lifting Cylinder GTH-4013............... 1
16  53.0300.1600 Fork Levelling Cylinder.................... 1
17 0745290109 SEAL KlIT...coiiiiiiiieiiiiiieeee e 1
18 0100310056 Plain Washer D10 UNI 6592 ZN...... 1
19 540000.0156 Fork Levelling Cylinder Head Pin
GTH-4013.......coeeeees 1
20  54.0000.0123 Fork Levelling Cylinder Foot Joint
Pin. 1
21 0100010410 SCREW....outtiiiiiiiiiiiiiiiiiieieieee 1
22 0442390000 VALVE BLOCK......cccooimiiiiieiririeeenn. 1
23 0201170101 GREASE NIPPLE........cccovvveiiinnnn. 2
24 0442390003 VALVE / FORK BALANCING........... 1
25 0100230056 NUT,M12,UNI, 7473 6SZN............... 1
26 905371 (O 110 To SRR SUUPRPTN 2
27  530400.1200 Tilt CyliNder.......cccovvviveeirrieenireenne 1
28  54.0201.0007 Bushing 50/60X100..........ccccceruurneee. 1
29 640536 JOINT/GASKET KlT..ooveeiiiiiiieeeenes 1
30 5400000001 Tilt Cylinder Foot Pin............cc.cc...... 1
31 0745290073 Back-Up Ring D.Int. 17,86 x 2,62.....2
32 0745290071 O-Ring D.Int. 17,86 x 2,62............... 2
33 0100320055 Spring Washer D10 UNI 1751 ZN....4
34 0140010008 SCREW,TE,M0X90 UNI 5737
8.8, ZN. ..o 1
35 0100230055 NUT,SELFLOCK,M10,UNI7473,ZN..1
Genie
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I 500 Boom Components June 2013

513.1 607269 Boom Extencion Cylinders - GTH-4013

Genie
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513.1 607269 Boom Extencion Cylinders - GTH-4013
Item Part No. Description Qty. |Item Part No. Description Qty.
53.0100.2400 2nd Telescope Extension Cylinder....1 31 54.0004.0099 3rd Telescope Extension Cylinder
640101 GASKET KIT / UPPER BOOM Guide PiN.....cocovveiiiieiiiieee e 1
CYLuiiiiiiiieiic e 1
3 5400000128 2nd Telescope Extension Cylinder
FOOt PiN....ccoiiiiiiiiiiccieeeece 1
4  54.0000.0004 2nd Telescope Extension Cylinder
Head Pin.......ccccooiiviiiiiieecee 1
01.0001.0310 SCREW, 8.8 HCS 10MM-1.5X80Z...2
01.0023.0055 NUT,SELFLOCK,M10,UNI7473,ZN..3
51.0800.0600 2nd Telescope Extension Cylinder
Collar
01.4001.0005 SCREW
01.4032.0006 WASHER,MM L/W 10 ZP................ 2
10 044239.0079 2bd Telescope Extension Cylinder
Block Valve.........ccccooviiniiiiiiicne
11  044239.0047 Phasing Valve
12 640102 GASKET KIT / INNER BOOM
CYLuitiiiiiiiee e 1
13  53.0200.0700 3rd Telescope Extension Cylinder....1
14 0140030002 SCREW......cocmiiiiiiiiiciiieiecne e 4
15 0604420118 WASHER........ccooviiiiniiiiiciieee 2
16 0604010123 GASKET/SEAL......cccccvvvvririeniinineens 2
17  01.0001.0014 Screw TE M10x60 UNI 5737 8.8 ZN
WMAR 15....cciiiiiiineiceeee 4
18 5400000129 3rd Telescope Extension Cylinder
Pin. e 1
19 0442390001 VALVE......ccooooiiiiiiiienii e 1
20 0745290073 Back-Up RiNg.....cccccceeviivrereeeiiinnnn. 4
21 0745290071 O-Ring D.int. 17.86 x 2.62............... 4
22 0140320003 SPRING WASHER,D 8,ZN.............. 1
23 0100320055 SPRING WASHER.........c.ccvvciennnnne 4
24 01.0001.1492 Screw TE M14x50 UNI 5739 8.8
ZN it 4
25 5108030300 Boom Pipe Guide..........cccceeeerruennnen. 1
26 01.0001.0073 Spring Washer D14 ZN RNFT WAR
Th oo 4
27 0140010008 SCREW,TE,M0X90 UNI 5737
8.8,ZN..cciiiiiiii 1
28 0100310299 WASHER,CHMFRD,D8,UNI
6593, ZN...coiiiiiiiiiiee e 1
29  01.0001.0254 SCREW, 8.8 HCS 8MM-1.25X20Z...1
30 54.0600.0001 Alignment Block For 2nd Telescope
Double Pipes.......cccccviiiiieeieeiiiinenn. 1
Genie
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514.1 607270 Boom Extencion Cylinder - GTH-4017
Iltem Part No. Description Qty.
53.0100.3205 2nd Telescope Extension Cilinder.....1
0745290130 Seal kit Extension Cylinder.............. 1
54.0000.0128 2nd Telescope Extension Cylinder
FOOt PiN....ccooiiiiiiiiiiceneeeeece 1
4 5400010057 2nd Telescope Extension Cylinder
Head Pin.......ccccooiiiiiiiiiieee 1
5 01.4001.0008 Screw,TE,M0X90 UNI 5737
8.8,ZN...cciiiiiiiiii e 2
01.0023.0055 Nut SELFLOCK,M10,UNI7473,ZN...2
51.0810.7900 2nd Telescope Extension Cylinder
Collar.....ccoovoeeiiie e 1
01.0001.0606 SCREW, 8.8 HCS 14MM2.0X40 Z...2
01.4032.0006 WASHER,MM L/W 10 ZP................ 2
10 044239.0041 2nd Telescope Extension Cylinder
Block Valve.........ccccooviiniiiiiiicne 1
11 0745290071 O-Ring D.Int. 17,86 X 2,62............... 2
12 014001.0163 Screw TE M10 X 100 12.9 ZN UNI
D737 e 4
13  01.0031.0056 Washer,MM FL WASH 10 Z............. 4
14 0140310002 Plain Washer..........ccccoeviiieicieennnns 2
15 020117.0101 Grase Nipple.......ccccoveiniiririeeerinnenn 2
Genie
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601.1 607271 Hydraulic System - Axle Levelling

Iltem Part No. Description Qty.
1 04.0605.0802 Flexible Hose R2 X 1/4 LG. 2100
F90-F90 9/16 A 90°ORFS............... 1
04.0607.0167 Nipple 1/2BSP x 9/16-18 ORFS......4
04.0605.0667 Flexible Hose R2 X 1/4 LG. 2150
F90-F90 9/16 A 90°ORFS............... 1
Genie
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600 Hydraulic System

Iltem Part No.

04.0214.0035
06.0442.0122
04.0605.0604

4  04.0607.0110

Description Qty.

Drilled Screw 1/2 BSP....................
Bonded Ring 1/2".........ccccceeevvnnnennn.

Flexible Hose R2 x 3/8 L=3000 F90
12/16 1/2.iiiiieee e

Pipe Fitting 1/2BSP X 11/16-16

Part No. 645040

602.1 607272 Hydraulic System - Outriggers
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600 Hydraulic System

Iltem Part No.

1 0406070111

2 04.0607.0169

3 0604420122
4 04.0600.0016
5 04.0605.0578

6  04.0605.0541

7 0406051077

Description Qty.
Pipe Fitting 1/2BSP X 13/16-16
ORFS..ooiiee e 4
Pipe Fitting 1"BSP X 13/16-16
ORFS...oiiiiiiee e 2
Bonded Ring 1/2".........ccccovvevineene 1

Pipe Fitting CMF G1/2 ES LG.45.....1

Flexible Hose R2 X 1/2 LG.2800 F90

13/16 F90 13/16 A 270°................... 1

Flexible Hose R2 X 1/2 LG.2800

F90-F90 13/16-16 ORFS A 180°.....1

Flexible Hose R2 X 1/2 LG.800 F90

13/16"-16 F90 13/16"-16................. 1

Part No. 645040

Ganie
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‘ 604.1 607274 Hydraulic System - Fork Balancing - GTH-4013SX
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604.1 607274 Hydraulic System - Fork Balancing - GTH-4013SX
Iltem Part No. Description Qty.
1 0604420122 Bonded Ring 1/2".......ccccveeiiiininnann. 2
2 0402140035 Drilled Screw 1/2 BSP.........c.cccve..... 1
3 04.0607.0141 Pipe Fitting 1/2GAS X M 13/16........ 1
4  04.0605.0505 Twin Hose ORFS 1/2 LG.9720
FD13/16-160RFS.......cccvveeeeeiiiaee. 1
5 5334020600 Tilt Cylinder Hose - Rod Side.......... 1
53.3402.0500 Tilt Cylinder Hose - Bottom Side.....1
04.0605.0605 Pipe R2 X 1/2 LG. 1600 F90-FD
L3716, 2
8 04.0607.0124 Pipe Fitting 90°M-M 13/16-16
ORFS...oiiiiiiet et 2
9 0406050331 Flexible Hose R2 X 1/2 LG.800
F90-FD 13/16-16 ORFS.................. 1
10 09.0803.0043 Braket D 16......ccccceevuvreeeeeniirineennns 12
11  01.0003.0157 Screw TCEI M 6X25 UNI5931
8.8ZN.coii 4
12 04.0605.1097 Flexible Hose R2 X 1/2 4000 F90
F9013/16"-16 A 180°.......cccvevueenne. 2
13 044239.0004 ValVe.....ooooiuiiiiiiiiiiiiiee e 2
14 0406070122 Pipe Fitting TMF+L 13/16-16
ORFS...oiiii et 2
15 04.0607.0111 Pipe Fitting 1/2BSP X 13/16-16
ORFS...oo e 8
16  04.0605.0472 Flexible Hose R2 X 1/2 LG. 900
F90-FD 13/16-16 ORFS.................. 1
17 0406051088 Flexible Hose R2 X 1/2 700 F45
13/16"-16 FD 13/16"-16................... 1
18 0100030164 Screw TCEI M 6X60 UNI5931
8.8ZN...ooi 8
Part Interchangeable With Item 22
19 04.0605.1086 Flexible Hose R2 X 1/2 600 F90
13/16"-16 F90 13/16"-16 90°........... 1
20  04.0605.0133 Flexible Hose R2 X 1/2 LG. 950 F90
FD 13/16-16 ORFS.......cccccceeevennnnen. 1
21 0406070169 Pipe Fitting 1"BSP X 13/16-16
ORFS...co e 2
22 0908030627 Braket D 16 Kit (Screw And
Braket)......cccooviuiieiiiiiie e 6

Part Interchangeable With Item 18

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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605.1 607275 Hydraulic System - Fork Balancing - GTH-4017SX
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0100030157 Screw TCEI M 6X25 UNI5931 28 0406070122 Pipe Fitting TMF+L 13/16-16
8.8ZN...ooii 4 ORFS...o e 2
2 09.0803.0043 Pipe Braket D 16........ccccevveeviunnnenn. 2 29  04.0605.0331 Flexible Hose R2 X 172 Lg. 800
3 0908030060 Double Pipe Braket D 16................. 3 F90-FD 13/16-16 ORFS.................. 1
4 5406000002 Nipple Bracket..........ocormmmmooee. 1 30 0406050472 Flexible Hose R2 X 172 Lg. 900
R F90-FD 13/16-16 ORFS.................. 1
5 0406070111 Pipe Fitting 1/2BSP X 13/16-16
31 01.0003.0158 Screw TCEI M 6X30 UNI5931
ORFS ... 14 8.87N 3
6 040605, Twin Hose MTKH 1/2 2625 FD BZN- v
32  04.0605.1086 Flexible Hose R2 X 1/2 600 F90
FD13/16-16......cccveeeeeeeiiiieeeeee 1
13/16"-16 F90 13/16"-16 90«........... 1
7 01.0003.0944 Screw TCEI M 8X30 UNI5931 )
8.8ZN...ooiii 2 33 0406051088 Flexible Hose R2 X 1/2 700 F45
13/16"-16 FD 13/16"-16................... 1
5407020076 Bronze Block Pad...........cccocevernneen. 2 ) .
) 34 0406070169 Pipe Fitting 1"BSP X 13/16-16
04.0605.0863 Flexible Hose 1/2 3850FD 13/16-16 ORFS..oo 2
FD 13/16-16......cceveieeeeeiiieeeee e 1
10 04.0605.0862 Flexible Hose 1/219.3800FD 13/16-16
D21 1
11  01.4006.0004 Screw TSPEI M 8X20 UNI 5933 10.9
ZN oo 6
12 0604420122 Bonded Ring 1/2".......cccccveeviiiiinnennn. 2
13 0402140035 DRILLED SCREW 1/2 BSP............. 1
14  04.0607.0141 PIPE FITTING 90°A507054-1221
FORMG 1/2GAS X M 13/16-16
ORFS ... 1
15 5334024006 1ron HOSES.......evvvveieiiiiiiieaaieaeieaene 1
16 5108114057 SHiM...ccoiiiiiiiiiiiiiieeeeieeee e 6
17 0442390004 ValVe.......ccoooirieninieniieicniecieeeee 2
18 04.0605.0664 Flexible Hose SHIELDMASTER/5000
1/2LG 4700 F90 FD
13/16-160RFS....cccooiiiiiieeiieeene. 2
19 0100310057 Plain Washer D12 UNI 6592 ZN......4
20 0140320005 Spring Washer D12 ZN.................... 4
21  010001.0506 SCREW, 8.8 HCS
12MMI1.75X30Z...cceiiiiiiiiiiiiiieeaeaee, 4
22 0406050605 Flexible Hose R2 X 1/2 LG. 1600
FO0-FD 13/16.......ceeviiiiiiieeeeiiiaee. 2
23 520900.8600 Iron Hose With Pipe Fitting.............. 1
24 520900.8700 Iron Hose With Pipe Fitting.............. 1
25 0406051097 Flexible Hose R2 X 1/2 4000 F90
F9013/16"-16 A 180°........cceeevuvnnnnn. 2
26 04.0607.0124 Pipe Fitting 90°M-M 13/16-16
ORFS...ooiiii e 2
27 0406050133 Flexible Hose R2 X 1/2 LG. 950 F90
FD 13/16-16 ORFS........ccccceeeiinneen. 1
Genie
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606.1 607276 Hydraulic System - Hydraulic Linkage - GTH-4013SX
Iltem Part No. Description Qty.
1 0406050506 Twin Hose ORFS SPT 1/2 LG.
9750FD-F90 13/16-16 ORFS.......... 1
2 5334020400 1ron Pipe.....cccccoeiiivieeeeiiiiiieeees e 1
3 5334020300 1Iron PipPe.....ccocieeiiiiieriiieeiiieesiieeee 1
4 0406000087 Pipe Fitting 90 A207140-2121......... 2
5 0442100008 Female Quick Coupling 1/2............. 2
6 0442100007 Male Quick Coupling 1/2................. 2
7 0406050605 Pipe R2 X 1/2 LG.1600 F90-FD
L3/16. i 2
8 04.0607.0124 Pipe Fitting A 90°M-M 13/16-16
ORFS....ooiiitee e 2
9 04.0607.0111 Pipe Fittting 1/2BSP X 13/16-16
ORFS...ooiiieee e 2
10 0908030043 Braket D 16.......ccccccceerivriieennennnen. 12
11 01.00030157 Screw TCEI M 6X25 UNI5931
8.8ZN...oiiiiiiiiiee 4
12 0406000019 Pipe Fitting MFK 90 1/2 BSP........... 1
13 0406000081 Pipe Fitting TMF+L 1/2 BSP............ 1
14 5330010500 Pipe Fitting Braket..............cccvvveennn. 1
15 0406070141 Pipe Fitting 1/2GAS X M 13/16........ 2
16  01.0001.0156 Screw TE M 6X20 UNI 5739 8.8
ZN it 2
17 0140320002 Spring Washer D 6 ZN..................... 2
18 01.00030164 Screw TCEI M 6X60 UNI5931
8.8ZN...oiiiiiiiiiee 8
Part Interchangeable With Item 22
19 01.0031.0054 Plain Washer D 6 UNI 6592 ZN....... 2
20 0406051079 Flexible Hose R2 X 1/2 2600 F90
13/16"-16 F90 13/16"-16 270°......... 1
21 0406050259 Flexible Hose R2 X 1/2 LG.2200 FD
F90 13/16-16 ORFS.........ccceevueennnee. 1
22 0908030627 Braket D 16 Kit (Screw And
Braket)......cccooviuiiiiiiiii e 6
Part Interchangeable With Item 18
23 04.0607.0169 Pipe Fitting 1"BSP X 13/16-16
ORFS...oiieeee e 2
24 0406050605 Flexible Hose R2 X 1/2 LG. 1600
FO0-FD 13/16.....cccceveeeiieiiieieennneen 1
Genie
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607.1 607277 Hydraulic System - Hydraulic Linkage - GTH-4017SX
Item Part No. Description Qty. |Item Part No. Description Qty.
1 01.0003.0157 Screw TCEI M 6X25 UNI5931 30 0406070141 Pipe Fittting 90°A507054-1221
8.8ZN..cc oo 4 FORMG 1/2GAS X M 13/16-16
2 0908030043 Pipe Braket D 16...............cccccooorrn 2 ORFS ettt 2
3 0908030060 Double Pipe Braket D 16................. 3 31 0100010156 ?;rew TE M 6X20 UNI 5739 8.8 2
4 0406000087 Pipe Fitting 90 A207140-2121......... 2 e
) 32 0140320002 Spring Washer D 6.........cccccecvvvennee. 2
5 0442100008 Female Coupling 1/2........cccccvuunee.. 2 i
33 0100310054 Plain Washer D6 UNI 6592ZN......... 2
6 0442100007 Male Coupling 1/2......cccccovvvveniineenns 2 i
] 34 0406050605 Flexible Hose R2 X 1/2 LG. 1600
7 04.0605.0861 Flexible Hose 1/2 4000 FD 13/16-16 FQO-ED 13/16..mmeomeoosooo 1
FD 13/16-16.......ccvvvviviiiiiiieeeneeeeeeennn. 2
8  54.0600.0002 Nipple Bracket........c..ccccvvvreeirnnnnn. 1
04.0607.0111 Pipe Fitting 1/2BSP X 13/16-16
ORFS...ooii e 8
10 01.0003.0944 Screw TCEI M 8X30 UNI5931
8.8ZN..coiii 2
11 5407020076 Bronze Block Pad...........cccccoevernnnenn. 2
12 04.0605.0858 Twin Hoses MTKH 1/2 2625 FD
FD13/16-16......ccuviieeeeeiiieeeeeeeee 1
13 01.4006.0004 Screw VITE TSPEI M 8X20 UNI 5933
109 ZN.i 6
14 5334024006 Iron HOSES........cccceeiviivieieeniiiieeen 1
15 5108114057 ShiM...ccooiiiiiiiiiiiiiieee e 6
16 04.0605.0664 Flexible Hose SHIELDMASTER/5000
1/2LG 4700 F90 FD
13/16-160RFS.....cccovvvvvviieeeeeeeie, 2
17 0100310057 Plain Washer D12 UNI 6592 ZN...... 4
18 0140320005 plain Washer D12 ZN..........c.ccccue.... 4
19 01.0001.0506 Screw TE M12X30 UNI 5739 8.8
ZN i 4
20 5209008900 Iron Hose With Pipe Fitting.............. 1
21  520900.8800 Iron Hose With Pipe Fitting.............. 1
22 04.0605.0605 Flexible Hose R2 X 1/2 LG. 1600
FO0-FD 13/16......ccvvvvvvivieiiieieeeaeaannn. 2
23 04.0607.0124 Pipe Fitting 90°M-M
PASSAPARATIA13/16-16 ORFS.....2
24 0406070169 Pipe Fitting 1"BSP X 13/16-16
ORFS...o e 2
25 0406000019 Pipe Fitting,MFK 90 1/2 BSP........... 1
26 04.0600.0081 Pipe Fitting,FMF+L 1/2 BSP............ 1
27  04.0605.0259 Flexibel Hose R2 X 1/2 LG.2200 FD
F90 13/16-16 ORFS.......ccccvvvveeeee.n. 1
28  04.0605.1079 Flexible Hose R2 X 1/2 2600 F90
13/16"-16 F90 13/16"-16 270°......... 1
29 5330010500 Pipe Fitting Braket..........c.cccccvvvennee. 1
Genie
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608.1 607278 Hydraulic System - Boom Extencion - GTH-4013SX
Iltem Part No. Description Qty.
1 0406070141 Pipe Fitting90°A507054-1221 FORMG
1/2GAS X M 13/16-16 ORFS.......... 2
2 0406051092 Flexible Hose R2 X 1/2 2000 F45 F90
13/16"-16 A 270°..ccccciieiiieeiiieeee 1
3 09.0803.0043 Single Bracket D 16..........cccccecvveenne 6
4 0100030157 Screw TCEI M 6X25 UNI5931
8.8ZN...o 12
5 04.0605.0304 Flexible Hose R2 X 1/2 LG. 400 MD
S16(24X1.5)-F90 13/16-16 ORFS....2
6 5334009100 Extension Cylinder Pipe - Bottom
SIAE . 1
7 5334009200 Extension Cylinder Pipe - Rod
SIde. 1
8 04.0607.0155 Pipe Fitting 1/2"GAS X 13/16-16
ORF . 1
9 0604420122 Bonded Ring 1/2"........cccccoovveiiinnenns 3
10 04.0607.0111 Pipe Fitting 1/2BSP X 13/16-16
ORFS...co e 9
11 0402140035 Drilled Scew 1/2 BSP.........c.ccceeuerne 1
12 0406050504 Twin Hose SPT 1/2 LG 4630 FD
13/16-160RFS - MD S16 DIN24.....1
13 0604010123 Oring 123 DOWTY3118 A&P.......... 2
14 0406051093 Flexible Hose R2 X 1/2 1300 F90
F4513/16"-16 A 90°......cccvveviireennnnn 1
15 0406051084 Flexible Hose R2 X 1/2 600 F45
13/16"-16 F90 13/16"-16 90«........... 1
16  04.0605.1097 Flexible Hose R2 X 1/2 4000 F90
F9013/16"-16 A 180°........cceeevuvnnnen. 2
17  04.0607.0107 Pipe Fitting 3/4"BSP X1"3/16-12
ORFS ..o 1
18 04.0607.0101 Pipe Fitting A 90° M-M 3/4 BSP X
1"7/16-12 ORFS....cooeiiiiiiieeeie. 1
19 04.0605.1094 Flexible Hose R1 X 3/4 1700 F90
F901 3/16"-12 A 270°......oevveevirnen. 1
20 04.0605.0607 Flexible Hose R1 X 1/2 LG.2000
F90-F90 13/16 A 90°.....cceevverrrnrene. 1
Genie

Part No. 645040

GTH-4013 SX, GTH-4017 SX

123



June 2013

I 600 Hydraulic System

‘ 609.1 607279 Hydraulic System - Boom Extencion - GTH-4017SX

w
3
<
>
X

)

1,

N\ BLO

Part No. 645040

GTH-4013 SX, GTH-4017 SX

124



June 2013

600 Hydraulic System

Iltem Part No.

1 04.0607.0107

609.1 607279 Hydraulic System - Boom Extencion - GTH-4017SX

Description Qty.

Pipe Fitting 3/4"BSP X1"3/16-12

ORFS...oo e 2
2 04.0607.0169 Pipe Fitting 1"BSP X 13/16-16
ORFS ..o 2
3 04.0605.1092 Flexible Hose R2 X 1/2 2000 F45 F90
13/16"-16 A 270°....ccciieiiiiieeiiiinnn. 1
4  04.0605.1093 Flexible Hose R2 X 1/2 1300 F90
F4513/16"-16 A 90°......ccovvveeeiiinnens 1
5 04.0607.0111 Pipe Fitting 1/2BSP X 13/16-16
ORFS ..o 6
6  04.0605.1097 Flexible Hose R2 X 1/2 4000 F90
F9013/16"-16 A 180°.....cccevvvvvrenn.... 2
7 04.0607.0107 Pipe Fitting 3/4"BSP X1"3/16-12
ORFS...oo s 1
8 0406070101 Pipe Fitting A 90° M-M 3/4 BSP X
1"7/16-12 ORFS....ccoooiiiiiiiin, 1
9 0406051094 Flexible Hose R1 X 3/4 1700 F90
F901 3/16"-12 A 270°......covvvvvrrennnn.. 1
10 04.0605.0607 Flexible Hose R1 X 1/2 LG.2000
F90-F90 13/16 A 90°.......cvvveviennnnens 1
11  04.0605.1084 Flexible Hose R2 X 1/2 600 F45
13/16"-16 F90 13/16"-16 90«........... 1
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610.1 607280 Hydraulic System - Power Steering
Iltem Part No. Description Qty.
1 094636.0019 Steering Wheel.........cccceeeeiviiiinnenn. 1
2 07.07400136 Steering Column..........ccccveveeerrnnnenn. 1
3 0946360032 Power Steering........cccoceervveeeriiveennns 1
4  04.0607.0113 Pipe Fitting 1/4BSP X 9/16-18
ORFS...coi e 1
5 04.0605.0368 Flexible Hose R1 X 1/4 LG.1800 FD
F90 9/16-18 ORFS.......ccovvverieenn. 1
07.0701.0201 Seal Kit.......ccceeviiiiiieeeeeiiieeee e 1
04.0607.0110 Pipe Fitting 1/2BSP X 11/16-16
ORFS...o e 2
8 04.0607.0111 Pipe Fitting 1/2BSP X 13/16-16
ORFS...oiiiieet et 3
9 04.0607.0137 Pipe Fitting 18X1.5 X 11/16-16
ORFS...coi e 4
10 04.0605.0525 Flexible Hose R2 X 3/8 LG 800 F90
F90 A 180° 11/16-16 ORFS............ 1
11 0406050536 Flexible Hose R2 X 3/8 LG.1450
F90-FD 11/16-16 ORFS.................. 1
12 04.0605.0535 Flexible Hose R2 X 3/8 LG. 750
FD-FD 11/16-16 ORFS.................... 1
13  04.0607.0117 Pipe Fitting 3/8BSP X 11/16-16
ORFS...coieee 4
14 0442400052 ELECTROVALVE........cccccoommiinnnnnnnne 1
15 0745290111 Solenoid.........ccocveeieiiiiiereeniiiieeeenns 2
16  01.0003.0159 Screw TCEI M 6X35 UNI5931
8.8ZN...coiiiiiiii 2
17 0406050548 Flexible Hose R2 X 3/8 LG.2100
F90-F90 11/16-16 ORFS................. 1
18 04.0605.0549 CONDOTTA R2 X 3/8 LG.2300
F90-F90 11/16-16 ORFS................. 1
19 04.0607.0113 Pipe Fitting 1/4BSP X 9/16-18
ORFS...coii s 1
20 04.06050188 Flexible Hose R2 X 1/2 LG.1700 FD
F90 13/16-16 ORFS...........ccevuveee. 1
21 0406051099 Flexible Hose R1 X 1/2 2400 FD F90
13/16"-16. e 1
22 0406070139 Pipe Fitting 3/4 " GAS X 11/16-16
ORFS...ooiii e 1
Genie
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611.1 607281 Hydraulic System - Qil Cooler
Iltem Part No. Description Qty.
1 040605109 Flexible Hose R1 X 1" 1000 F90 FD 1
T116"-12. i 1
2  04.0607.0168 Pipe Fitting
1"1/2BSP-1"7/16-120RFS.............. 1
3 04.0607.0142 Pipe Fitting 1" GAS X1-7/16-12
ORFS...coiieees 1
4 0442390077 Valve VUC DA 1”8 Bar.........ccccneee 1
5 04.0600.0037 Pipe Fitting 90 A207030-3333
FOR ..ot 1
6  04.0607.0147 Pipe Fitting 90 A507032-2533 FORM
1" GAS X M 1"7/16-12 ORFS.......... 2
7 04.0607.0142 Pipe Fitting 1" GAS X1-7/16-12
ORFS...o e 2
8 04.0607.0199 Pipe Fitting 90° A507054-2542
FOR1"1/4 GAS X 1"7/16-12
ORFS ... 1
9  04.0600.0048 Pipe Fitting GWR 1 1/2MX 1F......... 1
10 04.0607.0101 Pipe Fitting A 90° M-M 3/4 BSP X
1"7/16-12 ORFS.....ccoiiiiiiiieeiie, 1
11 0604420127 Bonded Ring 1"1/2......cccccccevvvvvennnn. 1
12 04.0605.1095 Flexible Hose R1 X 1" 800 FD F90
1"7/16"-12. e 1
13  04.0605.0553 Flexible Hose R1 X 1" LG. 3200
F90-F90 1" 7/16-12 ORFS............... 1
14  04.0605.0552 Flexible Hose R1 X 1" LG. 3750
FD-F90 1"7/16-12 ORFS................. 1
15 0100310299 Plain Washer D 8 UNI 6593............. 2
16 0140320003 Spring Washer D 8 ZN.............ccc..... 2
17  01.0001.0254 Screw TE M 8X20 UNI 5739 8.8
ZN oo 2
18 5330016723 Tank Line Collector.............ccccevnnee. 1
Genie
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612.1 607282 Hydraulic System - Hydraulic Pumps
Iltem Part No. Description Qty.
1 0406070111 Pipe Fitting 1/2BSP X 13/16-16
ORFS...ooiiieiieeie e 1
2 0406050541 Flexible Hose R2 X 1/2 LG.2800
F90-F90 13/16-16 ORFS A 180°.....1
3 0442240001 Hydraulic Tank Valve............cc.ccec.. 1
4 0402200059 Cap G 1BSP.....ocoiiiiiiiiiiiiiirinies 1
5 5330000400 Manifold.........ccccccrvviiiieniiiinicnieenn, 1
6  04.0607.0130 Pipe Fitting 1 BSP X 1-3/16-12
ORFS...coii e 1
7 0406051080 Flexible Hose R4 X 1-1/4 1100 FD
1-1/4BSP F90 1"-11/16"-160RFS....1
8 04.0605.0539 Flexible Hose R4 X 3/4 LG.1500
F90-F90 1"3/16-12 ORFS A 90°......1
9 627521 O-ring 216 D.28,17X3,533............... 1
10 0442230000 Pipe Fitting G3 1......cccuvveveeiiiiiieeennn. 1
11 01.0003.0255 Screw TCEI M10X25 UNI5931
8.8ZN. ottt 3
12  04.0607.0174 Pipe Fitting 1"BSP x 1"11/16-12
ORFS...oo e 1
13  04.0607.0107 Pipe Fitting 3/4"BSP X1"3/16-12
ORFS...o e 2
14  04.0607.0121 Pipe Fitting 3/4 BSPX 13/16-16
ORFS ... 1
15 0140320004 Spring Washer D10 ZN.................... 3
16  04.0605.1091 Flexible Hose ROCKMASTER/2PLUS
3/4 1300 F90 F90 1 3/16"-12 180°...1
17  04.0607.0119 Pipe Fitting A 90° M-M 3/4 BSP
X1"3/16-12 ORFS....ccccvviiriieeiiieene 1
18 0604420125 Bonded RiNg 1".......ccccovivvririveennnennn 1
Genie
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613.1 607283 Hydraulic System - Service Brake
Iltem Part No. Description Qty.
1 0406070111 Pipe Fitting 1/2BSP X 13/16-16
ORFS...ooiiieiieeie e 2
2 0406051098 Flexible Hose R2 X 1/2 2000 F90
FDL13/16...ccoiiiiiiiiieiieieiiiee e 1
3 054309.0013 Service Brake PUmp.........ccccevivveene 1
4  04.0607.0137 Pipe Fitting 18X1.5 X 11/16-16
ORFS...oo e 2
5 04.0607.0813 Pipe Fitting 14X1.5 X 9/16-18 ISO
6149, 8
6 0406050428 Flexible Hose R2 X 1/4 LG. 550 F90
FD -9/16-18 ORFS.......cccccceeevvnnnenn. 2
7 04.0607.0139 Pipe Fitting 3/4 " GAS X 11/16-16
ORFS...o e 1
8  04.0605.0627 Flexible Hose R1 X 3/8 LG.1800
FD-F90 11/16-16 ORFS.................. 1
9 0543290029 Accumulator 0.5l........cccceevvvveiiineenns 2
10 0604420121 Bonded Ring 1/4".......ccccceeeviiiiinnenn. 3
11  04.0600.0166 Pipe Fitting M18X1,5 X F.3/8".......... 2
12 04.0607.0114 Pipe Fitting 3/8 BSP X 9/16-18
ORFS...co e 2
13  01.0023.0054 Stop Nut M 8 UNI 7473
6SZNO3700825........oeuviiiiieiieeeieeenn, 2
14  01.0001.1465 Screw TE M 8X40 UNI 5739 8.8
ZN oo 2
15 0406050720 Flexible Hose R2 X 1/4 LG.350 FD
F90 9/16 ORFS......ccceiiereieeeeen 2
16  04.0607.0131 Pipe Fitting TMF+C 9/16-18
ORFS...ooiii s 2
17 0406050616 Flexible Hose R2 X 1/4 LG. 2300 F90
FD 9/16-18 ORFS........ccccvvevireenn 1
18 04.0605.1057 Flexible Hose R2 X 1/4 1700 F90
9/16"-18 FD 9/16"-18.......cceeceerernnne 1
19 0406000132 Pipe Fitting M10X1 X1/4 BSP.......... 1
20 04.0605.1105 Flexible Hose R1 X 1/4 2400 F90 F90
9/16"-18 A 180°.....c.evvveeeeiiriiireeeenns 1
21 0406070113 Pipe Fitting 1/4BSP X 9/16-18
ORFS...co e 1
22 09.0806.0028 Valve 1/4 F-F CR....cccovviuiiieieeiiiinnn. 1
Genie
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614.1 607284 Hydraulic System - Paking Brake
Iltem Part No. Description Qty.
1 0406050720 Flexble Hose R2 X 1/4 LG.350 FD F90
9/16 ORFS........cooiiiieiiees 1
2 04.0607.0131 Pipe Fitting TMF+C 9/16-18
ORFS....ooiiiiiaaes 1
3 04.0607.0813 Pipe Fitting 14X1.5 X 9/16-18 ISO
6149, 2
4 04.0605.0728 Flexble Hose R2 X 1/4 LG.2500 F90
9/16 ORFS Hole D14............ccccveeeee. 1
5 07.0730.0050 Ball-Grip....cccceeviivrireeeeiiieeeeeseiinene 1
6 07.0730.0035 Rubber Protection...........ccccceeveueneee. 1
7 0442390070 Hydraulic Parking Brake.................. 1
8 0543290017 TranSAUCET.......ccocvuverrieieriiieeeniieeeaes 1
9 0604420119 Washer M14 9/16........cccccvvveevrunnnnn. 6
10 0504010012 Special Holed Screw............cc.ccc..... 1
11  07.0740.0189 Pipe Fitting......cccceeeviiiiiereeeiiiiiieeen 1
12 054329.0016 TranSAUCEN........cceeviiueeieeeeaiiieaaanns 1
13 0504010003 Drilled Screw M14X1.5.................... 2
14  04.0607.0115 Pipe Fitting TMF+L 9/16-18 ORFS...1
15 04.0607.0144 Pipe Fitting 18X1.5 X 9/16-18
ORFS...co e 1
16 0604420121 Washer M18.......cccccccevvvveeeeeeieiennnnn, 1
17 0406050727 Flexble Hose R2 X 1/4 LG.700 FD
9/16 ORFS Hole D.14...................... 1
18 04.0607.0139 Pipe Fitting 3/4BSP X 11/16-16
ORFS...co e 1
19 01.0003.0203 Screw TCEI M 8X20 UNI5931
8.8ZN..ccoiiii 4
20 07.07400178 Parking Brake Support.................... 1
21 0406070118 Pipe Fitting 11/16-16 ORFS............ 1
22  04.0605.1056 Flexble Hose R2 X 1/4 1600 FD
11/16"-16 ORFS Hole D.14............. 1
23  04.0605.0428 Flexble Hose R2 X 1/4 LG. 550 F90
FD -9/16-18 ORFS.........cccceeevvnnnnn. 1
24 0543290011 Hydraulic Accumulator 1,5L............. 1
25 0406070114 Pipe Fitting 3/8 BSP X 9/16-18
ORFS...o e 1
26 0100230054 Stop Nut M8 UNI 7473 6SZN.......... 1
27 0100011465 Screw TE M 8X40 UNI 5739 8.8
A | 1
Genie

Part No. 645040
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‘ 615.1 607285 Hydraulic System - Hydrostatic Transmission Part 1

Genie
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June 2013 600 Hydraulic System |
615.1 607285 Hydraulic System - Hydrostatic Transmission Part 1
Iltem Part No. Description Qty.
1 0406050544 Flexible Hose R1 X 1/4 LG.1250
F90-F90 9/16-18 ORFS 180°.......... 1
2 04.0607.0153 Pipe Fitting 14X1.5 X 9/16-18
ORFS....ooiiiiiite e 1
3 0406050182 Flexible Hose R1 X 1/4 LG.1150 F90
F90 9/16-18 ORFS.........cccvvereenne. 1
4 0442100005 Pressure Plug........cccccceeiiiiieieannnnns 1
5 06.0401.0219 O-RiNG....cccciieriiiiriiiiieiii e 2
6 0442290074 Flexible Hose High Pressure........... 1
7 0442290073 Flexible Hose High Pressure........... 1
8 0442230003 Hose Lock Half-Flange D47............ 4
9 0100010401 Screw TE M12X40 UNI 5737 8.8
ZN it 8
10 0140320005 Spring Washer D12 ZN.................... 8
11 0406070103 Pipe Fitting M12X1.5 X 9/16-18
ORFS....ooiiiiiite e 2
12 0604010222 O-RiNG...cccieieiriieniiieniienieesiee e 2
13 0442230009 Hose Lock Half-Flange D54............ 4
14  01.4001.0005 Screw TE M14X25 UNI 5739 8.8
ZN. i 8
15 0140320006 Spring Washer D14 ZN.................... 8
Genie

Part No. 645040
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616.1 607286 Hydraulic System - Hydrostatic Transmission Part 2

HYDRAULIC OIL TANK

FORK LEVELLING SLAVE CYLINDER

REAR AXLE LOCKOUT CYLINDER

138 GTH-4013 SX, GTH-4017 SX Part No. 645040
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616.1 607286 Hydraulic System - Hydrostatic Transmission Part 2
Iltem Part No. Description Qty.
1 0606000242 Pipe Fitting M33X2 X 1" BSP.......... 1
2 0604420125 Bonded Ring 1"..........ccoovvvveeeninnnnnn. 1
3 0442390034 Vuc Valve PA 2.5.....ccccvvvvvvieieneeeennn. 1
4 0406070130 Pipe Fitting 1 BSP X 1-3/16-12
ORFS....oovoeieeeeeeeeeeeseeneeee s 1
5 0406070174 Pipe Fitting 1"BSP x 1"11/16-12
ORFS.....oooeeeeeeeeeeereeerseseeees s 1
6 0406051076 Flexible Hose R4 X 1-1/4 1300 F90
F90 1"-11/16"-16 90°........c..eveveeee.. 1
7 040607.0130 Pipe Fitting 1 BSP X 1-3/16-12
ORFS....ooooeeeeeeeeeeeevsesneeee s 2
8 04.0605.1083 Flexible Hose R4 X 3/4 1200 F90 1
3/16"-12 F45 1 3/16™12.................. 1
9 0406051082 Flexible Hose R4 X 3/4 800 FD 1
3/16"-12 F45 1 3/16"-12.................. 1
10 0406050959 Flexible Hose R4 X 1 1050 F90 FD 1
7/16"-12 ORFS......coovvvvereririninn, 1
11  040607.0230 Pipe Fitting TMF+L 1"7/16 ORFS.....1
12 040607.0128 Pipe Fitting M33X2 X 1"7/16-12
ORFS...oooveeeeeeeeeeeeeeees e 2
13 0406070121 Pipe Fitting 3/4 BSPX 13/16-16
ORFS....ooveeeeeeeeeeseeevessssnsenenas 2
14 0442100004 Pressure Plug M 1/4 BSP................ 1
15  04.0607.0149 Pipe Fitting 1/4" BSP.SV.60°X9/16-18
ORFS...oooeeeeeeeeeeeeeeeeesee e 1
16 0406000159 Pipe Fitting TFF 1/4"..........ccccoouunen.. 1
17 0406000076 Pipe Fitting M22X1,5X 1/4 BSP.......1
18 0604420122 Bonded Ring 1/2".........ccccvvvvvvennnenn. 1
19  04.0607.0188 Pipe Fitting M42x2 X 1"11/16-12
ORFS....oovoeeeeeeeeeeseeevsesseeee s 1
20 0406051106 Flexible Hose R1 X 1/2 3700 F90 FD
13/16-16.....ereeeeeceeeeeeeeeeeeeeinean 1
21 0406070145 Pipe Fitting 3/8BSP X 13/16-18
ORFS...oooveeeeeeeeeseeeeeeeee e 1
22 0406070114 Pipe Fitting 3/8 BSP X 9/16-18
ORFS....oooeeeeeeeeereeeveseseeeee s 1
23  04.0605.0608 Flexible Hose R1 X 1/4 LG.3750
FO0-FD 9/16.......coeveeeeeerrrseerrnennn 1
Genie
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‘ 701.1 607287 Instruments And Lights Panel

TEREX BRAND
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701.1 607287 Instruments And Lights Panel

Iltem Part No. Description Qty.
07.0703.0424 Dasboard Indicator Light Board....... 1

2 07.07030426 Water engine temperature
INICALON ... 1
3 56.0012.0079 Hydraulic oil temperature indicator...1
4 07.0703.0427 Fuel level indicator............ccceveeennneee 1
5 07.0703.0428 HOUr COUNtEr........ovveveeiiiiiieeeeiiieee 1
6 07.07030029 Complete SWItCh.........cccoovveeeriineenne 1
7 0707080125 KEY...coeeeeioiereiiiieeeniiieenieeesnieeeesieee e 1
8  07.0703.0577 SWItCh......eviviiiiiiiii e 1
9 07.0703.0429 GriP..ccieeeieeiieenieeiiieeniee e sieeeiee e 1
10 0707030423 CaAP.icicveeeieeeaiiireaniieeeaieresnneeaesaeeens 2
11 0707030494 SWItCh....ccoviviiiiiiiiiiicec e, 2

12 56.0017.0010 Auxiliary Hydraulic Circuit -
SYMbBOL....oiii e 1
13 0707030572 SWItCh.....covoiiiiiieiieee e 1
14 0707030032 Hazard Warning Light - Symbol....... 1
15 0707030657 Indicator Light Support.................... 2
16  56.0017.0029 Hydraulic Oil Low Level - Symbol.....1

17  56.0017.0030 Hydraulic Oil Filter Clogged -
SYymbOol.....cccvieiiii 1
18  07.0703.0433 SWIitCh....cciviiriieerieiiienieeie e 2
19 56.0017.0032 Work Lights - Symbol...................... 1
20 0707030434 Road Lights - Symbol...................... 1
21 0707030435 SWItCh....coiiiiiiiiiiieieeec e 1
22 0707030010 Heating fan - Symbol....................... 1
23 07.0703.0431 SWItCh.....coviiiiiiiiiiiiiieiiee e, 1
24 56,0017.0059 Air Conditioning - Symbol................ 1
25 07.0703.0617 Black - Symbol.........ccccceovereviinrennnee. 1
26 56.0017.0097 Error - Symbol........c.c.ccvvvveeeiinnnnn. 1
27  56.0017.0028 Work Mode - Symbol....................... 1
28 5600150002 Control Panel Plate...........cc...couuee.. 1
Genie

Part No. 645040
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702.1 607288 Fuse Box

Iltem Part No. Description Qty.
1 637650 Fuse A .. 2
2 07.07030080 FUSE BA.....ccoiiiieiiieeiiie e 1
3 634972 Fuse 7.5A.....ciiiiiiieecee 4
4 634974 Fuse 10A......ccooiiieiiiee e 15
5 634973 Fuse 15A......cccoiiiiiiiiee e 5
6 07.07030485 Relay.....ccoooemviiiiiiieeiiiieiiee e 21
7 07.0703.0487 Relay Intermittence............cccceouveeee. 1
8  56.0021.0048 BOoard.......cccccoveerriiieiiiieeniieeninee e 1
9  56.0021.0073 Control Unit........ccuvvereeeiiiiiereeriiinnen. 1

10 0707030486 Relay.....cccooveiiuireiiiieeiieeeieeanieeenns 1
Genie
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703.1 607289 Egnine Line
Iltem Part No. Description Qty.
55.0602.0371 Alternator Cable.............cccceeeernnnee. 1
55.0602.0373 ENgine Line.........cccceeevviiveeeeesicinne. 1
From SN 20695 To SN 21035
2 5506020668 ENgine Line........cccccoemvuveiiveeeniiieennns 1
From SN 21054
3 5506020247 Battery Positive Cable..................... 1
4 5506020366 Battery Negative Cable.................... 1
5 56.0000.0071 Negative Cable..........cccceevvvveiiieenns 1
6 56.0008.0012 Battery 12V 120Ah.....ccccccccveiinrrne 1
7 56.0013.0036 Thermistor.......ccccccovvveeiiieennieennnnn 1
8 5108114197 Battery Disconnector Bracket.......... 1
9 5600080001 Battery Disconnector....................... 1
10  56.0005.0005 Cover BOX......ccoooveeriiirieiieniiiieeeenns 1
11 0707030069 Max Fuse 30A......ccccocviiiiiininnnnnnnnn. 1
12 56.0005.0000 Max Fuse 40A.......cccccoveeiiinininnnnnnn. 1
13 0707030070 Max Fuse B0A..........cccevvreriveerninennn 2
14 0707030189 Max Fuse Support.......c.ccccevvvevrennnn 1
15 5600069202 ReElaY.....cccoeeivireaiiiieiiieeiieeenieeenns 1
16  56.0005.0014 Relay SUPPOrt......ccccocuviereeeiiiieeeeennn 1
17 5506020460 RESIStOr.....ccuveieieiiiiiiiiee e 1
18 0707030192 RelaY.....cccoveeiiireaiiieeiiee e 2
19 56.0005.0015 Relay SUPPOrt......ccccovcvviereeeiiireneennn 2
20 634973 Fuse 15A.....ccoiiiieiiie e 1
21  56.0005.0009 FUSE SUPPOITt.......ccccuvmvrrrirreiririreeeann 1
22 0908030545 Ball Grip...ccccveeeviiviieeeeiiiiiieeeesiiinene 2
23 56.0005.0010 BOX SUPPOIt......cccmvreeriiirieeeeenrineene 1
Genie
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704.1 607290 Chassis Line
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704.1 607290 Chassis Line
Iltem Part No. Description Qty.
1 5506020617 Chassis LiNe.......ccccouiiiieiieiiiiininnannn. 1
From SN 20695 To SN 21035
1 5506020669 Chassis LiN€.......ccccovvueeiriieiniireennnen 1
From SN 21054
2 56.00120066 Codified Proximity Interface............. 2
3 5108114309 Sensor Bracket..........ccccceeeeeiiinnnen. 2
4  56.0012.0065 Codified Proximity Transducer......... 2
5 56.0009.0002 Back-Up Buzzer..........ccccoovveiiineenns 1
6 56.0009.0003 HOIMN......ccoiiiiiiiiiiiiiiiieieeeeeee e 1
7 0543290002 Pressure SWItCh........ccccevviiveiiiieenns 1
8 0543290001 Pressure SWItCh.........ccccvvevreeriinnnn. 1
9 07.0703.0306 Turn Singnals Lamp 12V 21W......... 2
10 07.0703.0305 Position Lights Lamp 12V 4W.......... 2
11 0707030304 Low/High Beam Lamp 12V
B5/B0W....coiiiiiiiiiieneeeiee e 2
12 0707030309 Right Headlamp Unit....................... 1
13 0707030310 Left Headlamp Unit............cccvveeeenn. 1
14 5600100034 Complete Front Right Road Light.....1
15 56.0010.0035 Complete Front Left Road Light....... 1
Genie

Part No. 645040
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700 Electric Installation

Iltem Part No.

56.0013.0028
07.0700.0028

N

56.0013.0000
56.0012.0024
51.0811.4195
01.0031.0054
01.4032.0002
01.0001.0158

o N o o b~ W

9 5108114214

10  56.0012.0004
11  51.0811.4072

Description Qty.

Hydraulic Oil Low Level Sensor....... 1

Hydraulic Oil Filter Clogged
SENSOT i 1

Hydraulic Oil Temperature Sensor....1

Rear Wheel Aligned Sensor............ 1
Boom Angle Cam Sensor................ 1
Plain Wsher D6 UNI 6592 ZN.......... 4
Spring Washer D6 ZN..................... 4
Screw TE M6X25 UNI 5739 8.8

ZN ottt 4
Sensors Support Bracket................. 1
Only For GTH 4017 SX

BooOm Sensor........cccevveeeeieieiiiiiennnn. 3
Sensor Support Bracket.................. 1

Only For GTH 4013 SX

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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706.1 607292 Dashboard Line
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Iltem Part No.

55.0602.0621
55,0602.0622

2 55.0602.0664

55.0602.0666
634975

634973

56.0005.0009
07.0703.0486
07.0703.0223
56.0021.0048
10  56.0021.0150

© 00 N o o b~ W

10 56.0021.0151

Description Qty.
Dashboard Line..........ccccuveeeeeiiinnnen. 1
Lower Cabin Line........cccocvveeviiveennnne. 1
From SN 20695 To SN 21035

Lower Cabin Line.........ccccceeveerinnnenn. 1
From SN 21054

Main Valve Line.........ccocouueeeeeiiinnnnn. 1
Fuse 20A......ciiiiieeee 1
Fuse 15A......ciiiiiieeeeeecee e 1
Fuse Support.........cccceeeeeeeeeeieiiennnenn. 2
Relay...ccccoiiiiiiiiie e 1
Relay SUppOrt.......ccocvveerieeeiiiieenne, 1
Complete Board........ccccevvvveeneennnns 1

Machine Control Unit - ONLY FOR

GTH 4013SX....coiiiiiiiiiiiiiiieiiieee 1

Control Unit With Software
Machine Control Unit - ONLY FOR

GTH 4017SX i 1

Control Unit With Software

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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707.1 607293 Cab Line

Iltem Part No. Description Qty.

1 5506010082 Upper Cabin Line.......cccccccevviiveneennn. 1
From SN 20695 To SN 21035

1 5506020665 Upper CabinLine.......cccccoeeviiivnnnnnn. 1

From SN 21054
56.0010.0005 Flashing Beacon...........cccccocevvernneen. 1
07.0703.0384 Bulb Light.......cccccveiiiiriniiieniineieeeen 1
Genie

Part No. 645040 GTH-4013 SX, GTH-4017 SX 153
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‘ 708.1 607294 Complete Rear Light

Genie
154 GTH-4013 SX, GTH-4017 SX Part No. 645040
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700 Electric Installation

Iltem Part No. Description Qty.
1 56.0010.0056 Left Support Light.........cccceeviivienenn. 1
2 56.0017.0057 PlUQ...ccccoiiiiiieiiiirienienrie e 1
3 06.4401.0001 O-TINQ..eiiiivrieiirieeniiienineeenireeesieeenaes 1
4 5600100052 Rear Light.......ccccooiieniiniiieniinieenn 1
5  56.0010.0053 Light.....cccoeiouiiiiiiiiiiieniicneecreee 1
6 56.0010.0054 Light Group With Harness............... 1
7 01.0003.0948 Screw M2,9X13......cceeveviiiniiireinnnn, 3
8  56.0010.0050 Reflector.......cccoirviiiiiiriiiniicnieenee, 1
9 56.0010.0051 RefleCtor......ccccevviiiiriieieiiieceieeee 1
10 01.00030949 Screw M5X45.......ccccoeriiiiieiiieennens 2
11 0140310006 Washer.......c.cccoviiriiiiieniiiiiienieee, 2
12 0140320012 Spring Washer..........ccccccvevcveennnnenn. 2
13 0100030950 Screw M3,5X9,5.....cccccvviiiiiiiiiennnnns 1
14 0100030951 Screw M3,5X22......ccccceviviiercueennnnns 1
15 5108114044 Light SUPPOIt.......cocvveerirererieeenieeens 1
16  56.0010.0055 Reflector.......ccccoviiiiieiiiiiiiiiiieeenns 1
17 0644010002 Seal....ccccoemiiriiiiiiiiieniiieeneeene 1
18 0707030175 BuUID...ccoriiiiiiiiiiiiceeeceeee, 2
19 0707030319 BULB, TAIL LIGHT.....cccceiiiiiiieninne 1
20 56.0010.0057 Right Supporto Light...............cee.e... 1
21 5600100041 Complete Right Rear Light.............. 1
22 5600100042 Complete Left Rear Light................. 1

Part No. 645040
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709.1 607295 Overload Warning System

Genie
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Iltem Part No.

1 56.0016.0112

1 56.0016.0113

2 01.0001.0604

01.4032.0006
01.0031.0098
51.0903.5019
01.4001.0014

o O~ W

~

01.0031.0056
09.0802.0039

Description Qty.

Overload Warning System - ONLY

FOR GTH 4013SX/EX....ccccevvveenne

Overload Warning System - ONLY

FOR GTH 4017SX/EX.....cccovvvuernn.

Screw TE M14X30 UNI 5739 8.8

Spring Washer D14 ZN..................
Plain Washer D14 ZN....................
Load Cell Protection......................

Screw TE M10X40 UNI 5739

Part No. 645040

GTH-4013 SX, GTH-4017 SX

709.1 607295 Overload Warning System

Ganie
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‘ 710.1 607296 Connectors 1
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Iltem Part No.

1 56.0002.0226
2 56.0002.0128
3  56.00020113
4  07.0703.0314
5  56.0002.0031
6  56.0002.0134
7  56.0002.0196
8  56.0002.0169
9  56.0002.0117
10  56.0002.0622
11  56.0002.0119
12 56.0002.0198
13 56.0002.0197
14  56.0001.0006
15  56.0001.0009
16  56.0002.0141

Description Qty.

2-way Connector

Delphi 6v Connector

6-way Connector

12-way Deutsch Connector
2-way Connector

2-way Connector
Connector

Rigid White Faston Cover
Red Fork D.4.3

C/c D. 5,3 For Wire D. 1-2,5
C/c D. 5,3 For Wire D. 3,10-5,30
C/c D.5 For Wire D. 10

C/c D. 8 For Wire D. 10

C/c D. 10 For Wire D. 25
C/c D. 6 For Wire D. 4
2-way Deutsch Connector

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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‘ 711.1 607297 Connectors 2
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Iltem Part No.

07.0703.0383
56.0002.0069
56.0002.0104
124221
56.0002.0153
124234
56.0002.0169
125005
101040
56.0002.0622
56.0002.0119
101052

© 0O N o 0o b~ WDN PP

el =
N B O

Description Qty.

6-way Deutsch Connector
3-way Deutsch Connector
1-way Mark li Connector
2-way Connector

2-way Deutsch Connector
Connector

Rigid White Faston Cover
3-way Deutsch Connector
C/c D. 10 For Wire D. 70
C/c D. 5,3 For Wire D. 1-2,5
C/c D. 5,3 For Wire D. 3,10-5,30
C/c D. 10 For Wire D. 70

Part No. 645040
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‘ 712.1 607298 Connectors 3

XE0800008
1 113651

125020

i 125400
@ |] !H @ 125401 @ @ XE0901552

125115 ela
124074 124331

125829

@ @ 125006 125835
125834

FR=q 12038 125840

[~]-]
@ %}Eﬂ}l 120019 @ B | 125009

125828

2]
@ (o [ 23] 125027
(8]

Genie
162 GTH-4013 SX, GTH-4017 SX Part No. 645040




700 Electric Installation

June 2013
Iltem Part No.

1 56.0002.0254
2 56.0002.0153
56.0002.0256
4 56.0002.0255
5  56.0002.0257

6 005796

7 005361
8  56.0005.0009
9  56.0001.0011
10  56.0002.0258
11  56.0002.0259
12 56.0002.0260
13  56.0002.0242
14  56.0002.0237

Description Qty.
7-way PF Connector for Towing
Attachment

CO015 Deutz DT 2-Way Vacuum
Receiver Modules

Metri-Pack 280 2-Way Male Connector

Tyco 1-Way PM Fastin Faston
Connector

MCP Female Terminal, 2.8 0.5-1mm
F. F. Large Ratchet Stop 4-6 sq mm
White Modular Relay Connector
MTA Fuse Box

D10 Cable Terminal for 10 sg mm
Cable

COBO Series 600 Int. Connector

Tyco MCP 2.8 6—way Connector PM
Blue pol. B-C

Tyco 2.8 21-way Connector PM Brown
pol. B-C

AMP Fasth-Faston 3-Way Connector
PF

Tyco MCP 21-way Brown pol. B-C

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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‘ 713.1 607299 Connectors 4
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Iltem

10
11
12
13
14

Part No.

56.0002.0239

56.0002.0240
56.0002.0036
56.0002.0261

56.0002.0263

56.0002.0262

56.0002.0236
56.0002.0267
56.0002.0266
56.0002.0265
56.0002.0264
56.0001.0012
07.0709.0624
56.0001.0013

Description Qty.
Deutz Series HDP20 31-way
Connector PM

YAZAKLY Type 2-way Connector PM
Deutz 12-way Connector PM

Mate’n’lock 4-way Connector PF
Circular

Pneutron 7-way Connector Round
Black

Tyco MCP 2.8 12-way Connector PF
Green pol. B-C

Flat Male Plug, Galvanised

YAZAKL Y Type 2-way Connector PF
Relay Maxi Vacuum Receiver Module
MTA 1-way Power Connector PF Blue
MTA 1-way Power Connector PF Grey
Cable Terminal D6.4 x 16 sq mm

90° Faston Spade Lug

Cembre Cable Terminal D10 x 16.00
sg mm

Part No. 645040

GTH-4013 SX, GTH-4017 SX

Ganie

713.1 607299 Connectors 4
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700 Electric Installation

Iltem

10

11
12

13

14

Part No.

56.0002.0269

56.0002.0268

56.0002.0234

56.0002.0235

56.0002.0242

56.0002.0238

56.0002.0270
07.0703.0621
56.0002.0236
56.0002.0115

56.0002.0243
56.0002.0238

56.0002.0237

56.0002.0097

Description Qty.
YAZAKL Series 305 1-way Connector
PF

3-way Connector PF TS Standard
Series Sealed

Deutz HDP20 31-way Connector PF
In Line

Deutz HDP20 31-way Connector PF
In Line

AMP Fastin-Faston 3—way Connector
PF

Tyco MCP 2.8 6-way Connector PF
Blue pol. B-C

AMPSEAL 23-way Connector PF
S.Seal 4-way Connector PF
Flat Male Plug, Galvanised

Deutz 2-way Connector PF Sealed
Co015

YAZAKL SWP 2-way Connector PF

Tyco MCP 2.8 6-way Connector PF
Brown pol. B-C

Tyco MCP 2.8 21-way Connector PF
Brown pol. B-C

FCI SICMA-2 24-way Connector PF

Part No. 645040

GTH-4013 SX, GTH-4017 SX

Ganie

714.1 607300 Connectors 5
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‘ 715.1 607301 Connectors 6

124341

| PBT GFC |

—
125420
= 125421
—=
125009
Genie

168 GTH-4013 SX, GTH-4017 SX Part No. 645040
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715.1 607301 Connectors 6

Iltem Part No. Description Qty.

56.0002.0200 FCI SICMA-2 24-way 'Connector PM
56.0002.0036 Deutz BT 12—way ‘Connector PM
56.0002.0242 Deutz BT 12—way Connector PM

Genie
Part No. 645040 GTH-4013 SX, GTH-4017 SX 169
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801.1 607302 Plate For Swisse Market
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G

ATEREX BRAND

GTH-4013 SX, GTH-4017 SX

Part No. 645040

170



June 2013 800 Optionals |

801.1 607302 Plate For Swisse Market

Iltem Part No. Description Qty.

1 0946160000 NAMEPLATE.........ccccceviierriieeannnennn 1

2 0241150000 RIVET...cccoiiiiiiiiiieiieee e 4
Genie

Part No. 645040 GTH-4013 SX, GTH-4017 SX 171
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802.1 607303 Italian Road Homologation Kit

a

NI

ATEREX BRAND

172 GTH-4013 SX, GTH-4017 SX Part No. 645040
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802.1 607303 Italian Road Homologation Kit
Iltem Part No. Description Qty.
01.0023.0055 Stop Nut M10 UNI 7473 6SZN........ 2
01.0001.0315 Screw TE M10X110 UNI 5737 8.8
ZN oo 2
51.0803.9800 Bracket.........ccccoecuvvieieeiiiiiiieeeseiieenn 1
4 0100010355 Screw TE M10X25 UNI 5739 8.8
ZN oo 2
5 0140320004 Spring Washer D10 ZN.................... 2
6 01.0031.0301 Washer D10x30 ZN.......ccccceeerrnernnnn. 2
7 5108101200 Bracket.........ccccoucuurieeeiiiiiiiieeeeeiieennn 1
8 09.0803.0069 Spring Catch D80..........cccceeeevrunnenn. 4
9  09.0803.0108 Chain......ccccouveieriiienieniee e 2
800 mm. For Each Unit
10 09.0803.0026 Spring Split PiN........cccvveeeenniiieeennn. 2
11  09.0803.0161 ROPE...cciiiiiiiiiiiiieiiiieieieiiisiciiririnnens 1
12 5108114333 Bracket........cccooieeiiiiiiiiiieiiiieeeee 1
Only for GTH-4017SX And
GTH-4017EX
13 0140410000 Dowel M8X16 UNI 5927 12.9 ZN.....1
Only for GTH-4017SX And
GTH-4017EX
Genie

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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803.1 607304 T.U.V. Kit

nie.

ATEREX BRAND

G

Part No. 645040

GTH-4013 SX, GTH-4017 SX

174



June 2013

800 Optionals

Iltem Part No.

1 01.0031.0298

Description Qty.

PLAIN WASHER,FEND 6MM X

L8MM.iiieee e 4
2 0707010193 Cap...ccciceeeeiiureeeninieenieeeanireesnineee e 1
3 5600100029 RefleX...ccccmiiiiiiiiiiiieeiee e 2
4 5600100020 REFlEX..ccccuriiiiireiiiieeiie e 6
5 0946180276 Label.......ccccoiviiiiiiiiiiiieeeece 2
6 0946180339 Label......ccccoiiiiiiiiiiieeeeeeeee 3
7 0908030081 WeAQe....ccieiiierireaaaiiiiieeaeeeiiieeaeeenne 1
8 0100030153 SCREW.....oooiiiiiiiiiieie e 4
9 0140320002 WASHER,MM L/W 6 ZP.................. 4

Part No. 645040

GTH-4013 SX, GTH-4017 SX

Ganie

803.1 607304 T.U.V. Kit
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‘ 804.1 607305 Low Temperature Cut-out Module
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800 Optionals

Iltem Part No.

804.1 607305 Low Temperature Cut-out Module

Description Qty.

56.0021.0096 Temperature Cut-Out Control Unit....1

2 0100010052 Screw TE M 5X14 UNI 5739 8.8
ZN ot 4
3 0100310053 Palin Washer D5 UNI 6592 ZN........ 4
4 0140320001 Spring Washer D5 ZN...........ccc..o.... 4
5 5600020153 2 Way Female Connector................ 1
6 5600020154 Lock Terminal Plate..........cc..ccouunee.. 1
7 5600020040 Cable Terminal........ccccoovveeeeriiinnnen. 2
8 0946181592 -20°C Decal.....cccccceervvveiirieeiiieanns 1

Part No. 645040

GTH-4013 SX, GTH-4017 SX

Ganie
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805.1 607306 Windshield Protection

I 800 Optionals

-
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ATEREX BRAND

GTH-4013 SX, GTH-4017 SX

G

Part No. 645040
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Iltem Part No.

1  01.0001.0505

01.4032.0005
01.0031.0057
51.0901.6900
01.0001.0304

ga b~ WDN

(o2}

01.4032.0004
01.0031.0301
54.0101.0019

Description
Screw TE M12X25 UNI 5739 8.8

Spring Washer D12....................
Washer D12............ccccoeeeveieeennn,

Spring Washer D10...........c.......
Washer D10........cooocvveeeeenninnenn.
SPACET ...ttt

Qty.

Ganie

Part No. 645040

805.1 607306 Windshield Protection

GTH-4013 SX, GTH-4017 SX
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806.1 607307 Hydraulic Jack

Genie
180 GTH-4013 SX, GTH-4017 SX Part No. 645040
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806.1 607307 Hydraulic Jack

Iltem Part No. Description Qty.

1 0946750003 Hydraulic JacK........ccccoeeiieriiiirennann. 1

2 0946750000 Ratchet Socket........cccoeviviieiiiiennne 1
Genie

Part No. 645040 GTH-4013 SX, GTH-4017 SX 181
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‘ 807.1 607308 Working Light On Cabin

e mmmm e mmmmmme
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ATEREX BRAND
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Part No. 645040
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Iltem Part No.

56.0010.0068
004502

01.0001.0505
01.4032.0005
01.0031.0057
51.0810.8900
09.0803.0052

N o o0 WN P

oo

56.0017.0032
07.0703.0433

Description

WASHER,MM FL WASH 12 Z
Bracket..........ccovveeeeiiiieiiieiiiin,

BLACK RUBBER ADHESIVE
PROFILE.......ccocoiiiiies

Work Light Switch Symbol......
Switch......ooooiie

Ganie

Part No. 645040

807.1 607308 Working Light On Cabin

GTH-4013 SX, GTH-4017 SX
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808.1 607309 Main Electrical Line On Boom

I 800 Optionals

-
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ATEREX BRAND
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808.1 607309 Main Electrical Line On Boom

Iltem Part No. Description Qty.

1 5108114099 Cable Lock Bracket.................cc..... 1
Only for GTH 4013SX

2 0100010254 Screw TE M8X20 UNI 5739 8.8

ZN it 4
Only for GTH 4013SX

3 0140320003 Spring Washer D8 ZN.............cc.cc.... 4
Only for GTH 4013SX

4 0100310055 Plain Washer D8 UNI 6592 ZN........ 4
Only for GTH 4013SX

5 5108114100 Connector Bracket............ccceeviuveennne 1
Only for GTH 4013SX

6 5506020509 Electric Interface From New Machine

to Old Attachment Plug.................... 1

55.0602.0653 Boom Electric Line............cccccvvvnnnns 1

56.0002.0308 Connector Cap.........oooevveevnvvvveninnnns 1

01.4022.0007 NUL.eeeivieeeieiieeiiireesieeeeseeeesnneeesseeeeens 1

10 0100330000 Washer..........cccccceiiiiiiiiiiiiiiiviiienns 1

11  56.0002.0048 Connector 31 Way.............ceeeeveeennne 1

12 56.0001.0021 Connector Adapter.........cccocoevernnnen. 1

13  56.0002.0307 Clamp Cable Lock.........cccceeuureenennn. 1

Genie

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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809.1 607310 Additional Electrical Reel On Boom
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809.1 607310 Additional Electrical Reel On Boom

Iltem Part No. Description Qty.

01.0031.0055 Plain Washer D8 UNI 6592 ZN........ 7

01.4032.0003 Spring Washer D8 ZN............cccu..... 7
01.0001.0252 Screw TE M8X16 UNI 5739 8.8

ZN e 2

4 5600230027 Cable Re€l............ccooeiiiiiiiiininnns 1

5506020660 Cable Reel Line........cccccoveeviveennnnnn 1
01.0001.0156 Screw TE M6X20 UNI 5739 8.8

ZN e 4

51.0807.6300 Cable Roller Bracket........................ 1

01.0031.0054 Plain Washer D6 UNI 6592 ZN........ 4

01.0023.0053 Stop Nut M6 UNI 7473 6SZN.......... 4

10 56.0023.0017 Cable Roller........ccccooiieiiiniiiiiinnnnn. 2
11  01.0001.0254 Screw TE M8X20 UNI 5739 8.8

ZN i 5

12 5108076400 Cable Roller Bracket........................ 1

13 0100310056 Plain Washer D10 UNI 6592 ZN...... 1

14  01.0019.0105 Stop Nut M10 UNI 5588 6SZN........ 1

15 5108114097 Cable Lock Bracket.............cccuveeen.. 1

16 0402270051 Metallic Clamp 8-16..........ccccuvveeeennn. 1

17 0402270501 PVC Clamp D9X185........ccceevueerunrnne 2

Genie

Part No. 645040

GTH-

4013 SX, GTH-4017 SX
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810.1 607311 Working Light On Boom

Genie
188 GTH-4013 SX, GTH-4017 SX Part No. 645040




June 2013

800 Optionals

Iltem Part No. Description Qty.
1 5600100068 Work Light Kit.........ccocvvriiireriirennnne. 1
2 0707030047 BUlID....cceveiiiieiiieiiieecee e 1
3 5108065700 Bracket.........ccccoovuviereeiiiiiiineeiiiiaenn 1
4 0402270501 PVC Clamp.....ccccceviieeeniireeiienesieenn 3
5 0442270003 Clamp D16.......cccovieveeiiiiiieieesiinnenn. 1
6  01.0031.0055 Plain Washer D8 ZN...............c........ 2
7 0140320003 Spring Washer D8 ZN...................... 2
8 01.0001.0254 Screw TE M8X20 UNI 5739 8.8ZN...2
9 56.0002.0153 CONNECION......uuvrvririiiiiiiiieiiaeaeeaeeaennn 1

10 56.00020040 Cable Terminal........ccccceveeriiiiennenn. 2
11 5600020154 Terminal Lock Plate..........c.cccceenee. 1
12 56.0017.0032 Work Light Switch Symbol............... 1
13 0707030433 SWItCh....cceioieeiiiieiiee e 1

Part No. 645040

Ganie

810.1 607311 Working Light On Boom

GTH-4013 SX, GTH-4017 SX
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811.1 607312 Additional Valve On Boom

-
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ATEREX BRAND
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Part No. 645040
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811.1 607312 Additional Valve On Boom
Iltem Part No. Description Qty.
1 0402200051 CaAP.ceeeeeeiririeaaaeaaaaaaaiaaainininenneneeees 1
2 0604420117 BONDED RING 1/4".......ccccccevvunnnn. 1
3 0406000019 Pipe Fitting MFK 90 1/2 BSP........... 2
4 04.0600.0017 Pipe Fitting 1/2X 1/2 BSP................ 6
5 0604420122 BONDED RING 1/2"........ccccccvvuunnenn. 8
6 0442400011 Solenoid Valve........c..cccccveveeerinnnnn. 1
7  540101.0000 SPACEN......uuumrmreriieriririiaaaaaaaeaeaeanaanns 2
8 0442100008 Female Quick Coupling 1/2"............ 2
9 0442100007 Male Quick Coupling 1/2"................ 2
10 01.0001.0209 Screw TE M8X70 UNI 5737 8.8
A | R 2
11 0100310055 Spring Washer D8 ZN...................... 2
12 0140320003 Plain Washer D8 ZN............cccueeeee.. 2
13  04.0602.0581 Flexible Hose R2 X 1/2 400 F90 F45
BSP . 2
14 07.0704.0153 Solenoid........ccccovvermieiiniiiiiiieenieennn 1
15 07.0703.0494 SWItCh....ccciiiiiiiiiieiiiiiiee e 1
16  56.0017.0010 Switch Symbol..........cccoeveiiniiiinnenn. 1
17  56.0017.0006 Switch Complete........cccceveevviivnnnennn. 1
18 04.0600.0107 Pipe Fitting GMF 1/2 BSP............... 2
19 04.0600.0087 Pipe Fitting 90 A207140-2121......... 2
Genie

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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812.1 607313 Hydraulic quick Coupling

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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812.1 607313 Hydraulic quick Coupling
Item Part No. Description Qty. |Item Part No. Description Qty.
1 5330010500 BOOM PIPE MANIFOLD................. 1 30 0100010104 SCREW TE M6X40 UNI 5739 8.8
2 m.m-m87 PlPE FlTTlNG,gO A207140_2121 lllll 2 ZN .................................................... 1
3 0442100007 MALE QUICK COUPLING 1/2".......3 31 5109017700 g:"/;”S\‘SDER PROTECTION )
4 0442100008 FEMALE QUICK COUPLING 1/2"..3 | __ — =
32 0100310299 PLAIN WASHER D8 UNI 6593 ZN...3
5 0406070110 PIPE FITTING....cccocoiiiivrrirrrirnenen 2
33 0140320003 SPRING WASHER D8 ZN............... 3
6 0406050308 FLEXIBLE HOSE R2 X 3/8 LG. 800
FD_FgO 11/16_16 ORFS .................. 2 34 01-(m1-0254 ?ﬁREW TE M 8X20 UNI 5739 8-8 3
7 0406070163 PIPE FITTING 1/4BSP X 11/16-16 | __  _ — coowowwosesess e
ORFS.. == 2 35 0406000019 PIPE FITTING MFK 90 1/2 BSP......1
0406000069 FITTING CMF 1/4 ES LG. 40......... 5 36 0406000081 PIPE FITTING TMF+L 1/2 BSP.......1
0604420117 WASHER STEEL/RUBBER 1/4".....2
10 0406070112 FITTING M-M A 90° 1/4 BSP X
9/16-18 ORFS....c.cveeeeeeeseeeeeeeeean 1
11 0406050114 FLEXIBLE HOSE R2 X 1/4 LG. 155
FD-F90 9/16-18 ORFS.................... 1
12 5401000094 MANPLATFORM SENSOR STOP
WASHER ..ot 2
13 5400010059 SHORT LOCK PIN D40/25.............. 1
14 0442390002 LOCK VALVE.......ccccooivevueerrrrnnnnn. 1
15 0100030160 SCREW TCEI M 6X40 UNI5931
8.8ZN...eeeeeeeeeeeeeeeeeeeee e 2
16  040607.0132 FITTING 45° M-M. 1/4 BSP X 9/16-18
ORFS...oooeeeeeeeeeeeeeeeeeeeeeee e 1
17 0406050112 FLEXIBLE HOSE R2 X 1/4 LG. 190
FD-F90 9/16-18 ORFS.................... 1
18 0406070114 PIPE FITTING 3/8 BSP X 9/16-18
ORFS...ooeeeeeeeeeeeeeeeeeeeeeeeeeean 3
19 0406050113 FLEXIBLE HOSE R2 X 1/4 LG. 405
FD-F90 9/16-18 ORFS................... 1
20 0406070131 PIPE FITTING TMF+C 9/16-18
ORFS...oooeeeeeeeeeseeeeeeseeeennen 1
21 0100310301 PLAIN WASHER D10 ZNUNI
8593 4
22 0140320004 SPRING WASHER D10 ZN............. 4
23 0100010355 SCREW TE M10X25 UNI 5739 8.8
ZN e 4
24 5400010058 LONG LOCK PIN D40/25................ 1
25 5305000600 CYLINDER......ccociiirimeieeerrirnennen. 1
26 0745290107 JOINT KlT.oovimiieeeeeeeeerseereesersns 1
27 0241020012 ELASTIC PIN D10......ccocsveiuierieene. 1
28 0908030406 ROPE D4.2.......ccccocoiiimimereerirnnnn, 1
29 0100310054 PLAIN WASHER D6 ZN.................. 2
Genie

Part No. 645040
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813.1 607314 Agricolture Type Towing Hook

Genie
194 GTH-4013 SX, GTH-4017 SX Part No. 645040




June 2013

800 Optionals

Iltem Part No. Description Qty.
09.0803.0039 PIN/DOWEL HOOK........ccccvvrrrrrnnnns 1
01.0031.0058 PLAIN WASHER............cccccuvvivinnns 12

3 0140010036 SCREW TE M14X60 UNI 5737 10.9
ZN e 4
4 09.0803.0038 TOWING HOOK.......ccceeevreeerrrrrnnnnnnn 1
5 0100230057 STOP NUT.....ccooiiviririiiiiiieieieieeeeeennn 4
6 5108114104 SHIFTING HOOK SPACER............. 1
7 0100010605 SCREW TE M14X35 UNI 5739 8.8
ZN i 4
8 0140320006 WASHER,MM L/W 10 ZP................ 4
Genie

Part No. 645040

813.1 607314 Agricolture Type Towing Hook

GTH-4013 SX, GTH-4017 SX
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814.1 607315 Italian Road Omologation Kit

Genie
196 GTH-4013 SX, GTH-4017 SX Part No. 645040
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800 Optionals

Iltem Part No.

51.0811.4296
01.0031.0055
01.4032.0003
01.0001.0254

A W N P

01.0023.0052
55.0602.0652
01.0031.0053
01.0003.0111

0 N o o

Description

Socket Bracket...........ccccceeeennnn...
Plain Washer D8 UNI 6592 ZN..
Spring Washer D8 ZN................

Screw TE M8X20 UNI 5739 8.8

Stop Nut M5 UNI 7473 6SZN....
Complete Rear Socket...............
Plain Washer D5 UNI 6592 ZN..

Screw TCEI M5X40 UNI5931

814.1 607315 Italian Road Omologation Kit

Ganie

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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‘ 815.1 607316 Wiper On Cab Roof
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Iltem Part No. Description Qty.
1 0707400156 Wiper ArM......cccccoeminiiieieeniiiiieeannns 1
2 09.0803.0125 Cap...cicrceeeeirurrerririeerieeeniieesnieeeenneas 4
3 07.0740.0035 RuUbber.......ccccoviiiiiiiiiiice e, 2
4 07.07400212 SCrEW....ocesoueeerieeeeeirieeesieeeeneeeasnneeens 2
5  07.0740.0213 BUShING......ccceeviiiiieeeeeiiieee e 2
6 07.07400214 RUDBDEr........cccovveiiiiiiee e, 2
7 07.07400157 Wiper Blade.........cccccoooveiiiieeniieens 1
8 07.0740.0209 Rear Window Fixing Kit................... 1
9  07.07400210 RuUDbDbEr........cccvvieiiieiiee e, 1
10  07.0740.0158 Wiper MOtOr........ccccvviuiiereeniiiiieeannn 1
11 07.0740.0211 SPACEI..cciitiiiiiieeiiiiiiiiiieiiiicnirinienens 2

Part No. 645040

Ganie

815.1 607316 Wiper On Cab Roof

GTH-4013 SX, GTH-4017 SX
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816.1 607317 Fem 3 Forks

Genie
200 GTH-4013 SX, GTH-4017 SX Part No. 645040
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Iltem Part No. Description Qty.
1 5113000500 GUAId......coeiiieeeniieeriieeaiiieeeneeee s 2
2 09.0803.0026 Split PiN.....ccovueeeriiieriiieiiiieeiiieeene 4
3 5113000400 Plate....cccceeiireeiiiiieiiiee e eee e 1
4  010001.0256 Screw TE M8x25 UNI 5739 8.8

ZN ittt 2
5 0140320003 Spring Washer D8............cc.ccceuunee.. 2
6  01.0031.0055 Plain Washer D8...........cccccceeeviunnnenn. 2
7 5113000100 Stop GUArd.......cccceeeeeriiireeeeeniinennn. 2
8  09.0803.0391 FOrK.....ccoveviireririeiiieeeniee e 2
9  09.0803.0068 ChaiN.........cvevvvvrreeiieeeeereeeirennnn. 1,2-m
10 09.0803.0069 Spring CatCh........cccoviuveereeiiiiiieeennnn 1
11 0946180093 Label.......ccccoovvirviieiiiiiiiiiieee 3,1-m
12 51.1300.0300 GUAI.....ccciivreerirreriieeeniieeenieeeseeeens 1

Genie

816.1 607317 Fem 3 Forks

Part No. 645040
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‘ 817.1 607318 Forks Side Shift

Genie
202 GTH-4013 SX, GTH-4017 SX Part No. 645040
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817.1 607318 Forks Side Shift
Item Part No. Description Qty. |Item Part No. Description Qty.
1 5113000500 Load Guard.........ccccoeriuveeeeenniiirennaenn 2 38 0707350041 Screw TE......ccoooiiiieiiiiiiieee e 4
2 09.0803.0026 SPRING SPLIT PIN....c.ccovcvvveriieene 4 39 0946180093 Reflex Decal........ccccevvvveeinnenn. 3,1-m
3 5113000400 Fork Support Plate...........ccccevvvveene 1
4  010001.0256 SCREW, 8.8 HCS 8MM-1.25X25Z7...2
5 0140320003 SPRING WASHER,D 8,ZN.............. 2
6 0100310055 WASHER,D 8,UNI 6592 ZN............ 2
7 5113000100 Stop GUArd.......cccceeeeeriiiieeeeeniiienen. 2
8  07.0735.0033 GreaSEr.......cceeirmiurrireeriniireeeennnirenees 4
9 07.07350047 Upper Pad..........cccovermiiiiiiieeniiieenns 2
10 07.0735.0173 Pad SUppOrt.......cccceviurieeeenniiiieeenns 1
11 0707350061 Cylinder......ccocceeiiiiiiiieeeiiiieree e 1
12 0604420055 Copper Washer D.14/20 X1.5.......... 2
13 04.0609.0016 Pipe Fitting 1/4 GAS X 9/16"-18
JIC 2
14 0604420101 Copper Washer JC 13 SP2............. 5
15 04.0607.0187 Pipe Fitting 1/4.......cccevevcvvvevceeeeinnn. 2
16  04.0600.0021 Pipe Fitting 1/4X - 3/8 BSP.............. 2
17 5334020000 Iron Hose LG.65 D.10..........cccvveeeen. 1
18 5334024019 Iron Hose LG.130x80 D.10.............. 1
19 04.0600.0022 Pipe Fitting UMA 10X8,13............... 1
20 044239.0002 Lock Valve VSO-DE-L-14-06........... 1
21 0406010011 Pipe Fitting CMCA 10X8,13N.......... 1
22 0442100008 Female Quick Coupling................... 1
23 0404420103 Copper Washer JC 21 SP.2,5.......... 2
24 04.0600.0000 Pipe Fitting 1/2X - 3/8 BSP.............. 2
25 0406020436 Hose BSP R 2X 3/8 LG 1800F90
FD. oot 2
26 0442100007 Male Quick Coupling........cccccevuvnnee. 1
27  09.0803.0069 Snap HOOK.........ccoeevvvveirriieniieene 1
28  09.0803.0068 Chain........cccceerruererniieeenienennnen. 1,2-m
29 0707350171 Frame FM3........ccocoviiiiiiiieeeeiiiinene. 1
Specify side-shift system serial
number
30 07.0735.0038 Spilt Pin.......ccceeveveeeiiieeiieeeeie e 2
31 09.0803.0391 FOIK....coooeioeieiiiiaeiiiee e 2
32 0707350172 Lower Pad........cccccveveeiiiiiineeesiiinnne. 2
33 07.0735.0043 StOp NUL..eoeiiveeeeiieeeiee e 4
34 0707350045 Lower HOOK........ccoooeemmnuiieenenniinnnen. 2
35 0707350035 Lower Hook Pad..........ccccevveerinnnnenn. 2
36 5113000300 Fork Guard........cccccceriiiuiieeneeniinnnnn. 1
37 0707350042 Plain Washer..........c.ccooouieeeeiniinnnnn. 4
Genie
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818.1 607319 Air Conditioning Part 1
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0100030153 Screw TCEI M 6X15 UNI5931 35 Replace By New Bracket, Order
8.8ZN..ciiiiee e 7 Position 46 and the Respective
2 0100310298 Plain Washer D6.............................. 8 SCIOWS.osssssssssssssserrrrssssssssssssssnne 1
3 O7.07400255 GUAID......oovveoooceeeeoeseeeeeeeeeeeeses 1 36 01.0001.0358 ?;rew TE M10X40 UNI'5739 8.8 ,
4 0100230054 Stop NUtMS8.......cccoovvveeiiieeiiieeiiennn R
37  09.0803.0632 Belt....cccveviereiiiireiiiee e 1
5 0100310055 Plain Washer D8...........cccocceveriineenne 5
38 56.0014.0024 Compressor
6  07.07400268 Left Bracket
39 0442270018 Clamp D16.......cccoceiviieeiniiieeniieenne
7 010001.0099 Screw TE M 4X16.....cccceeerueeeniunnane 6 )
40 0140320003 Spring Washer D8 ZN.............cc.cc.... 1
8  07.0740.0263 CONUENSEr......cevvviierieieiiieeenieeennne 1 )
41  07.0740.0377 Flexible HOSe........ccvvveiiiiiiiiiiens 1
9  07.0740.0260 HOSE 5/16....c.ccccvieviiiaiieniiianiienieenin 1
42  01.0001.0358 Screw TE M10X40 UNI 5739 8.8
10 07.0740.0390 Pressure Switch......................... 1 ZN oo 4
11  01.0001.0037 Stop NUt MB.......cevvveiiiiiiieeiiiiniiiiinnn, 1 43 0100010305 Screw TE M10X55 UNI 5737 8.8
12 01.4006.0000 Screw TSPEI M8X25 UNI5933 10.9 A | 1
ZN .................................................... 4 44 01m11476 SCI’eW TE M10X45 UNI 5739 88
13 0707400269 Right Bracket..........ccccevovrevcerennnnnnn. 1 ZN oottt 1
14  01.0001.0035 Stop NUt M4.......ccoeevveiieeirieireeinnenns 6 45 5108114404 SPACET....cctiiiieiiiiiiieeeeeniiieee e 1
15  07.07400254 Gas Filter......c.ccocvviiveiieieceeieen, 1 46 5108114397
16  01.0031.0298 Washer D6 UNI 6593 ZN................. 5 47 5108114405 SPACET......cciiiiiiiiienirerrriereeeeeeeaeaeenns 1
17 0140010119 Screw TC+ M4 X 8 DIN 7985.......... 4
18 07.0740.0256 Protection COVer........ccccceeeviiivennnnn. 1
19 0140010122 Screw FETC T+ 5 X 20 8.8 ZN UNI
20  01.0001.0252
21  01.0031.0299
22 07.0740.0257
23 5108114103 Bracket.........ccccevvuveeriieeiniieeeniieenne 1
24 0707400386 Heater.........cccoourmrmiiiiiiiiieiiieeeeeeeeeenn, 1
25 07.07400398 Temperature SWitCh..........ccccceeuuveeee. 1
26 5108114102 Bracket.........ccccevvuveiriieeiiiieeenieeenne 1
27 0707400262 Flexible HOSe........ccoveiiiiiiieieeiiie. 1
28  07.07400261 Flexible HOSe.........cooeviiiiiieieiiiiinen. 1
29 04.0227.0058 Clamp.....ccccoeermireeririeeiniieeenieeenieeens 4
30 01.0031.0056 Washer D10 UNI 6592 ZN............... 8
31 0140320004 Spring Washer D10 ZN.................... 2
32 0100010356 Screw TE M10X30 UNI 5739 8.8
N 2
33  01.0023.0055 Stop Nut M10 UNI 7473 6SZN........ 3
34 0100010317 Screw TE M10X130 UNI 5737 8.8
4 N R PSRR 1
Genie
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819.1 607320 Air Conditioning Part 2

Genie
206 GTH-4013 SX, GTH-4017 SX Part No. 645040
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Iltem Part No. Description Qty.
1 0707030431 SWItCh...cooviiiieiiiieiieeeee e 1
2 56.0017.0059 Air Conditioning - Symbol................ 1
3 0707030486 Relay.....ccccooermriiiniiieiiiie e 2
4 0707030148 Fuse 10A.......ccoomiiimeiniieeiieee e 1
5 5600050009 FUSE SUPPOIt.....ccccvrrrrrriririeieieienennns 2
6 634976 Fuse 30A......ccccoiiieeiie e 1
7 07.0703.0223 Relay SUppOrt.......cccceeiiireeeeeniinnnnn. 2
8 5506020288 Air Conditioning Line..............c....... 1
Genie

819.1 607320 Air Conditioning Part 2

Part No. 645040

GTH-4013 SX, GTH-4017 SX
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820.1 607321 Spanish Market Dotation

Genie
208 GTH-4013 SX, GTH-4017 SX Part No. 645040
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Iltem Part No.

09.4616.0000
02.4115.0000
09.4618.1490

3 0946181492

Description

RiVeL. ..ot
Max Speed Decal 28Km/h.........

ONLY FOR GTH 4013/4017SX

Max Speed Decal 35Km/h.........

ONLY FOR GTH 4013/4017EX

Ganie

Part No. 645040

820.1 607321 Spanish Market Dotation

GTH-4013 SX, GTH-4017 SX
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823.1 607322 GM-1 Articulation

Genie
210 GTH-4013 SX, GTH-4017 SX Part No. 645040
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800 Optionals

Iltem Part No. Description Qty.
1 5104005010 GM-1 Articulation...........ccccevvvveeeennn. 1
2 5400000247 Attachement Lock Pin...........c.ccce... 1
3 01.0031.0054 Plain Washer D6 UNI 6592 ZN........ 1
4 0140320002 Spring Washer D6 ZN...................... 1
5 0100010156 Screw TE M6X20 UNI 5739 8.8
ZN ottt 1
6 0241020001 LOCK Clip...ciiiiueeesiieesiiieesvieesiiieeenns 1
09.0803.0406 ROPE....ccevieeeeeeeiieiiieeseeeiieeeees 1

Part No. 645040

GTH-4013 SX, GTH-4017 SX

Ganie

823.1 607322 GM-1 Articulation
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| Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number

Part Number

Page

Part Number Page
004502 ...183
005361 ... ...163
005796

01.0001.0011 ..
01.0001.0014 ..
01.0001.0015 ..
01.0001.0017 ..
01.0001.0035 ..
01.0001.0037 ..
01.0001.0039 ..
01.0001.0052 ..
01.0001.0073 ..
01.0001.0099 ..
01.0001.0104 ..
01.0001.0154 ..
............ 15,19, 99, 119,

01.0001.0156
121,187, 211
01.0001.0158 .. ...149
01.0001.0207 .. ..17,75
01.0001.0209 .. ...191
01.0001.0252 .. ...85, 87, 187, 205
01.0001.0254 .. ...17, 53, 63, 67,
69, 91, 93, 105,
129, 185, 187,
189, 193, 197
01.0001.0256 ............ 15, 17, 85, 87,
201, 203

01.0001.0257 ..
01.0001.0299 ..
01.0001.0304 ..
01.0001.0305 ..
01.0001.0306 ..
01.0001.0308 ..
01.0001.0310 ..
01.0001.0315 ..
01.0001.0317 ..
01.0001.0353 ..
01.0001.0355 ..

01.0001.0356 ............ 17,19, 51, 55,
83, 85, 87, 205
01.0001.0357 .. .51, 81
01.0001.0358 .. ...205
01.0001.0401 .. .51, 137
01.0001.0409 .. ...101
01.0001.0410 .. ...103
01.0001.0413 .. ...103
01.0001.0466 .. ...19, 53,91
01.0001.0505 .. ...103, 179, 183
01.0001.0506 .. ..117,121
01.0001.0564 .. .17
01.0001.0604 .. ...157
01.0001.0605 .. ...195

01.0001.0606 ..
01.0001.0657 ..
01.0001.0703 ..
01.0001.1438 ..
01.0001.1465 ..
01.0001.1476 ..
01.0001.1492 ..
01.0001.1493 ..
01.0001.1506 ..
01.0001.1537 ..
01.0001.1539 ..
01.0003.0111 ..
01.0003.0153 ..
01.0003.0157 ..

01.0003.0158 ..
01.0003.0159 ..
01.0003.0160 ..
01.0003.0164 ..
01.0003.0203 ..
01.0003.0210 ..
01.0003.0255 ..

01.0003.0353 ....

01.0003.0405 .

01.0003.0944 ....
01.0003.0948 ....

01.0003.0949 .

01.0003.0950 ....
01.0003.0951 ....

01.0003.0957 .

01.0019.0104 ....
01.0019.0105 ....

01.0019.0106 .

01.0019.0179 ....
01.0023.0051 ....

01.0023.0052 .
01.0023.0053 ....

01.0023.0054

01.0023.0055

01.0023.0056 .
01.0023.0057 .
01.0023.0058 ....
01.0023.0060 ...
01.0031.0053 ....

01.0031.0054

01.0031.0055

01.0031.0056

01.0031.0057

01.0031.0058 ....

01.0031.0059 ....
01.0031.0061 .
01.0031.0062 .
01.0031.0097 .
01.0031.0098 .
01.0031.0099 .
01.0031.0100 ....
01.0031.0298 ....
01.0031.0299 ....

01.0031.0301

01.0032.0054 ....
01.0032.0055 ....
01.0033.0000 ...

01.0117.0101 .

01.4001.0000 ....
01.4001.0001 ....

01.4001.0003 .
01.4001.0005 ....

01.4001.0008

01.4001.0011 ....

01.4001.0012 .
01.4001.0014 .
01.4001.0026 .
01.4001.0034 .

01.4001.0036 ....

105, 137

Page Part Number Page
01.4001.0040
01.4001.0058 ..
01.4001.0069
01.4001.0078
01.4001.0085 ..
01.4001.0094
01.4001.0106
01.4001.0116 ..
01.4001.0119
01.4001.0122
01.4001.0125 ..
01.4001.0163
01.4003.0002
.. 01.4003.0013 ..
15,17,19,57,  01.4003.0028
99, 187 01.4003.0034
17,19, 23,53,  01.4003.0049 ..
59, 63, 67,133, 01.4003.0051 ..
135, 205 01.4003.0052 ..
15,17,19,21,  01.4003.0053 ..
51,53, 99,103, 01.4005.0000 ..
105, 107,173,  01.4006.0000 ..
205 01.4006.0001 ..
.99, 101, 103 01.4006.0002 ..
.17,19,51,195  01.4006.0004 ..
01.4006.0005
01.4006.0007
17,57,67,177, 01.4006.0011 ..
197 01.4006.0019
15,99, 119, 121, 01.4022.0007
149,187,193,  01.4023.0000 ..
211 01.4031.0002
13,15,17,19,  01.4031.0006
23,63,69,75 ~ 01.4032.0001 .. .
85,87,91,93,  01.4032.0002 ............ 15, 19, 67, 99,
95, 185, 187, 119, 121, 149,
189, 191, 197, 175, 211
201, 203, 205 01.4032.0003 ............ 13, 15, 17, 53,
15, 17, 85, 87, 75, 105, 129,
103, 107, 157, 185, 187, 189,
187, 205 191, 193, 197,
51,91, 117, 121, 201, 203, 205
179, 183 01.4032.0004 ............ 15,17, 19, 23,
17, 19, 51, 85, 51, 55, 75, 81,
87,195 83, 85, 87, 131,
15, 27,61, 97 173,179, 193,
205
01.4032.0005 ............ 51, 61, 103, 117,
121, 137, 179,
183
01.4032.0006 ............ 105, 107, 137,
157, 195
17,19, 175,205 01.4032.0007 ............ 15,17,27,61
17,19,53,59,  01.4032.0009 ..
63, 105, 129, 01.4032.0012
193, 205 01.4032.0015
15,17,19,23,  01.4041.0000 ..
53, 55, 75, 173,  01.4041.0005
179, 193 02.0117.0051 85, 87,91, 93
02.0117.0053 .. .87,91, 93
02.0117.0101 ............ 21, 25, 81, 85,
99, 103, 107
02.4102.0001 ............ 211
02.4102.0012 ............ 99, 193
02.4115.0000 101, 171, 209
02.4126.0011 .. .89, 91

04.0214.0035 ............ 111, 115, 117,
123
04.0220.0051 191
04.0220.0055 .. 17
04.0220.0059 .. 131
04.0220.0063 .. .23
04.0227.0051 .. .53, 187
04.0227.0058 .. .59, 205

04.0227.0067

Genie

ATEREX BRAND
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04.0227.0068

04.0227.0144 ...

04.0227.0152
04.0227.0501

04.0442.0103 ...

04.0600.0000
04.0600.0013

04.0600.0016 ...

04.0600.0017
04.0600.0019

04.0600.0021
04.0600.0022

04.0600.0037 ...

04.0600.0048
04.0600.0069

04.0600.0076 ...
04.0600.0081 ...

04.0600.0087

04.0600.0092 ...
04.0600.0107 ...
04.0600.0132 ...
04.0600.0159 ...
04.0600.0166 ...

04.0600.0196
04.0601.0011

04.0602.0436 ...

04.0602.0581
04.0605.0112

04.0605.0113 ...

04.0605.0114
04.0605.0133

04.0605.0182 ...

04.0605.0188
04.0605.0259

04.0605.0304 ...

04.0605.0308
04.0605.0331

04.0605.0368 ...

04.0605.0428
04.0605.0472

04.0605.0504 ...
04.0605.0505 ...
04.0605.0506 ...
04.0605.0525 ...
04.0605.0535 ...
04.0605.0536 ...
04.0605.0539 ...
04.0605.0541 ...
04.0605.0544 ...

04.0605.0548
04.0605.0549

04.0605.0552 ...

04.0605.0553
04.0605.0578

04.0605.0604 ...

04.0605.0605

04.0605.0607
04.0605.0608
04.0605.0616

04.0605.0627 ...

04.0605.0664
04.0605.0667

04.0605.0720 ...

04.0605.0727
04.0605.0728

04.0605.0802 ...
04.0605.0858 ...
04.0605.0861 ...
04.0605.0862 ...
04.0605.0863 ...
04.0605.0959 ...

04.0605.1056

193

.25

191
..133
139

, 119,

GTH-4013 SX, GTH-4017 SX
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Part Number

Page Part Number

Page

Part Number

Page

Part Number Index (continued) |

04.0605.1057
04.0605.1076

04.0605.1077 ...

04.0605.1079
04.0605.1080

04.0605.1082 ...
04.0605.1083 ...
04.0605.1084 ...
04.0605.1086 ...
04.0605.1088 ...
04.0605.1091 ...
04.0605.1092 ...
04.0605.1093 ...
04.0605.1094 ...

04.0605.1095
04.0605.1096
04.0605.1097

04.0605.1098

04.0605.1099 ...

04.0605.1105
04.0605.1106

04.0607.0101 ...

04.0607.0103
04.0607.0107

04.0607.0110 ...

04.0607.0111

04.0607.0112

04.0607.0113 ...
04.0607.0114 ...

04.0607.0115

04.0607.0117 ...
04.0607.0118 ...
04.0607.0119 ...
04.0607.0121 ...
04.0607.0122 ...

04.0607.0124

04.0607.0128
04.0607.0130
04.0607.0131

04.0607.0132 ...

04.0607.0137
04.0607.0139
04.0607.0141

04.0607.0142

04.0607.0144 ...

04.0607.0145
04.0607.0147

04.0607.0149 ...

04.0607.0153
04.0607.0155

04.0607.0163 ...
04.0607.0167 ...
04.0607.0168 ...

04.0607.0169

04.0607.0174

04.0607.0187 ...
04.0607.0188 ...
04.0607.0199 ...

04.0607.0230
04.0607.0813

04.0609.0016 ...

04.4210.0004
04.4210.0005

04.4210.0006 ...

04.4210.0007

04.4210.0008

............ 115,117,123
125

............ 133

127

............ 133

............ 139

123, 125, 129

............ 137

............ 123, 125, 131

111, 127,193

............ 113, 115, 117
119, 121, 123
125,127,131
133

............ 193

..127, 133

...133, 135, 139

193

135

127

..135

131

..131, 139

..115, 117

115,117, 119

121

............ 139

............ 131, 139

............ 133, 135, 193

..193

............ 127,133

............ 127,133, 135

............ 115, 117, 119
121,123

............ 129

..135

............ 139

............ 129

..139

............ 137

123

..193

..109

..129

113, 115, 117

119, 121, 125

............ 131, 139

..203

..139

..129

139

............ 133, 135

..203

............ 139

............ 137

.75

............ 119, 121, 191
193, 203

............ 119, 121, 191
193, 203

04.4223.0000

04.4223.0003 ....

04.4223.0009 .

04.4224.0001 ....
04.4227.0000 ....

04.4227.0001 .
04.4227.0003 .
04.4227.0018 .
04.4227.0025 .
04.4229.0073 .
04.4229.0074 .
04.4235.0044 .
04.4236.0049 .
04.4236.0086 .

04.4236.0093 ....
04.4238.0053 ....

04.4238.0067 .

04.4238.0077 ....
04.4239.0000 ....

04.4239.0001 .

04.4239.0002 ....
04.4239.0003 ....

04.4239.0004 .

04.4239.0005 ....
04.4239.0007 ....

04.4239.0034 .

04.4239.0041 ...
04.4239.0047 ....

04.4239.0070 .

04.4239.0077 ....
04.4239.0079 ....

04.4239.0115 .
04.4240.0011 .
04.4240.0052 .
05.0401.0003 .
05.0401.0012 .
05.4309.0013 .
05.4329.0001 .
05.4329.0002 .
05.4329.0011 .

05.4329.0016 ....
05.4329.0017 ....

05.4329.0029 .

06.0401.0123 ...
06.0401.0219 ....

06.0401.0222 .

06.0442.0055 ....
06.0442.0101 ...

06.0442.0105 .

06.0442.0117 ...
06.0442.0118 ....

06.0442.0119 .
06.0442.0121 ...

06.0442.0122

06.0442.0125 ...
06.0442.0127 .
06.0600.0242 .
06.4401.0001 .
06.4401.0002 .
07.0227.0051 .
07.0700.0006 .
07.0700.0023 .
07.0700.0028 .
07.0700.0048 .

07.0700.0049 ....
07.0700.0050 ....

07.0700.0051 .

07.0701.0193 ...
07.0701.0201 ....

07.0701.0261 .

07.0701.0262 ....
07.0701.0266 ....

07.0701.0267 .

07.0701.0268 ....

....23, 131, 139 07.0704.0154

.23, 129 07.0704.0155 ...
.139 07.0704.0156 ...
07.0704.0177 ...
07.0704.0184 ...
07.0704.0185 ...
07.0705.0104 ...
07.0705.0105 ...
07.0705.0106 ...
07.0705.0107 ...

07.0701.0269
07.0701.0270

07.0701.0272
07.0703.0010

07.0703.0189
07.0703.0192

07.0703.0304
07.0703.0305

07.0703.0309
07.0703.0310

07.0703.0319
07.0703.0383

07.0703.0420
07.0703.0423

07.0703.0426
07.0703.0427

07.0703.0486
07.0703.0487

07.0703.0531
07.0703.0532

07.0703.0577
07.0703.0617

07.0703.0657
07.0704.0075

17,111, 113, 07.0704.0141

115, 117, 123, 07.0704.0142 ...

139, 191 07.0704.0153

07.0705.0108
07.0706.0601

07.0709.0057
07.0709.0059

07.0709.0061
07.0709.0064

07.0709.0068

Genie
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07.0701.0271 ...

07.0703.0029 ...
07.0703.0032 ...
07.0703.0047 ...
07.0703.0069 ...
07.0703.0070 ...
07.0703.0080 ...
07.0703.0125 ...
07.0703.0148 ...
07.0703.0175 ...

07.0703.0223 ...
07.0703.0306 ...
07.0703.0314 ...
07.0703.0384 ...
07.0703.0424 ...

07.0703.0428 ...
07.0703.0429 ...
07.0703.0431 ...
07.0703.0433 ...
07.0703.0434 ...
07.0703.0435 ...
07.0703.0441 ...
07.0703.0484 ...
07.0703.0485 ...

07.0703.0494 ...
07.0703.0572 ...
07.0703.0621 ...

. 07.0704.0111 ...
...133, 135 07.0704.0134

07.0709.0001 ...
07.0709.0060 ...

07.0709.0065 ...

07.0709.0070
07.0709.0071

07.0709.0072 .

07.0709.0074
07.0709.0084

07.0709.0104 .
07.0709.0106 .
07.0709.0113 .
07.0709.0117 .
07.0709.0118 .
07.0709.0119 .
07.0709.0121 .
07.0709.0131 .
07.0709.0149 .

07.0709.0179
07.0709.0182

07.0709.0188 .

07.0709.0202
07.0709.0205

07.0709.0215 .

07.0709.0216
07.0709.0218

07.0709.0219 .

07.0709.0220
07.0709.0351

07.0709.0352 .

07.0709.0365
07.0709.0371

07.0709.0372 .

07.0709.0374
07.0709.0377

07.0709.0386 .
07.0709.0394 .
07.0709.0398 .
07.0709.0399 .
07.0709.0400 .
07.0709.0401 .
07.0709.0402 .
07.0709.0403 .
07.0709.0404 .

07.0709.0405
07.0709.0406

07.0709.0407 .

07.0709.0408
07.0709.0409

07.0709.0410 .

07.0709.0412
07.0709.0413

07.0709.0414 .

07.0709.0424
07.0709.0426

07.0709.0441 .

07.0709.0624
07.0709.0721

07.0709.0722 .

07.0709.0724
07.0709.0726

07.0709.0727 .
07.0709.0733 .
07.0709.0734 .
07.0709.0736 .
07.0709.0738 .
07.0709.0739 .
07.0709.0740 .
07.0709.0753 .
07.0709.0884 .

07.0709.0889
07.0709.0896

07.0709.0897 .

07.0709.0898
07.0709.0899

07.0709.0912 .

07.0709.0945
07.0709.0946

07.0709.0947 .

07.0709.0952

33,43

31, 33,43

33,43

.33, 43
.49
.49
.49
.49
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07.0709.0953

07.0709.0954 ..
07.0709.0955 ..
07.0709.0956 ..
07.0709.0957 ..
07.0709.0958 ..
07.0709.0959 ..
07.0709.0960 ..
07.0709.0961 ..
07.0712.0093 ..
07.0712.0094 ..
07.0712.0095 ..
07.0712.0096 ..
07.0713.0058 ..
07.0713.0065 ..
07.0713.0066 ..
07.0721.0101 ..
07.0722.0053 ..
07.0726.0044 ..
07.0726.0051 ..
07.0726.0117 ..
07.0726.0118 ..
07.0726.0119 ..
07.0730.0035 ..
07.0730.0050 ..
07.0735.0033 ..
07.0735.0035 ..
07.0735.0038 ..
07.0735.0041 ..
07.0735.0042 ..
07.0735.0043 ..
07.0735.0045 ..
07.0735.0047 ..
07.0735.0061 ..
07.0735.0171 ..
07.0735.0172 ..
07.0735.0173 ..
07.0738.0000 ..
07.0740.0000 ..
07.0740.0001 ..
07.0740.0002 ..
07.0740.0003 ..
07.0740.0004 ..
07.0740.0005 ..
07.0740.0006 ..
07.0740.0007 ..
07.0740.0009 ..
07.0740.0010 ..
07.0740.0012 ..
07.0740.0014 ..
07.0740.0015 ..
07.0740.0016 ..
07.0740.0018 ..
07.0740.0020 ..
07.0740.0021 ..
07.0740.0022 ..
07.0740.0026 ..
07.0740.0027 ..
07.0740.0028 ..
07.0740.0029 ..
07.0740.0030 ..
07.0740.0032 ..
07.0740.0035 ..
07.0740.0037 ..
07.0740.0046 ..
07.0740.0048 ..
07.0740.0049 ..
07.0740.0050 ..
07.0740.0051 ..
07.0740.0052 ..
07.0740.0053 ..
07.0740.0054 ..
07.0740.0058 ..
07.0740.0060 ..
07.0740.0062 ..
07.0740.0066 ..

07.0740.0067

07.0740.0069 ....
07.0740.0070 .
07.0740.0071 ....
07.0740.0072 ....
07.0740.0073 .
07.0740.0074 .
07.0740.0076 .
07.0740.0078 .
07.0740.0079 .
07.0740.0080 .
07.0740.0081 .
07.0740.0082 .
07.0740.0084 .
07.0740.0085 ....
07.0740.0086 ....
07.0740.0087 .
07.0740.0088 ....
07.0740.0089 ....
07.0740.0090 .
07.0740.0091 ....
07.0740.0093 ....
07.0740.0095 .
07.0740.0097 ....
07.0740.0098 ....
07.0740.0099 .
07.0740.0100 ....
07.0740.0102 ....
07.0740.0103 .
07.0740.0105 ....
07.0740.0106 ....
07.0740.0116 .
07.0740.0117 .
07.0740.0118 .
07.0740.0119 .
07.0740.0120 .
07.0740.0121 .
07.0740.0122 .
07.0740.0123 .
07.0740.0124 .
07.0740.0125 ...
07.0740.0126 ....
07.0740.0127 .
07.0740.0128 ....
07.0740.0129 ....
07.0740.0130 .
07.0740.0132 ....
07.0740.0133 ...
07.0740.0136 .
07.0740.0141 ...
07.0740.0142 ...
07.0740.0143 .
07.0740.0152 ....
07.0740.0156 ....
07.0740.0157 .
07.0740.0158 ....
07.0740.0163 ....
07.0740.0178 .
07.0740.0189 .
07.0740.0192 .
07.0740.0202 .
07.0740.0203 .
07.0740.0209 .
07.0740.0210 .
07.0740.0211 .
07.0740.0212 .
07.0740.0213 ....
07.0740.0214 ....
07.0740.0217 .
07.0740.0218 ....
07.0740.0219 ....
07.0740.0220 .
07.0740.0223 ....
07.0740.0227 ....
07.0740.0228 .
07.0740.0231 ....

07.0740.0235
07.0740.0236
07.0740.0246 ..
07.0740.0247
07.0740.0248
07.0740.0249 ..
07.0740.0250 ..
07.0740.0251 ..
07.0740.0254 ..
07.0740.0255 ..
07.0740.0256 ..
07.0740.0257 ..
07.0740.0260 ..
07.0740.0261 ..
07.0740.0262
07.0740.0263
07.0740.0268 ..
07.0740.0269
07.0740.0272
07.0740.0274 ..
07.0740.0275
07.0740.0276
07.0740.0279 ..
07.0740.0359
07.0740.0360
07.0740.0361 ..
07.0740.0363
07.0740.0364
07.0740.0365 ..
07.0740.0366
07.0740.0367
07.0740.0368 ..
07.0740.0369 ..
07.0740.0370 ..
07.0740.0371 ..
07.0740.0372 ..
07.0740.0373 ..
07.0740.0377 ..
07.0740.0386 ..
07.0740.0390 ..
07.0740.0398
07.0741.0011
07.0741.0171 ..
07.0741.0172
07.4501.0057
07.4501.0084 ..
07.4501.0085
07.4501.0090
07.4501.0130 ..
07.4501.0158
07.4501.0222
07.4529.0071 ..
07.4529.0072
07.4529.0073
07.4529.0093 ..
07.4529.0102
07.4529.0107
07.4529.0109 ..
07.4529.0110 ..
07.4529.0111 ..
07.4529.0115 ..
07.4529.0117 ..
07.4529.0130 ..
07.4529.0142 ..
07.4529.0143 ..
07.4529.0144 ..
09.0801.0000
09.0801.0001
09.0801.0021 ..
09.0801.0025
09.0801.0026
09.0801.0031 ..
09.0802.0039
09.0803.0007
09.0803.0008 ..
09.0803.0012

Genie
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09.0803.0026
09.0803.0038
09.0803.0039
09.0803.0043

09.0803.0049

09.0803.0052 ...
09.0803.0055 ...
09.0803.0060 ...
09.0803.0068 ...
09.0803.0069 ...
09.0803.0081 ...
09.0803.0087 ...

09.0803.0108
09.0803.0125

09.0803.0131 ...

09.0803.0147
09.0803.0161

09.0803.0245 ...

09.0803.0257
09.0803.0348

09.0803.0351 ...

09.0803.0352
09.0803.0357

09.0803.0360 ...

09.0803.0361
09.0803.0368

09.0803.0370 ...

09.0803.0391
09.0803.0395

09.0803.0403 ...
09.0803.0406 ...
09.0803.0511 ...
09.0803.0516 ...
09.0803.0545 ...
09.0803.0560 ...
09.0803.0614 ...
09.0803.0627 ...
09.0803.0632 ...

09.0803.0635
09.0803.0636

09.0803.0637 ...

09.0803.0638
09.0803.0651

09.0804.1700 ...

09.0804.2400
09.0804.2500

09.0804.2600 ...

09.0804.2700
09.0804.2800

09.0804.2900 ...

09.0804.3000
09.0804.3100

09.0804.3416 ...

09.0805.0000
09.0805.0018

09.0805.0102 ...
09.0805.0115 ...
09.0805.0164 ...
09.0806.0028 ...
09.4601.0054 ...
09.4604.0000 ...
09.4604.0044 ...
09.4604.0045 ...
09.4604.0047 ...

09.4610.0002
09.4610.0028

09.4610.0033 ...

09.4610.0038
09.4616.0000

09.4616.0040 ...

09.4616.0041
09.4616.0109

09.4618.0061 ...

09.4618.0093

......... 15,101, 173,

201, 203
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09.4618.0241 51.0200.8400 51.0811.4136 53.3402.0300
09.4618.0242 51.0200.8500 .... 51.0811.4137 53.3402.0400
09.4618.0243 ... 51.0200.8600 . 51.0811.4195 ... 53.3402.0500 .
09.4618.0276 51.0201.3901 .... 51.0811.4197 53.3402.0600
09.4618.0339 51.0201.3903 .... 51.0811.4201 53.3402.4006
09.4618.0547 ... 51.0201.3921 . 51.0811.4203 ... 53.3402.4019 .
09.4618.0721 ... 51.0201.3923 . 51.0811.4214 .. 54.0000.0001 .
09.4618.0722 ... 51.0400.4700 . 51.0811.4244 ... 54.0000.0004 .
09.4618.0807 ... 51.0400.5010 . 51.0811.4254 ... 54.0000.0027 .
09.4618.0821 ... 51.0500.1200 . 51.0811.4259 ... 54.0000.0083 .
09.4618.0822 ... 51.0500.1300 . 51.0811.4296 ... 54.0000.0096 .
09.4618.0916 ... 51.0600.9000 . 51.0811.4299 ... 54.0000.0097 .
09.4618.0917 ... 51.0600.9313 . 51.0811.4308 ... 54.0000.0098 .
09.4618.0918 ... 51.0800.0400 . 51.0811.4309 ... 54.0000.0099 .
09.4618.0919 51.0800.0600 .... 51.0811.4333 54.0000.0122
09.4618.0920 51.0800.2700 .... 51.0811.4364 54.0000.0123
09.4618.0921 ... 51.0801.9000 . 51.0811.4368 ... 54.0000.0126 .
09.4618.0922 51.0801.9100 .... 51.0811.4397 54.0000.0128
09.4618.0923 51.0803.0300 .... 51.0811.4404 54.0000.0129
09.4618.0924 ... 51.0803.9800 . 51.0811.4405 ... 54.0000.0155 .
09.4618.0925 51.0804.9000 .... 51.0811.4426 54.0000.0156
09.4618.0926 51.0805.1500 .... 51.0901.6900 54.0000.0157
09.4618.0927 ... 51.0805.1600 . 51.0901.7700 ... 54.0000.0200 .
09.4618.0928 51.0806.5700 .... 51.0902.3100 54.0000.0204
09.4618.0933 51.0806.7400 .... 51.0902.3800 54.0000.0208
09.4618.0986 ... 51.0807.6300 . 51.0902.4500 ... 54.0000.0247 .
09.4618.0989 51.0807.6400 .... 51.0902.5400 54.0001.0022
09.4618.0991 51.0808.5100 .... 51.0903.4960 54.0001.0055
09.4618.1001 ... 51.0808.6900 . 51.0903.4966 ... 54.0001.0056 .
09.4618.1028 51.0808.8100 .... 51.0903.4995 54.0001.0057
09.4618.1029 51.0808.9000 .... 51.0903.4998 54.0001.0058
09.4618.1331 ... 51.0808.9300 . 51.0903.4999 ... 54.0001.0059 .

09.4618.1369 ...
09.4618.1375 ...
09.4618.1381 ...
09.4618.1386 ...
09.4618.1398 ...
09.4618.1399 ...
09.4618.1418 ...
09.4618.1419 ...

51.0809.3100 .
51.0809.3400 .
51.0809.3900 .
51.0809.4000 .
51.0809.4600 .
51.0809.5700 .
51.0810.1200 .
51.0810.2000 .

51.0903.5019 ...
51.0903.5032 ...
51.1000.4700 ...
51.1000.4900 ...
51.1100.0025 ...
51.1300.0100 ...
51.1300.0300 ...
51.1300.0400 ...

54.0001.0065 .
54.0001.0068 .
54.0001.0069 .
54.0002.0022 .
54.0002.0023 .
54.0002.0031 .
54.0002.0034 .
54.0003.0033 .

09.4618.1423 51.0810.2500 .... 51.1300.0500 54.0004.0099
09.4618.1427 51.0810.5500 .... 51.1300.5300 54.0004.0109
09.4618.1458 ... 51.0810.7200 . 51.1301.2500 ... 54.0100.0020 .
09.4618.1490 51.0810.7900 .... 51.1301.8700 54.0100.0056
09.4618.1492 51.0810.8000 .... 52.0900.0200 54.0100.0094
09.4618.1592 ... 51.0810.8300 . 52.0900.8600 ... 54.0100.0096 .

09.4627.0017
09.4629.0003

51.0810.8400 ....
51.0810.8500 ....

52.0900.8700
52.0900.8800

54.0101.0000
54.0101.0019

09.4632.0002 ... 51.0810.8900 . 52.0900.8900 ... 54.0200.0000 .
09.4632.0061 51.0811.0000 .... 52.1100.9109 54.0200.0001
09.4632.0081 51.0811.4019 ... 52.1200.5501 54.0200.0004
09.4633.0031 ... 51.0811.4042 . 53.0000.2700 ... 54.0200.0005 .

09.4635.0014
09.4635.0037
09.4635.0041 ...
09.4636.0019

51.0811.4043 ...
51.0811.4044 ...
51.0811.4051 .
51.0811.4052 ....

53.0000.3600
53.0100.2400
53.0100.3205 ...
53.0200.0700

54.0201.0003
54.0201.0004
54.0201.0007 .
54.0201.0017

09.4636.0032 51.0811.4053 ... 53.0300.1600 54.0300.0013
09.4645.0000 ... 51.0811.4057 . 53.0400.1200 ... 54.0300.0014 .
09.4645.0033 ... 51.0811.4059 . 53.0500.0600 ... 54.0300.0018 .
09.4655.0000 ... 51.0811.4072 . 53.0600.1200 ... 54.0300.0019 .
09.4656.0000 ... 51.0811.4078 . 53.0700.0301 ... 54.0300.0020 .
09.4661.0002 ... 51.0811.4079 . 53.0800.2001 ... 54.0300.0021 .
09.4661.0014 ... 51.0811.4092 . 53.3000.0400 ... 54.0300.0022 .
09.4661.0016 ... 51.0811.4097 . 53.3001.0500 ... 54.0300.0023 .
09.4670.0001 ... 51.0811.4099 . 53.3001.2100 ... 54.0300.0024 .
09.4670.0002 ... 51.0811.4100 . 53.3001.6000 ... 54.0300.0025 .
09.4670.0004 51.0811.4102 ... 53.3001.6700 54.0300.0026
09.4670.0006 51.0811.4103 ... 53.3001.6704 54.0300.0028
09.4675.0000 ... 51.0811.4104 . 53.3001.6723 ... 54.0400.0034 .
09.4675.0003 51.0811.4129 ... 53.3001.6724 54.0400.0035
101040 .... 51.0811.4130 .... 53.3100.0048 54.0400.0036
101052 51.0811.4131 . 53.3200.0029 ... 54.0400.0037 .
124221 ... 51.0811.4132 ... 53.3301.0002 54.0500.0038
124234 ... 51.0811.4133 ... 53.3400.9100 54.0600.0001
125005 51.0811.4134 . 53.3400.9200 ... 54.0600.0002 .

51.0113.9027 51.0811.4135 ... 53.3402.0000 54.0702.0000
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54.0702.0001

54.0702.0003 ..
54.0702.0004 ..
54.0702.0060 ..
54.0702.0062 ..
54.0702.0063 ..
54.0702.0064 ..
54.0702.0065 ..
54.0702.0066 ..
54.0702.0067 ..
54.0702.0068 ..
54.0702.0069 ..
54.0702.0070 ..
54.0702.0071 ..
54.0702.0072 ..
54.0702.0073 ..
54.0702.0076 ..
54.0702.0079 ..
54.0726.0054 ..
55.0403.0044 ..
55.0601.0082 ..
55.0602.0247 ..
55.0602.0288 ..
55.0602.0366 ..
55.0602.0371 ..
55.0602.0373 ..
55.0602.0460 ..
55.0602.0509 ..
55.0602.0617 ..
55.0602.0621 ..
55.0602.0622 ..
55.0602.0652 ..
55.0602.0653 ..
55.0602.0660 ..
55.0602.0664 ..
55.0602.0665 ..
55.0602.0666 ..
55.0602.0668 ..
55.0602.0669 ..
56.0000.0071 ..
56.0001.0006 ..
56.0001.0009 ..
56.0001.0011 ..
56.0001.0012 ..
56.0001.0013 ..
56.0001.0021 ..
56.0002.0031 ..
56.0002.0036 ..
56.0002.0040 ..
56.0002.0048 ..
56.0002.0069 ..
56.0002.0097 ..
56.0002.0104 ..
56.0002.0113 ..
56.0002.0115 ..
56.0002.0117 ..
56.0002.0119 ..
56.0002.0128 ..
56.0002.0134 ..
56.0002.0141 ..
56.0002.0153 ..

56.0002.0154 ..
56.0002.0169 ..
56.0002.0196 ..
56.0002.0197 ..
56.0002.0198 ..
56.0002.0200 ..
56.0002.0226 ..
56.0002.0234 ..
56.0002.0235 ..
56.0002.0236 ..
56.0002.0237 ..
56.0002.0238 ..
56.0002.0239 ..
56.0002.0240 ..

56.0002.0242

56.0002.0243 ...

56.0002.0254 .

56.0002.0255 ...
56.0002.0256 ....

56.0002.0257 .
56.0002.0258 .
56.0002.0259 .
56.0002.0260 .
56.0002.0261 .
56.0002.0262 .
56.0002.0263 .
56.0002.0264 .
56.0002.0265 .

56.0002.0266 ....
56.0002.0267 ....

56.0002.0268 .

56.0002.0269 ....
56.0002.0270 ....

56.0002.0307 .

56.0002.0308 ....
56.0002.0622 ....

56.0005.0000 .

56.0005.0005 ....

56.0005.0009

56.0005.0010

56.0005.0014 ....

56.0005.0015 .

56.0006.9202 ....
56.0008.0001 ....

56.0008.0012 .
56.0009.0002 .
56.0009.0003 .
56.0010.0005 .
56.0010.0020 .
56.0010.0029 .
56.0010.0034 .
56.0010.0035 .
56.0010.0041 .

56.0010.0042 ....
56.0010.0050 ....

56.0010.0051 .

56.0010.0052 ....
56.0010.0053 ....

56.0010.0054 .

56.0010.0055 ....
56.0010.0056 ....

56.0010.0057 .

56.0010.0068 ....
56.0012.0000 ....

56.0012.0004 .

56.0012.0024 ....
56.0012.0065 ....

56.0012.0066 .

56.0012.0078 ....
56.0012.0079 ....

56.0013.0000 .
56.0013.0028 .
56.0013.0036 .
56.0014.0024 .
56.0015.0002 .
56.0016.0108 .
56.0016.0109 .
56.0016.0112 .
56.0016.0113 .

56.0017.0006 ....
56.0017.0010 ....

56.0017.0028 .

56.0017.0029 ....
56.0017.0030 ....

56.0017.0032 .

56.0017.0057 ....
56.0017.0059 ....

56.0017.0067 .

56.0017.0097 ....

163, 167, 169 56.0021.0048
56.0021.0073
56.0021.0096 ..
56.0021.0150
56.0021.0151
56.0023.0017 ..
56.0023.0027 ..

145, 151, 163,
207
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639662

639664 ....

639668

639670 ....
639671 ....

639676
639679
639681
639682
639683
639684
639686
639695
639802

640101 ...
640102 ....

640214

640216 ....
640270 ....

640536

640537 ...
640546 ....

640718

640720 ....
640728 ...

640729

640730 ....
640908 ....

640909

641089 ....
641090 ....

641108
641109
695962

905371 ....
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The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is

used on.

-20°C Decal.....177

1

1-way Mark li Connector.....161

12-way Deutsch Connector.....159

1st Telescope Boom.....81, 85

1st Telescope Front Bottom Pad Support.....81

2

2 Way Female Connector.....177

2-way Connector.....159, 161

2-way Deutsch Connector.....159, 161

2bd Telescope Extension Cylinder
Valve.....105

2nd Telescope.....83

2nd Telescope Boom.....85

2nd Telescope Extension Cilinder.....107

2nd Telescope Extension Cylinder.....105

2nd Telescope Extension Cylinder
Valve.....107

2nd Telescope Extension Cylinder Collar..105,
107

2nd Telescope
Pin.....105, 107

2nd Telescope
Pin.....105, 107

2nd Telescope Front Bottom Pad Support.....83

3

3-way Connector PF TS Standard Series
Sealed.....167

3-way Deutsch Connector.....161

3-Way Fitting.....77

3rd Telescope.....83

3rd Telescope Boom.....87

3rd Telescope Extension Cylinder.....105
3rd Telescope Extension Cylinder
Pin.....105

3rd Telescope Extension Cylinder Pin.....105

4

4th Telescope Boom.....87

6

6-way Connector.....159
6-way Deutsch Connector.....161

Block

Block

Extension Cylinder Foot

Extension Cylinder Head

Guide

7

7-way PF Connector
Attachment.....163

for Towing

90° Faston Spade Lug.....165

ABS Cover.....65
Accumulator 0.5l.....133
Adhesive Profile.....63
ADJUSTING BOLT.....45
Adjusting Bolt.....47

Air Circulation Frame.....77

Air Conditioning - Symbol.....141, 207

Air Conditioning Line.....207

Air grille.....67

Air Hose.....77

Air Inlet D76.....77

Alignment Block For 2nd Telescope Double
Pipes.....105

Alternator.....51

Alternator Cable.....145

AMP Fasth-Faston 3-Way Connector PF.....163
AMP Fastin-Faston 3—-way Connector PF....167

ARTICULATION.....33

Articulation D6 AMA Art. 2790.....57
Attachement Lock Pin.....211

Aux. Circuits Main Valve Panel.....73
Auxiliary Hydraulic Circuit - Symbol.....141
Axle Bracket Fixing Plate.....17

AXLE CASE.....33

B

BACK - UP RING.....45

Back - Up Ring.....47

BacK Cover Assembly.....71

Back Foam Kit.....71

Back-Up Buzzer.....147

Back-Up Ring.....105

Back-Up Ring D.Int. 17,86 x 2,62.....103
BALL BEARING.....33

Ball Grip.....145

Ball-Grip.....135

Battery 12V 120Ah.....145

Battery Disconnector.....145
Battery Disconnector Bracket.....145
Battery Negative Cable.....145
Battery Positive Cable.....145
BEARING.....43, 49

Bearing.....31, 33, 41, 43

Black - Symbol.....141

BLACK RUBBER ADHESIVE PROFILE.....183
Bleding Bolt.....47

BLEEDING BOLT.....45

Bleeding Screw.....25

Board.....143

Bonded Ring 1".....23, 131, 139

Bonded Ring 1"1/2.....23, 129

BONDED RING 1/2".....191

Bonded Ring 1/2"........ 17,111, 113, 115, 117,
123, 139

BONDED RING 1/4".....191

Bonded Ring 1/4".....133

Boom Angle Cam Sensor.....149

Boom Electric Line.....185

Boom Pipe Guide.....105

BOOM PIPE MANIFOLD.....193

Boom Sensor.....149

Boom Shim 100x60x1.....81, 83

Boom Shim 200 X 58 Sp.1.....83

Boom Shim 60x60x1.....83

Boom-Frame Joint Pin.....17

Genie

ATEREX BRAND

Part No. 645040

Box Support.....145

Bracket.....19, 67, 75, 173, 183, 189, 205
Brake Support.....63

Braket.....13, 15

Braket D 16.....115, 119

Braket D 16 Kit (Screw And Braket).....115, 119
Bronze Block Pad.....117, 121

Bubble Level.....67

Bulb.....155, 183, 189

Bulb Light.....153

BULB, TAIL LIGHT.....155

BUSHIN.....43

BUSHING.....33, 37, 43

Bushing.....21, 25, 37, 43, 65, 67, 103, 199
Bushing 50/60X100.....103

Bushing 50/60X60.....99, 103

Bushing 70/80x70.....81, 85

Bushing D79 - D72 L=50.....85

Bushing D79 - D72 Lg=50.....81

Bushing GLY-PG 303430 A.....93
Bushing GLY-PG 353950 A.....91
Bushing M10x8.5.....81

Bushing M14.....85, 87

Bushing M8.....85, 87

Button.....73

Cl/c D. 10 For Wire D. 25.....159

Cl/c D. 10 For Wire D. 70.....161

Cl/c D. 5 For Wire D. 10.....159

C/c D. 5,3 For Wire D. 1-2,5.....159, 161

Cl/c D. 5,3 For Wire D. 3,10-5,30.....159, 161

Cl/c D. 6 For Wire D. 4.....159

Cl/c D. 8 For Wire D. 10.....159

C015 Deutz DT 2-Way Vacuum Receiver
Modules.....163

Cab frame.....67

Cable Fixing Kit.....57

Cable Gasket.....63

Cable Lock Bracket.....185, 187

Cable Reel.....187

Cable Reel Line.....187

Cable Roller.....187

Cable Roller Bracket.....187

Cable Terminal.....177, 189

Cable Terminal D6.4 x 16 sq mm.....165

CAP.....37, 43

Cap.....23, 63, 141, 175, 191, 199

Cap G 1BSP.....23, 131

CARBONPRES PIPE,D8X15 (39.37").....51

CARDAN JOINT ASSY KIT.....27

Carter.....63

CARTRIDGE.....59

Case.....67

CASE,DIFFERENTIAL.....41

Casing Support.....19

Ceiling lamp.....67

Cembre Cable Terminal D10 x 16.00 sq

Central Lock.....73

Chain.....93, 95, 173, 201, 203

Chain Filo D.3.....101

Chain Pin.....89, 91, 93, 95

Chain Terminal.....89, 93, 95

GTH-4013 SX, GTH-4017 SX
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Chain, Pivot Plate.....89, 91

Chassis Levelling Cylinder Support.....19

Chassis Line.....147

CIRCLIP.....33

Clamp.....205

Clamp Cable Lock.....185

Clamp D16.....189, 205

Clamp DN 10/16 L=9.....51

CLAMP DN 10/16 LG 9.....53

Clamp DN55/59.....23

CLAMP, 50/70.....53

Clutch Disc.....31

Coating.....63, 65

COBO Series 600 Int. Connector.....163

Codified Proximity Interface.....147

Codified Proximity Transducer.....147

Codified Sensor Left Protection.....21

Codified Sensor Right Protection.....21

Compl. Front Differential Gear.....31

COMPL. REAR DIFFERENTIAL GEAR.....41

Complete Air Filter.....59

Complete Air-Oil Cooler.....53

Complete Board.....151

Complete Front Left Road Light.....147

Complete Front Right Road Light.....147

Complete Hydraulic Block HYDRAFORCE....13

Complete Hydraulic Qil Filter.....23

Complete Left Rear Light.....15, 155

Complete lower door section.....65

Complete Mirror.....67

Complete Muffler.....55

Complete Rear Socket.....197

Complete Right Rear Light.....15, 155

Complete Solenoid Valve.....61

Complete solenoid valve.....75

Complete Switch.....141

Complete upper door section.....65

Complete Wheel 20".....27

Completely Button.....73

Compressor.....205

Compressor Bracket.....205

Condenser.....205

CONDOTTA R2 X 3/8 LG.2300 F90-F90
11/16-16 ORFS.....127

Connection.....75

Connector.....75, 159, 161, 189

Connector 31 Way.....185

Connector Adapter.....185

Connector Bracket.....185

Connector Cap.....185

Contact.....73

Control Block.....61

Control Lever.....73

Control Panel Plate.....141

Control Unit.....143

Control Unit Cover.....73

Conveyor.....53

Copper Washer D.14/20 X1.5.....203

Copper Washer JC 13 SP.2.....203

Copper Washer JC 21 SP.2,5.....203

Cosmetic - Genie GTH-4013 SX.....11

Cosmetic - Genie GTH-4017 SX.....11

Cosmetic - GENIE Logo WHITE.....11

Cotter Pin D2x25 UNI 1336 ZN......89, 91, 93,
95

Counterweight.....15

COVER.....33, 45, 49

Cover.....29, 39, 43

Cover Air Filter.....59

Cover Box.....145

CYLINDER.....193

Cylinder.....19, 203

CYLINDER PROTECTION CHASSIS.....193

D

D10 Cable Terminal for 10 sq mm Cable.....163

DA Valve.....61

Damper Kit.....71

Dasboard Indicator Light Board.....141

Dashboard Line.....151

Decal - Accumulator Hazard.....11

Decal - Battery Cut-Out Switch.....11

Decal - Biodegradable Hydraulic Oil.....11

Decal - Burn Hazard.....11

Decal - Burn/Explosion Hazard.....11

Decal - Compartment Access.....11

Decal - Crush Hazard.....11

Decal - Diesel Fuel Cap.....11

Decal - Engine Fuses & Relays Board.....11

Decal - Falling Object Hazard.....11

Decal - Forks Pitching Back.....11

Decal - Guaranteed Sound Power Level.....11

Decal - Hydraulic Oil.....11

Decal - Instruction - Emergency Exit.....11

Decal - Lift Point.....11

Decal - Maintenance Collar.....11

Decal - Max Capacity.....11

Decal - No Riders.....11

Decal - Outrigger Max Pressure.....11

Decal - Parking Brake.....11

Decal - Plastic Boom Tilting Degree
Indicator.....11

Decal - Quick Guide And Control Lever.....11

Decal - Re-sequencing The Telescopic

Decal - Road Traffic Warnings.....11

Decal - Safety Pin Operation.....11

Decal - Tip-over.....11

Decal - Truck And Attachment Capacity
Combinations.....11

Decal - Tyre Inflat. P=4.5bar/65psi.....11

Decal - Tyre Inflat. P=5.5bar/80psi.....11

Decal - Upper Door Internal Unlock System..11

Decal - Use Limits Close To Electric Power
Lines.....11

Delphi 6v Connector.....159

Deutz 12-way Connector PM.....165

Deutz 2-way Connector PF Sealed C015....167

Deutz BT 12—-way 'Connector PM.....169

Deutz BT 12—-way Connector PM.....169

Deutz HDP20 31-way Connector
Line.....167

Deutz Series HDP20 31-way Connector

PF In

Diesel Engine Perkins 1104D-44T.....51
Diesel Fuel Tank.....17

Differential Case.....31

Differential Pinion.....41

Diffuseur.....79

Door catch.....67

Door key.....65

Door Lock Key.....15

Double Pipe Braket D 16.....117, 121
Dowel.....47

Dowel M8X16.....91, 93

Dowel M8X16 UNI 5927 12.9 ZN.....173

Genie

ATEREX BRAND
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Drilled Scew 1/2 BSP.....123
DRILLED SCREW 1/2 BSP.....117
Drilled Screw 1/2 BSP.....111, 115
Drilled Screw M14X1.5.....135
Driving Rear View Mirror.....19

E

ELASTIC PIN D10.....193

Electric Interface From New Machine to Old
Attachment Plug.....185

Electrical Fan.....79

ELECTROVALVE.....127

Emergency Button.....73

Engine Cover.....19

Engine Housing.....19

Engine Line.....145

Engine Support - Flywheel Side.....51

Error - Symbol.....141

Exhaust Pipe.....55

Extension Cylinder Pipe - Bottom Side.....123
Extension Cylinder Pipe - Rod Side.....123

F

FCI SICMA-2 24-way 'Connector PM.....169

FCI SICMA-2 24-way Connector PF.....167

Feedthrough.....63

Female Coupling 1/2.....121

Female Quick Coupling.....203

Female Quick Coupling 1/2.....119

FEMALE QUICK COUPLING 1/2".....193

Female Quick Coupling 1/2".....191

Figure 607250 - Position 36.....65

Filter Intake Manifold.....59

FILTER, DIESEL FUEL.....51

FILTER, ENGINE OIL.....51

Filter-To-Engine Manifold.....59

FITTIN,3/4M X 3/8 F.....75

FITTING 45° M-M. 1/4 BSP X 9/16-18
ORFS.....193

FITTING CMF 1/4 ES LG. 40.....193

FITTING M-M A 90° 1/4 BSP X 9/16-18
ORFS.....193

Fix Support.....15

FLANGE.....49

Flange.....31, 41, 51, 55, 61

FLANGE BOLT W/ NYLON PATCH.....41

Flashing Beacon.....153

Flashing Beacon Bracket.....63

Flat Male Plug, Galvanised.....165, 167

Flexble Hose R2 X 1/4 1600 FD 11/16"-16
ORFS Hole D.14.....135

Flexble Hose R2 X 1/4 LG. 550 F90 FD -9/16-18
ORFS.....135

Flexble Hose R2 X 1/4 LG.2500 F90 9/16 ORFS
Hole D14.....135

Flexble Hose R2 X 1/4 LG.350 FD F90 9/16
ORFS.....135

Flexble Hose R2 X 1/4 LG.700 FD 9/16 ORFS
Hole D.14.....135

Flexibel Hose R2 X 1/2 LG.2200 FD F90
13/16-16 ORFS.....121

Flexible Hose.....205

Flexible Hose R1 X 1/2 LG.2000 F90-F90 13/16
A90°.....123, 125

Flexible Hose R1 X 3/4 1700 F90 F901 3/16"-12
A 270°.....123, 125

GTH-4013 SX, GTH-4017 SX
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Flexible Hose R2 X 1/4 LG. 2150 F90-F90 9/16
A 90°ORFS.....109

Flexible Hose R2 X 3/8 LG. 750 FD-FD 11/16-16
ORFS.....127

Flexible Hose 1/2 3850FD 13/16-16 FD
13/16-16.....117

Flexible Hose 1/2 4000 FD 13/16-16 FD
13/16-16.....121
Flexible Hose
D.21....117
Flexible Hose High Pressure.....137

Flexible Hose R1 X 1" LG. 3200 F90-F90 1"
7/16-12 ORFS.....129

Flexible Hose R1 X 1" LG. 3750 FD-F90
1"7/16-12 ORFS.....129

Flexible Hose R1 X 1" 1000 F90 FD 1
7/16"-12.....129

Flexible Hose R1 X 1"
1"7/16"-12.....129

Flexible Hose R1 X 1/2 2400 FD F90
13/16"-16.....127

Flexible Hose R1 X 1/2 3700 F90 FD
13/16-16.....139

Flexible Hose R1 X 1/4 2400 F90 F90 9/16"-18

1/2 19.3800FD 13/16-16

800 FD F90

Flexible Hose R1 X 1/4 LG.1150 F90 F90
9/16-18 ORFS.....137

Flexible Hose R1 X 1/4 LG.1250 F90-F90
9/16-18 ORFS 180°.....137

Flexible Hose R1 X 1/4 LG.1800 FD F90 9/16-18
ORFS.....127

Flexible Hose R1 X 1/4 LG.3750 F90-FD
9/16.....139

Flexible Hose R1 X 3/8 LG.1800 FD-F90
11/16-16 ORFS.....133

Flexible Hose R2 X 1/2 1300 F90 F4513/16"-16
A90°.....123, 125

Flexible Hose R2 X 1/2 2000 F45 F90 13/16"-16
A 270°.....123, 125

Flexible Hose R2 X
FD13/16.....133

Flexible Hose R2 X 1/2 2600 F90 13/16"-16 F90
13/16"-16 270°.....119, 121

Flexible Hose R2 X 1/2 400 F90 F45 BSP...191

Flexible Hose R2 X 1/2 4000 F90 F9013/16"-16
A 180°.....115, 117, 123, 125

Flexible Hose R2 X 1/2 600 F45 13/16"-16 F90
13/16"-16 90«.....123, 125

Flexible Hose R2 X 1/2 600 F90 13/16"-16 F90
13/16"-16 90°.....115

Flexible Hose R2 X 1/2 600 F90 13/16"-16 F90
13/16"-16 90«.....117

Flexible Hose R2 X 1/2 700 F45 13/16"-16 FD
13/16"-16.....115, 117

Flexible Hose R2 X 1/2 LG. 1600 F90-FD
13/16.....119, 121

Flexible Hose R2 X 1/2 LG. 1600 F90-FD
13/16.....117

Flexible Hose R2 X 1/2 LG. 400 MD
S16(24X1.5)-F90 13/16-16 ORFS.....123

Flexible Hose R2 X 1/2 LG. 900 F90-FD
13/16-16 ORFS.....115

Flexible Hose R2 X 1/2 LG. 950 F90 FD
13/16-16 ORFS.....117

Flexible Hose R2 X 1/2 LG. 950 F90 FD
13/16-16 ORFS.....115

Flexible Hose R2 X 1/2 LG.1700 FD F90
13/16-16 ORFS.....127

1/2 2000 F90

Part Description Index (continued) |

Flexible Hose R2 X 1/2 LG.2200 FD F90
13/16-16 ORFS.....119

Flexible Hose R2 X 1/2 LG.2800 F90 13/16 F90
13/16 A 270°.....113

Flexible Hose R2 X 1/2 LG.2800 F90-F90
13/16-16 ORFS A 180°.....113, 131

Flexible Hose R2 X 1/2 LG.800 F90 13/16"-16
F90 13/16"-16.....113

Flexible Hose R2 X 1/2 LG.800 F90-FD 13/16-16
ORFS.....115

Flexible Hose R2 X 1/4 1700 F90 9/16"-18 FD
9/16"-18.....133

FLEXIBLE HOSE R2 X 1/4 LG. 155 FD-F90
9/16-18 ORFS.....193

FLEXIBLE HOSE R2 X 1/4 LG. 190 FD-F90
9/16-18 ORFS.....193

Flexible Hose R2 X 1/4 LG. 2100 F90-F90 9/16
A 90°ORFS.....109

Flexible Hose R2 X 1/4 LG. 2300 F90 FD
9/16-18 ORFS.....133

FLEXIBLE HOSE R2 X 1/4 LG. 405 FD-F90
9/16-18 ORFS.....193

Flexible Hose R2 X 1/4 LG. 550 F90 FD -9/16-18
ORFS.....133

Flexible Hose R2 X 1/4 LG.350 FD F90 9/16
ORFS.....133

Flexible Hose R2 X 172 Lg. 800 F90-FD
13/16-16 ORFS.....117

Flexible Hose R2 X 172 Lg. 900 F90-FD
13/16-16 ORFS.....117

Flexible Hose R2 x 3/8 L=3000 F90 11/16
1/2....111

Flexible Hose R2 X 3/8 LG 800 F90 F90 A 180°
11/16-16 ORFS.....127

FLEXIBLE HOSE R2 X 3/8 LG. 800 FD-F90
11/16-16 ORFS.....193

Flexible Hose R2 X 3/8 LG.1450 F90-FD
11/16-16 ORFS.....127

Flexible Hose R2 X 3/8 LG.2100 F90-F90
11/16-16 ORFS.....127

Flexible Hose R4 X 1 1050 F90 FD 1 7/16"-12
ORFS.....139

Flexible Hose R4 X 1-1/4 1100 FD 1-1/4BSP
F90 1"-11/16"-160RFS.....131

Flexible Hose R4 X 1-1/4 1300 F90 F90
1"-11/16"-16 90°.....139

Flexible Hose R4 X 3/4 1200 F90 1 3/16"-12
F451 3/16"-12.....139

Flexible Hose R4 X 3/4 800 FD 1 3/16"-12 F45
13/16"-12.....139

Flexible Hose R4 X 3/4 LG.1500 F90-F90
1"3/16-12 ORFS A 90°.....131

Flexible Hose ROCKMASTER/2PLUS 3/4 1300
F90 F90 1 3/16"-12 180°.....131

Flexible Hose SHIELDMASTER/5000 1/2LG
4700 F90 FD 13/16-160RFS.....117, 121
Fleyer Chain 3/4 253.....89, 91
Fleyer Chain 3/4 259.....89
Fleyer chain 3/4 259.....91
Floating Fork 2250Kg/600
L=1200.....101

Floating Fork Mounting Plate.....101
Fork.....201, 203

Fork Coupling Attachement.....99

Fork Guard.....203

Fork Levelling Cylinder.....103

Fork Levelling Cylinder Foot Joint Pin.....103

Sez.120X50

Fork Levelling Cylinder Head Pin
GTH-4013.....103
Genie

Part No. 645040

Fork Levelling Head Pin
GTH-4017.....103

Fork Support Plate.....203

Forks CE Plate.....101

Forward Revers Lever.....73

Frame.....17, 65

Frame FM3.....203

Frame Levelling Cylinder Foot Pin.....19

Frame Levelling Cylinder Head Pin.....19

Front Lateral Pad 100x60x12.....81, 83

Front Left Mud-guard.....17

Front Pad 45x250x28.....85

Front Pad 60x200x28.....87

Front Pad 60x250x38 sp.1.....85

Front Pulley.....91

Front Pulley Pin.....93

Front Right Mud-guard.....19

Front Steering Axle.....27

Front Steering Axle Cylinder.....35

Fuel Gauge.....17

Fuel level indicator.....141

Fuel Tank Filter.....17

Fuse 10A.....143, 207

Fuse 15A.....143, 145, 151

Fuse 20A.....151

Fuse 30A.....207

Fuse 3A.....143

Fuse 5A.....143

Fuse 7.5A.....143

Fuse Support.....145, 151, 207

G

Cylinder

Gas Cable.....57

Gas Cable Support.....57

Gas Filter.....205

Gas Lever.....57

Gas pedal.....57

Gasket.....63, 67, 69

Gasket 20X5 190.205/10.....17

GASKET KIT.....35

GASKET KIT /INNER BOOM CYL...... 105
GASKET KIT / UPPER BOOM CYL...... 105
GASKET/SEAL.....105

GEAR,DIFFERENTIAL SIDE.....41

Grase Nipple.....107

Grate.....179

GREASE NIPPLE.....33, 37, 43, 103
Grease Nipple.....21, 25, 33, 99
Grease Nipple G 1/8.....81
Greaser.....63, 103, 203

Greaser M6.....87

Greaser G1/8.....85

Greaser M6.....85, 91, 93

Greaser M6X45.....91, 93
Grille.....19

Grip.....141
Guard.....201, 205

H

Half Pulley.....91

Hand gas control cable.....57
Handle.....19, 65, 67

Handle Kit.....71

Handwheel Complete Arrangement.....51

GTH-4013 SX, GTH-4017 SX
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Hazard Warning Light - Symbol.....141
Heater.....77, 79, 205

Heater Pipe 15x23.....77

Heater Support.....77

Heating fan - Symbol.....141

Height Adjustment Kit.....71
Hex-Head Cap.....63, 77

Hex-head Cap.....63

Hex-head cap.....65, 67, 69
Hinge.....15, 19, 65, 67

Hitch.....15
Hitch Pin.....15
Horn.....147

Hose 5/16.....205

Hose BSP R 2X 3/8 LG 1800F90 FD.....203
Hose D8X15.....53

Hose Lock Half-Flange D47.....137

Hose Lock Half-Flange D54.....137
Hose-Ring Rubber D31.....77

Hour counter.....141

Housing.....17, 29, 33, 51

Hydraulic Accumulator 1,5L.....135
Hydraulic Block HYDRAFORCE Body.....13
Hydraulic Block ITMO03.....13

Hydraulic Jack.....181

Hydraulic Motor.....27

Hydraulic Oil Filter Cap.....23

Hydraulic Oil Filter Cap O-Ring.....23
Hydraulic Oil Filter Cartridge.....23
Hydraulic Oil Filter Clogged - Symbol.....141
Hydraulic Oil Filter Clogged Sensor.....149
Hydraulic Oil Inlet Filter.....23

Hydraulic Oil Level Indicator.....23
Hydraulic Oil Low Level - Symbol.....141
Hydraulic Oil Low Level Sensor.....149
Hydraulic Oil Tank.....23

Hydraulic Oil Tank Inspection Door.....23
Hydraulic Oil Tank Seal.....23

Hydraulic oil temperature indicator.....141
Hydraulic Oil Temperature Sensor.....149
Hydraulic Parking Brake.....135

Hydraulic Pump 1.....61

Hydraulic Pump 2.....61

Hydraulic Pump 2 Seal Kit.....61

Hydraulic Pump 3.....61

Hydraulic Pump 3 Seal Kit.....61

Hydraulic Tank Valve.....131

Indicator Light Support.....141

INPUT SHAFT.....49

Inspection Door Engine Housing.....19
Insulator.....17

INTERMEDIATE BRAKE DISC.....45
Intermediate Brake Disc.....47

Iron Hose LG.130x80 D.10.....203
Iron Hose LG.65 D.10.....203

Iron Hose With Pipe Fitting.....117, 121
Iron Hoses.....117, 121

Iron Pipe.....119

JOINT BOX.....43
JOINT KIT.....193

JOINT OR.....33
JOINT,ARTICULATED.....43
JOINT/GASKET KIT.....103

K

Knurled Knob D26 M6x15.....77

L

Label.....175, 201

Label - Cabin Fuses & Relays Board.....11
Ladder.....17

Lateral pad 60x100x9.....85, 87
Lateral pad 60x60x9.....85

Left And Right Stabilizer Cylinders.....21
Left Bracket.....205

Left Headlamp Unit.....147

Left Support Light.....155
LEVER.....75

Lever-fitted Lock.....65

Lh Engine Support - Fan Side.....51
LH side glass.....67

License Plate Support.....15

Lift Cylinder Security Braket.....17
Lifting Cylinder Foot Pin.....103
Lifting Cylinder GTH-4013.....103
Lifting Cylinder GTH-4017.....103
Lifting Cylinder Head Pin.....103
Light.....155

LIGHT CLAMP.....77

Light Group With Harness.....155
Light Support.....155

Load Cell.....157

Load Cell Protection.....157

Load Guard.....203

LOAD HOLDING VALVE / LIFT.....103
Lock.....15, 19

Lock Cam.....15

Lock Clip.....99, 211

Lock Pin.....99

Lock Spacer.....51

Lock Terminal Plate.....177

LOCK VALVE.....193

Lock Valve VSO-DE-L-14-06.....203
LOCK WASHER.....45

Long Cardan shatft.....27

LONG LOCK PIN D40/25.....193
Loudspeaker cover.....67

Low/High Beam Lamp 12V 55/60W.....147
Lower Cabin Line.....151

Lower Hook.....203

Lower Hook Pad.....203

M
Machine Control Unit - ONLY FOR GTH
4013SX.....151
Machine Control Unit - ONLY FOR GTH
4017SX.....151

MAGNETIC PLUG.....33, 49
Main Dashboard.....73

Main Valve.....75

Main Valve Line.....151

Main Valve Support.....75

Male Coupling 1/2.....121

Male Quick Coupling.....203
Male Quick Coupling 1/2.....119

Ganie
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MALE QUICK COUPLING 1/2".....193

Male Quick Coupling 1/2".....191

Manifold.....53, 131

MANPLATFORM
WASHER.....193

Mate’'n’lock 4-way Connector PF Circular....165

Max Fuse 30A.....145

Max Fuse 40A.....145

Max Fuse 60A.....145

Max Fuse Support.....145

Max Pressure Valve.....61

Max Speed Decal 28Km/h.....209

Max Speed Decal 35Km/h.....209

MCP Female Terminal, 2.8 0.5-1mm.....163

MEB Hose-Clamp 19x28.....77

MEB Hose-Clamp 40-60 H12.....77

Metallic Clamp.....55

METALLIC CLAMP 200/220 LG12.....59

Metallic Clamp 8-16.....187

METALLIC CLAMP DN 40/60 LG12.....59

METALLIC CLAMP DN 60/80 LG12.....59

METALLIC CLAMP DN 80/100LG12.....59

Metri-Pack 280 2-Way Male Connector.....163

Microswitch.....75

Mirror.....19, 67

Mirror And Light Braket.....19

Mirror Bracket.....67

Mirror Locking Clip.....15

Motor Seal Kit.....27

MTA 1-way Power Connector PF Blue.....165

MTA 1-way Power Connector PF Grey.....165

MTA Fuse Box.....163

Mud-guard Front Left Support.....17

Mud-guard Front Right Support.....19

SENSOR STOP

Mud-guard Rear Right Support.....19

N

Name Plate.....77

NAMEPLATE.....171

NC100 CONVEX Mirror.....15

Negative Cable.....145

Nipple 1/2BSP x 9/16-18 ORFS.....109

Nipple Bracket.....117, 121

Non-Skid Coating.....63

NUT.....43, 45, 49, 75

Nut.....31, 33, 41, 43, 57, 63, 65, 185

Nut M 4 UNI 7473 6SZN.....67

Nut M 6 UNI 7473 6SZN.....57

Nut M10 UNI 7473 6SZN.....17

Nut M12 UNI 5588 6SZN.....91

Nut M12X1.....67

Nut M18 UNI 5589 8G ZN.....89

Nut M18 UNI 5589 8GZN.....91

Nut M5 UNI 7473 6SZN.....57

Nut M6 UNI 7473 6SZN.....57

Nut Protection.....67

Nut SELFLOCK,M10,UNI7473,ZN.....107

Nut, DIN439 JAM M16-2.0 P.....33

NUT,DIN439 JAM M16-2.0 P.....43

NUT,M12,UNI,7473 6SZN.....101, 103

NUT,M8,UNI 7473.....59

NUT,SELFLOCK,M10,UNI7473,ZN......51, 53,
103, 105

O

O-RING.....41, 45, 49
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0O-Ring.....23, 31, 47, 61, 137

0O-ring.....27, 103, 155

O-ring 216 D.28,17X3,533.....131

0O-Ring D.Int. 17,86 X 2,62.....107

0O-Ring D.Int. 17,86 x 2,62.....103

0O-Ring D.int. 17.86 x 2.62.....105

Oil Filter.....23

Oil Tank Manifold.....23

Oring 123 DOWTY3118 A&P.....123

OUTPUT T SHAFT.....49

Overload Warning System - ONLY FOR GTH
4013SX/EX.....157

Overload Warning System - ONLY FOR GTH
4017SX/EX.....157

P

Pad 135x100x22.....95

Pad 200x60x20.....81, 83

Pad fixing Bushing M10x13,5.....85, 87
Pad Fixing Bushing M10x13.5.....81, 83
Pad Fixing Bushing M10x8.5.....83
Pad fixing Bushing M14.....85

Pad Shim 100X50X1.....87

Pad Shim 200 X 58 Sp.1.....81

Pad Shim 200X60X1.....87

Pad Shim 45X250 - SP.1.....85

Pad shim 60x100 sp.1.....85

Pad Shim 60x100X1.....87

Pad shim 60x250 sp.1.....85

Pad Shim 60X250X1.....87

Pad shim 60x60 sp.1.....85

Pad Shim 80x30x1.....83

Pad Support.....203

Palin Washer D5 UNI 6592 ZN.....177
Paper filter.....67

Parking Brake Support.....135
Phasing Valve.....105

Pin.....31, 41, 63, 89, 91, 99, 101

Pin For Floating Forks.....101

Pin Lock Bracket.....91, 93

PIN/DOWEL HOOK.....195

Pinion, Differentiall.....33

PINION,DIFFERENTIAL.....43

Pipe Braket D 16.....117, 121

PIPE FITTING.....193

Pipe Fitting.....135

Pipe Fitting 1/2X 1/2 BSP.....191

Pipe Fitting M33X2 X 1" BSP.....139

Pipe Fitting 1 BSP X 1-3/16-12 ORFS......131,
139

Pipe Fitting 1 BSP X 1-3/16-12 ORFS.....139

Pipe Fitting 1" GAS X1-7/16-12 ORFS.....129

Pipe Fitting 1"1/2BSP-1"7/16-120RFS.....129

Pipe Fitting 1"BSP X 13/16-16 ORFS....... 113,
115, 117, 119, 121, 125

Pipe Fitting 1"BSP x 1"11/16-12 ORFS.....131,
139

Pipe Fitting 1/2"GAS X 13/16-16 ORF.....123

Pipe Fitting 1/2BSP X 11/16-16 ORFS.....111,
127

Pipe Fitting 1/2BSP X 13/16-16 ORFS.....113,
115, 117, 121, 123, 125, 127, 131, 133

Pipe Fitting 1/2GAS X M 13/16.....115, 119

Pipe Fitting 1/2X - 3/8 BSP.....203

Pipe Fitting 1/4.....203

Pipe Fitting 1/4 GAS X 9/16"-18 JIC.....203

Pipe  Fitting  1/4" BSP.SV.60°X9/16-18
ORFS.....139

Part Description Index (continued) |

PIPE FITTING 1/4BSP X 11/16-16 ORFS...193

Pipe Fitting 1/4BSP X 9/16-18 ORFS....... 127,
133

Pipe Fitting 1/4X - 3/8 BSP.....203

Pipe Fitting 11/16-16 ORFS.....135

Pipe Fitting 14X1.5 X 9/16-18 I1SO 6149....133,
135

Pipe Fitting 14X1.5 X 9/16-18 ORFS.....137

Pipe Fitting 18X1.5 X 11/16-16 ORFS...... 127,
133

Pipe Fitting 18X1.5 X 9/16-18 ORFS.....135

Pipe Fitting 3/4 " GAS X 11/16-16 ORFS..127,
133

Pipe Fitting 3/4 BSPX 13/16-16 ORFS.....131,
139

Pipe Fitting 3/4"BSP X1"3/16-12 ORFS.....123,
125,131

Pipe Fitting 3/4BSP X 11/16-16 ORFS.....135

PIPE FITTING 3/8 BSP X 9/16-18 ORFS....193

Pipe Fitting 3/8 BSP X 9/16-18 ORFS......133,
135, 139

Pipe Fitting 3/8BSP X 11/16-16 ORFS.....127

Pipe Fitting 3/8BSP X 13/16-18 ORFS.....139

Pipe Fitting 90 A207030-3333 FOR.....129

Pipe Fitting 90 A207140-2121.....119, 121, 191

Pipe Fitting 90 A507032-2533 FORM 1" GAS X
M 1"7/16-12 ORFS.....129

Pipe Fitting 90° A507054-2542 FOR1"1/4 GAS
X 1"7/16-12 ORFS.....129

PIPE FITTING 90°A507054-1221 FORMG
1/2GAS X M 13/16-16 ORFS.....117

Pipe Fitting 90°M-M 13/16-16 ORFS...115, 117

Pipe Fitting 90°M-M PASSAPARATIA13/16-16
ORFS.....121

Pipe Fitting A 90° M-M 3/4 BSP X 1"7/16-12
ORFS.....129

Pipe Fitting A 90° M-M 3/4 BSP X1"3/16-12
ORFS.....131

Pipe Fitting A 90° M-M 3/4 BSP X 1"7/16-12
ORFS.....123, 125

Pipe Fitting A 90°M-M 13/16-16 ORFS.....119

Pipe Fitting Braket.....119, 121

Pipe Fitting CMCA 10X8,13N.....203

Pipe Fitting CMF G1/2 ES LG. 45.....113

Pipe Fitting G3 1.....131

Pipe Fitting GMF 1/2 BSP.....191

Pipe Fitting GWR 1 1/2MX 1F.....129

Pipe Fitting M10X1 X1/4 BSP.....133

Pipe Fitting M12X1.5 X 9/16-18 ORFS.....137

Pipe Fitting M18X1,5 X F.3/8".....133

Pipe Fitting M22X1,5X 1/4 BSP.....139

Pipe Fitting M33X2 X 1"7/16-12 ORFS.....139

Pipe Fitting M42x2 X 1"11/16-12 ORFS.....139

PIPE FITTING MFK 90 1/2 BSP.....193

Pipe Fitting MFK 90 1/2 BSP.....119, 191

Pipe Fitting TFF 1/4".....139

PIPE FITTING TMF+C 9/16-18 ORFS.....193

Pipe Fitting TMF+C 9/16-18 ORFS.....133, 135

Pipe Fitting TMF+L 1"7/16 ORFS.....139

PIPE FITTING TMF+L 1/2 BSP.....193

Pipe Fitting TMF+L 1/2 BSP.....119

Pipe Fitting TMF+L 13/16-16 ORFS....115, 117

Pipe Fitting TMF+L 9/16-18 ORFS.....135

Pipe Fitting UMA 10X8,13.....203

PIPE FITTING,90 A207140-2121.....193

Pipe Fitting,FMF+L 1/2 BSP.....121

Pipe Fitting,MFK 90 1/2 BSP.....121

Pipe Fitting90°A507054-1221 FORMG 1/2GAS
X M 13/16-16 ORFS.....123
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Pipe Fittting 1/2BSP X 13/16-16 ORFS.....119

Pipe Fittting 90°A507054-1221 FORMG 1/2GAS
X M 13/16-16 ORFS.....121

Pipe R2 X 1/2 LG. 1600 F90-FD 13/16.....115

Pipe R2 X 1/2 LG.1600 F90-FD 13/16.....119

PISTON.....45

Piston.....47

PIVOT PIN.....33

PLAIN WASHER.....51, 195

Plain Washer.....57, 107, 203

Plain Washer D 5 UNI 6592 ZN.....17

PLAIN WASHER D8 UNI 6593 ZN.....193

Plain Washer D 16 ZN.....27

Plain Washer D 5 UNI 6592 ZN.....67

Plain Washer D 6 UNI 6592 ZN.....15, 119

Plain Washer D 6 UNI 6593 ZN.....17, 19

Plain Washer D 8 UNI 6592 ZN......13, 15, 19,
23

Plain Washer D 8 UNI 6593.....17, 129

Plain Washer D 8 UNI 6593 ZN.....19

Plain Washer D 8 ZN.....17

Plain Washer D10 (10X30) ZNUNI 6593.....17,
19, 23

Plain Washer D10 (10X30) ZN UNI 6593.....15

Plain Washer D10 UNI 6592 ZN....15, 17, 103,
187

Plain Washer D10 2N.....157

PLAIN WASHER D10 ZNUNI 6593.....193

Plain Washer D10x30 ZN.....55

Plain Washer D12 UNI 5714 ZN.....61

Plain Washer D12 UNI 6592 ZN.....117, 121

Plain Washer D14 UNI 6592 ZN.....17, 19

Plain Washer D14 2N.....157

Plain Washer D16 UNI 6592 ZN.....15, 61

Plain Washer D20 UNI 6592 ZN.....15, 17

Plain Washer D22 UNI 6592 ZN.....15, 17, 19

Plain Washer D5 UNI 6592 ZN.....197

Plain Washer D6.....205

Plain Washer D6 UNI 6592 ZN.....99, 187, 211

Plain Washer D6 UNI 6592ZN.....121

PLAIN WASHER D6 ZN.....193

Plain Washer D8.....201, 205

Plain Washer D8 UNI 6592 ZN....185, 187, 197

Plain Washer D8 ZN.....189, 191

PLAIN WASHER,D 8,UNI 6592 ZN.....75

Plain WASHER,D8,UNI 6593,2ZN.....53

PLAIN WASHER,FEND 6MM X 18MM.....175

Plain Wsher D6 UNI 6592 ZN.....149

Plate.....19, 201, 209

Plate, Locking.....33

PLATE,LOCKING.....43

PLUG.....33, 39, 43, 45, 49, 67

Plug.....17, 29, 39, 43, 47, 65, 155

PLUG,BREATHER.....39

PlugG ,Breather.....29

Pneutron 7-way Connector Round Black.....165

Position Lights Lamp 12V 4W.....147

Power Steering.....127

Pressure Plug.....137

Pressure Plug M 1/4 BSP.....139

Pressure Set Valve.....61

Pressure Switch.....147, 205

PRESSURE TUBE.....75

Protection.....17

Protection Cover.....205

PUFFER/INSULATOR.....53

Pulley.....91, 93

Pulley Bracket.....91

Pulley Front Pin.....91
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Pulley Support.....91, 93 RIM.....27 Screw TE M 6X16 UNI 5739 8.8
Pump Hub.....51 RING GEAR.....43 ZN00570616.....15
PVC Clamp.....189 Ring Gear.....33 Screw TE M 6X20 UNI 5739 8.8 ZN.....15, 19,
PVC Clamp D9X185.....187 Ring Nut.....31, 41 119,121
Ring nut.....41 Screw TE M 6X40 UNI 5739 8.8 ZN.....99
p RIVET.....171 Screw TE M 8X16 UNI 5739 8.8 ZN.....85
Rivet.....209 Screw TE M 8X16 UNI 5739 8.8 ZN.....205

plain Washer D12 ZN.....121
protection Grille.....53
proxmity switch.....75

RADIATOR CAP.....53

Radiator Core.....53

Radiator Side Support.....53

Radio Hole Cover.....73

Ratchet Socket.....181

Rear Axle Cylinder Seals Kit.....25

Rear Axle Lock. Cylinder Block Valve.....25
Rear Axle Lock. Cylinder Electric Valve.....25
Rear Axle Lock. Cylinder Solenoid.....25
Rear Axle Lock. Cylinder Valve Guard.....25
Rear Axle Locking Bracket.....17

Rear Axle Locking Cylinder.....25

Rear Bottom Pad 50x100x28.....87
Rear bottom pad 60x100x38.....85
Rear bottom pad 60x150x28.....87
Rear Bottom Pad 60x60x20.....83

Rear Bottom Pad 80x30x20.....83

Rear Frame cover.....15

Rear glass.....67

Rear Left Mud-guard.....17

Rear Light.....155

Rear Locking Cylinder Foot Pin.....17
Rear Locking Cylinder Head Pin.....17
Rear lower glass.....67

Rear Mirror Support.....15

Rear Pad 60x250x20.....87

Rear Pad 60x250x25.....85, 87

Rear Pulley.....91

Rear Pulley Pin.....91, 93

Rear Right Mud-guard.....19

Rear Steering Axle.....27

Rear Steering Axle Cylinder.....35

Rear Wheel Aligned Sensor.....149
Rear Window Fixing Kit.....199

Rear wiper kit.....67

Red Fork D.4.3.....159

Reduction adapter.....77

REDUCTION BUSHING.....33
Reduction D48.5.....77

Reduction gear.....27

Reflector.....155

Reflex.....175

Reflex Decal.....203

Relay.....143, 145, 151, 207

Relay Intermittence.....143

Relay Maxi Vacuum Receiver Module.....165
Relay Support.....145, 151, 207
Replace By New Bracket, Order Position 46 and
the Respective Screws.....205
Resistor.....145

Rh Engine Support - Fan Side.....51

RH fork M10 DX.....15

RH side glass.....69

Right Bracket.....205

Right Headlamp Unit.....147

Right Supporto Light.....155

Rigid White Faston Cover.....159, 161

RIVETTO A STRAPPO.....101
Road Lights - Symbol.....141
Road Ligths Lever.....73

Road Traffic Data Plate.....11
Rope.....99, 173, 211

ROPE D4.2.....193
Rubber.....63, 65, 67, 69, 199
RUBBER PIPE.....59

Rubber Platform.....63
Rubber Protection.....73, 135
Rubber Protection Button.....73

S

S.Seal 4-way Connector PF.....167

Satellite.....31

SCREW.....33, 43, 49, 51, 103, 105, 175, 183

Screw.....31, 33, 35, 41, 43, 63, 65, 67, 69, 73,
77,199

Screw TE M6X16 8.8 ZNDIN 6923.....21

Screw FE TC T+ 5 X 20 8.8 ZN UNI 7687...205

Screw KN TC+ 3.5x16 ZN.....77

Screw KN TC+ 4,2X9,5 ZB.....63

Screw KN TC+ 4.2x9.5 ZB.....63, 77

Screw M2,9x13.....155

Screw M3,5x22.....155

Screw M3,5x9,5.....155

Screw M5x45.....155

Screw TC+ M4 X 8 DIN 7985.....205

Screw TCB T3,9 x 16 UNI 6954.....65

Screw TCEI 14X30 UNI 5931 8.8 ZN.....87

Screw TCEI M 6X15 UNI5931 8.82N.....205

Screw TCEI M 6X25 UNI5931 8.8ZN........ 115,
117,119, 121, 123

Screw TCEI M 6X30 UNI5931 8.82N.....117

Screw TCEI M 6X35 UNI5931 8.82N.....127

SCREW TCEI M 6X40 UNI5931 8.82ZN.....193

Screw TCEI M 6X60 UNI5931 8.8ZN........ 115,
119

Screw TCEI M 8X16 UNI5931 8.82N.....95

Screw TCEI M 8X20.....67

Screw TCEI M 8X20 UNI5931 8.82N.....135

Screw TCEI M 8X30 UNI5931 12.9 ZN.....93

Screw TCEI M 8X30 UNI5931 8.8ZN........ 117,
121

Screw TCEI M 8X45 UNI5931 8.82N.....21, 25

Screw TCEI M10 X 40 12.9 ZN UNI 5931 -
5932....91

Screw TCEI M10X25 UNI5931 8.82ZN.....131

Screw TCEI M12X35 DIN 12.9.....51

Screw TCEI M14x25 UNI 5931 8.8 ZN.....87

Screw TCEI M14X25 UNI 59318 8.8 ZN.....85

Screw TCEI M14x30 UNI 5931 8.8 ZN.....85

Screw TCEI M14X40 UNI 5931 8.8 ZN.....85

Screw TCEI M16X50 UNI5931 8.82ZN.....27

Screw TCEI M5X40 UNI5931 8.8ZN.....197

Screw TCEI M6x80 UNI59318.82N.....25

Screw TE.....203

Screw TE 22X240UNI 5737 8.8 ZN.....17

Screw TE M 12X55 10.9 ZN UNI 5737.....91

Screw TE M 4X16.....205

Screw TE M 5X14 UNI 5739 8.8 ZN.....177

Screw TE M 6X10 UNI 5739 8.8 ZN.....67
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Screw TE M 8X20 UNI 5739 8.8.....93

SCREW TE M 8X20 UNI 5739 8.8 ZN.....193

Screw TE M 8X20 UNI 5739 8.8 ZN.....17, 129

Screw TE M 8X25 UNI 5739 8.8.....13

Screw TE M 8X25 UNI 5739 8.8 ZN.....17, 85

Screw TE M 8X25 UNI 5739 8.8 ZN
00570825.....15

Screw TE M 8X40 UNI 5739 8.8 ZN.....19, 53,
133, 135

Screw TE M 8X50 UNI 5739 8.8.....91

Screw TE M 8X50 UNI 5739 8.8 ZN.....19, 53

Screw TE M 8X60 UNI 5737 8.8 ZN.....17

Screw TE M10 3/8 UNF X 1 1/4 8.8 ZN.....51

Screw TE M10 X 100 12.9 ZN UNI 5737.....107

Screw TE M10X110 UNI 5737 8.8 ZN.....173

Screw TE M10X130 UNI 5737 8.8 ZN.....205

Screw TE M10X20 UNI 5739 8.8.....15

Screw TE M10X20 UNI 5739 8.8 ZN.....83

Screw TE M10X22 UNI 5739 8.8 ZN.....85

SCREW TE M10X25 UNI 5739 8.8 ZN.....193

Screw TE M10X25 UNI 5739 8.8 ZN.....23, 173

Screw TE M10x25 UNI 5739 8.8 ZN.....87

Screw TE M10X30 UNI 5739 8.8.....23

Screw TE M10X30 UNI 5739 8.8 ZN.....17, 19,
51, 55, 83, 205

Screw TE M10x30 UNI 5739 8.8 ZN.....85, 87

Screw TE M10X35 UNI 5739 8.8 ZN.....81

Screw TE M10X40 UNI 5739 10.9ZN.....157

Screw TE M10X40 UNI 5739 8.8 ZN.....205

Screw TE M10X45 UNI 5739 8.8 ZN.....205

Screw TE M10X50 UNI 5739 8.8 ZN.....81, 83,
179

Screw TE M10X55 UNI 5737 8.8 ZN.....205

Screw TE M10X60 UNI 5737 8.8.....23

Screw TE M10X60 UNI 5737 8.8 ZN.....15, 17,
19, 103

Screw TE M10x60 UNI 5737 8.8 ZN WMAR

Screw TE M12X100UNI 5737 8.8 ZN....99, 103
SCREW TE M12X25 UNI 5739 8.8 ZN.....103
Screw TE M12X25 UNI 5739 8.8 ZN.....179
Screw TE M12X30 UNI 5739 8.8 ZN.....121
Screw TE M12X40 UNI 5737 10.92N.....91
Screw TE M12X40 UNI 5737 8.8 ZN.....137
Screw TE M12X50 UNI 5737 10.92N.....91
Screw TE M14X130UNI 5737 8.8 ZN.....17
Screw TE M14X25 UNI 5739 8.8 ZN.....137
Screw TE M14X30 UNI 5739 8.8 ZN.....157
SCREW TE M14X35 UNI 5739 8.8 ZN.....195
Screw TE M14X45 UNI 5739 8.8 ZN.....17, 19
Screw TE M14x50 UNI 5739 8.8 ZN.....105
SCREW TE M14X60 UNI 5737 10.9 ZN.....195
Screw TE M16X35 UNI 5739 8.8 ZN.....15
Screw TE M16x40 UNI 5737 10.9 ZN.....89, 95
Screw TE M16X40 UNI 5739 8.8 ZN.....61
Screw TE M16x45 UNI 5737 10.9 ZN.....93
Screw TE M16x50 UNI 5737 10.9 ZN.....95
Screw TE M16X80 UNI 5737 8.8 ZN.....17
Screw TE M20X160UNI 5737 10.92N.....17
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Screw TE M20x80 UNI 5737 8.8 ZN.....15
Screw TE M22X210 UNI 5737 8.82N.....15
Screw TE M22X240UNI 5737 8.8 ZN.....19
Screw TE M5x20 UNI 5739 8.8 ZN.....57
Screw TE M6X16 8.8 ZNDIN 6923.....19, 25
Screw TE M6X20 UNI 5739 8.8 ZN.....99, 187,
211
Screw TE M6X25 UNI 5739 8.8 ZN.....149
SCREW TE M6X40 UNI 5739 8.8 ZN.....193
SCREW TE M8 1.25X60 8.8HCS Z.....75
Screw TE M8X120 UNI 5737 8.8 ZN.....13, 17
Screw TE M8X16 UNI 5739 8.8 ZN.....187
Screw TE M8x16 UNI 5739 8.8 ZN.....87
Screw TE M8X20 8.8 ZN DIN 6923.....17
Screw TE M8X20 8.8 ZNDIN 6923M8X20.....19
Screw TE M8X20 UNI 5739 8.8 ZN.....91, 185,
187, 197
Screw TE M8X20 UNI 5739 8.82ZN.....189
Screw TE M8x25 UNI 5739 8.8 ZN.....87, 201
Screw TE M8X70 UNI 5737 8.8 ZN.....191
Screw TSPEI M 4X15 UNI 5933 10.9 2ZN.....67
Screw TSPEI M 6X16 UNI 5933 10.9 ZN.....15
Screw TSPEI M 6X20 UNI 5933 10.9 2ZN.....19
Screw TSPEI M 6X20 UNI 5933 10.9 2ZN.....17
Screw TSPEI M 8X20 UNI 5933 10.9 ZN....117
Screw TSPEI M 8X25 UNI 5933 10.9 2N.....13
Screw TSPEI M10x20 UNI 5933 10.9 ZN.....83
Screw TSPEI M6 X LG. 70 10.9 ZN UNI
5933.....17, 19
Screw TSPEI M8X25 UNI5933 10.9 ZN.....205
Screw VITE TSPEI M 8X20 UNI 5933 10.9

SCREW, 8.8 HCS 10MM-1.5X257.....75, 83

SCREW, 8.8 HCS 10MM-1.5X35Z7.....51

SCREW, 8.8 HCS 10MM-1.5X80Z.....105

SCREW, 8.8 HCS 12MM1.75X30Z.....117

SCREW, 8.8 HCS 14MM2.0X40 Z.....107

SCREW, 8.8 HCS 8MM-1.25X20Z.....53, 105

SCREW, 8.8 HCS 8MM-1.25X257.....203

SCREW, HCS 12-1.75X90 Z 8.8.....101

SCREW, HCS 14-2.0X100 Z 8.8.....51

SCREW,8.8 HCS 8MM-1.25X30Z.....59

SCREW,TE,M0X90 UNI 5737 8.8,ZN....... 103,
105

Screw, TE,M0X90 UNI 5737 8.8,2ZN.....107

SCREWTCEI M8X50,UNI 5931,8.82N.....103

SEAL.....33, 43, 103

Seal.....29, 33, 43, 53, 65, 67, 155

SEAL (UM = 39.5 INCHES).....53

SEAL / DIFFERENTIAL.....39, 43

SEAL KIT.....103

Seal Kit.....21, 127

Seal Kit 5KTXITA000.....13

Seal Kit ART SK10-S3XX HYDRAFORCE....13

Seal Kit ART SK12-2X-T HYDRAFORCE.....13

Seal Kit ART SK16-2X-T HYDRAFORCE.....13

Seal kit Extension Cylinder.....107

SEAL WASHER.....45

Seal, Differentiall.....31

SEAL,DIFFERENTIAL.....41

SEAL,PLANETARY.....43

SEALING RING.....49

Seat Cover Assembly.....71
Seat Foam Kit.....71

Seat Frame Assembly.....71
Seat Microswitch.....71
SECURITY DOWEL 5519.....101
SENSOR.....59

Part Description Index (continued) |

Sensor Bracket.....147

Sensor Support Bracket.....149
Sensors Support Bracket.....149
Service Brake Pump.....133
SHAFT,TIE ROD.....35
Sheet.....69

SHIFTING HOOK SPACER.....195
SHIM.....45, 49

Shim.....97, 117, 121

Shim 1 MM.....97

Shim 2MM.....97

SHORT LOCK PIN D40/25.....193

Side Dashboard.....73

Single Bracket D 16.....123

Skylight.....69

Sleeve D.48/58 LG.360.....23

Slider Guide 60x100x20.....87

Slider Guide 60x100x25.....85

Slider Guide Support.....91

Snap Hook.....203

Snap Ring.....29, 31, 33, 39, 41, 43, 89, 91

SNAP RING/CIRCLIP.....43

Socket Bracket.....197

Solenoid.....13, 61, 127, 191

Solenoid ART 4303712.....13

Solenoid Valve.....191

Sound-Proof Panel.....19

Soundproof Panel.....75

SPACER.....41, 45, 49

Spacer.....31, 33, 41, 51, 179, 191, 199, 205

Special Holed Screw.....135

Spilt Pin.....203

Split Pin.....63, 201

Sprin Washer D 8 UNI 1751 ZN.....17

SPRING.....45

Spring.....47

Spring Catch.....201

Spring Catch D80.....173

Spring Clip.....17

Spring Clip M 8.....19

Spring Clip M6.....19

SPRING SPLIT PIN.....203

Spring Split Pin.....173

SPRING SPLIT PIN,WIRE,D4.....101

Spring SplitT Pin Wire D4.....15

SPRING WASHER.....49, 105

Spring Washer.....155

SPRING WASHER D 20.....15

Spring Washer D 6.....121

Spring Washer D 6 ZN.....15, 67, 119

Spring Washer D 8 UNI 6592 ZN.....91

Spring Washer D 8 ZN.....17, 129

Spring Washer D 8 ZN RINFORZ.044108...13,
15

Spring Washer D10.....87, 179

Spring Washer D10 UNI 1751 ZN.....103

SPRING WASHER D10 ZN.....193

Spring Washer D10 ZN....... 15,17, 19, 23, 51,
83, 85, 131, 173, 205

Spring Washer D12.....179

Spring Washer D12 ZN.....61, 117, 137

Spring Washer D14 ZN.....137, 157

Spring Washer D14 ZN RNFT WAR 74.....105

Spring Washer D16.....15

Spring Washer D16 ZN.....27, 61, 95

Spring Washer D18 UNI 5714 ZN.....89

Spring Washer D5 ZN.....177

Spring Washer D6 ZN.....99, 149, 211
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Spring Washer D8.....201

SPRING WASHER D8 ZN.....193

Spring Washer D8 ZN....... 185, 187, 189, 191,
197, 205

SPRING WASHER,D 8,ZN.....53, 75, 105, 203

SPRING WASHER,D10 ZN.....55, 75

Spring WasherD 6 ZN.....19

Spring washerD10 UNI 6592 ZN.....87

Spring WasherD10 ZN.....81

Stabilizer.....21

Stabilizer Cylinder Head Pin.....21
Stainless Steel Exhaust.....55
STARTER MOTOR.....51
Steering Column.....127

Steering Wheel.....127

Stop Belt.....63

Stop Bracket.....19

Stop Guard.....201, 203

Stop Kit.....67

Stop Nut.....63, 77, 203

Stop nut.....67, 69

Stop Nut M10 UNI 7473.....23

Stop Nut M 4 UNI 7473 6SZN.....17

Stop Nut M 6 UNI 7473 6SZN.....15, 17, 19

Stop Nut M 8 UNI 7473.....53

Stop Nut M 8 UNI 7473 6SZN.....17, 19, 23

Stop Nut M 8 UNI 7473 6SZN03700825.....133

Stop Nut M10 UNI 5588 6SZN.....187

Stop Nut M10 UNI 7473 6SZN....... 15, 19, 21,
99, 173, 205

Stop Nut M12 UNI 7473 6SZN.....99

Stop Nut M14 UNI 7473 6SZN.....17, 19

Stop Nut M16 UNI 7473 6SZN.....97

Stop Nut M20 UNI 7473 6SZN.....17

Stop Nut M22 UNI 7473 6SZN.....15, 17, 19

Stop Nut M4.....205

Stop Nut M5 UNI 7473 6SZN.....197

Stop Nut M6.....205

Stop Nut M6 UNI 7473 6SZN.....99, 187

Stop Nut M8.....67, 205

Stop Nut M8 UNI 7473 6SZN.....135

Stop Pin.....19

Stretch Chain Block.....91

Stretch Chain Screw.....91

Stretch Chain Support.....91

Stretch Chain Terminal.....89, 91

STUD.....49

Stud.....33, 43

Sun Visor.....63

Supercharging Valve.....61

Support.....15, 33, 37, 43, 57

Support Pin Pulley.....91

Support, Ring Gear.....33

SUPPORT,RING GEAR.....43

SUPPORT/INSULATOR DAMPER.....51

Suspension Cover Kit.....71

Sway Cylinder.....25

Sway Cylinder Block
A-VBSO-DE30-FCB-CSL-1235A.....25

Sway Cylinder Seals Kit.....25

Sway Cylinder Valve Guard.....25

Switch.....141, 183, 189, 191, 207

Switch Complete.....191

Switch Cover.....73

Valve

223



June 2013

| Part Description Index (continued)

Switch Symbol.....191

solenoid.....75

T

TANK CAP.....17, 23

Tank Line Collector.....129

Temperature Cut-Out Control Unit.....177

Temperature Switch.....205

Terminal Lock Plate.....189

Thermistor.....145

THICKNESS.....43

Through-coupling.....69

THRUST BUSHING.....33

Tilt Cylinder.....103

Tilt Cylinder Foot Pin.....103

Tilt Cylinder Hose - Bottom Side.....115

Tilt Cylinder Hose - Rod Side.....115

TIRE 405/70-24 PR14 4LR1.....27

Toggle joint D6.....57

TOWING HOOK.....195

Transducer.....135

Turn Singnals Lamp 12V 21W.....147

Twin  Hose MTKH 1/2 2625 FD
FD13/16-16.....117

Twin Hose ORFS 1/2 LG.9720
FD13/16-160RFS.....115

Twin Hose ORFS SPT 1/2 LG. 9750FD-F90
13/16-16 ORFS.....119

Twin Hose SPT 1/2 LG 4630 FD 13/16-160RFS
- MD S16 DIN24.....123

Twin  Hoses MTKH 1/2 2625 FD
FD13/16-16.....121

Tyco 1-Way PM Fastin Faston Connector....163

Tyco 2.8 21-way Connector PM Brown pol.

U JOINT.....27
Upper Cabin Line.....153
Upper Pad.....203

\Y,

VALVE.....105

Valve.....13, 21, 75, 115, 117

VALVE / FORK BALANCING.....103

Valve 1/4 F-F CR.....133

Valve ART CV12-20-ON-5 HYDROFORCE...13

Valve ART EP10-S35T-0N-230
HYDROFORCE.....13

VALVE BLOCK.....103

Valve HSP16-20-0U-00 HYDRAFORCE.....13

Valve VUC DA 1" 8 Bar.....129

VENT PLUG.....49

Vibration Damping.....15

Vuc Valve PA 2.5.....139

wW

Wacher, Friction.....31

WASHER.....43, 49, 51, 105, 183

Washer........ 17, 19, 33, 41, 43, 63, 65, 67, 69,
73,77, 155, 185

Washer 6.4x12.....77

Washer 6.5x18.....77

Washer 8.4x142.....65

Washer D 12 UNI 6592 ZN.....91

Washer D 18 UNI 5714 ZN.....91

Washer D 8 UNI 6592 ZN.....91, 93

Washer D10.....179

Washer D10 UNI 6592 ZN.....205

Washer D10 ZN RNFT.....85

Washer D10x30 ZN.....173

Washer D12.....179

WASHER D12 2N.....103

Washer D14 UNI 6592 ZN.....87

Washer D14 ZN RNFT WAR 74.....85

Washer D16 UNI 5714 ZN.....89

Washer D16 UNI 6592 ZN.....97

Washer D16 ZN.....17

Washer D16 ZN RNFT.....93

Washer D5 UNI 6592 ZN.....57

Washer D6 UNI 6593 ZN.....205

Washer D8 UNI 6592 ZN.....85, 87

Washer D8 UNI 6592 ZN.....95

Washer D8 UNI 6593 ZN.....205

Washer D88.9/58 Sp.8.....101

Washer M14 9/16.....135

Washer M18.....135

WASHER STEEL/RUBBER 1/4".....193

WASHER,CHMFRD,D10 10X30 2N.....53

WASHER,CHMFRD,D10(10X30)2ZN.....75

WASHER,CHMFRD,D8,UNI 6593,ZN...59, 105

WASHER,D 8,UNI 6592 ZN.....203

WASHER,FRICTION.....41

WASHER,JC 27,SP.2,5.....75

Washer,MM FL WASH 10 Z.....107

WASHER,MM FL WASH 12 Z.....51, 183

WASHER,MM L/W 10 ZP.....105, 107, 195

WASHER,MM L/W 6 ZP.....175

Water engine temperature indicator.....141

Water Tap D16 C/pomello.....77

Wedge.....175

Weight Adjuster Kit.....71

WHEEL STUD.....43

Wheel Stud.....33

White Modular Relay Connector.....163

Windscreen glass.....69

Windscreen washer tank.....67

Wiper Arm.....199

Wiper arm.....67, 69

Wiper Blade.....199

Wiper blade.....67, 69

Wiper Motor.....199

Wiper motor.....67

Work Light Kit.....183, 189

Work Light Switch Symbol.....183, 189

Work Lights - Symbol.....141

Work Mode - Symbol.....141

YAZAKL SWP 2-way Connector PF.....167
YAZAKLY Type 2-way Connector PF.....165

Genie
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YAZAKLY Type 2-way Connector PM.....165
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